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WARNING:

THIS PARTS MANUAL IS INTENDED ONLY TO ASSIST QUALIFIED PERSONS IN
IDENTIFYING SPECIFIC REPAIR PARTS. THIS PARTS MANUAL IS NOT A SERVICE
REPAIR MANUAL NOR IS IT A SUBSTITUTE FOR A SERVICE REPAIR MANUAL.
UNQUALIFIED PERSONS SHOULD NOT ATTEMPT TO SERVICE THE EQUIPMENT
DESCRIBED IN THIS PARTS MANUAL, WHETHER BY IMPROPER USE OF THIS

PARTS MANUAL OR OTHERWISE. ANY UNQUALIFIED PERSON ATTEMPTING TO
SERVICE SUCH EQUIPMENT MAY INADVERTENTLY CAUSE DAMAGE TO THE
EQUIPMENT AND/OR CAUSE INJURY TOHIMSELF ORTO OTHERS. USERS OF THIS
PARTS MANUAL ARE ADVISED THAT A.B.DICK COMPANY WILL NOT BE LIABLE
FOR ANY PERSONAL INJURY OR PROPERTY DAMAGE ARISING OUT OF ANY USE
OF THIS PARTS MANUAL FOR PURPOSES FOR WHICH IT WAS NOT INTENDED.

IMPORTANT NOTICE:

The information contained in this publication is proprietary to A.B.Dick Company. No part of this
document may be reproduced, stored in a retrieval system, or transmitted, in any form or by any
means, electronic, mechanical, photocopying, recording, or otherwise, without the prior written
permission of A.B.Dick Company. Further, the custodian of this document shall ensure that no part
of this document shall be used for any purpose other than that for which it is intended without the
prior written permission of A.B.Dick Company.
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GENERAL INFORMATION

PARTS IDENTIFICATION AND ORDERING INSTRUCTIONS

I.  Order Repair Parts by part number only. Do not order by figure and index numbers.

Il. In some instances you will see two or more of the same index number with different part
numbers. In such cases, please read the full description for your particular needs.

lll. The following symbols and abbreviations are used consistently as aids in identification:

A. Symbols
1. (¥ Part of an assembly and not sold separately.
2. (**) Are used for all other pertinent remarks.

B. Abbreviations

1. OS = Operator Side

2. NOS = Non-operator Side
3. LD. = Inside Diameter

4. 0O.D. = QOutside Diameter
5. O.AL. =Overall Length

6. V. = Volts

7. Hz. = Cycles Per Second
8. Amp. = Amperes

9. Dia. = Diameter

10. HP. = Horse Power

11. A/IR = As Required
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FIGURE 1
Paper Guides and Mounting Bar
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Index Part Figure 1 Units
No. No. Description Per Assy.
1 073394 KNOB - LOCK, 1/4-28 X 5/8 ...uiiiiieiiiiiiie ittt ettt sttt sbe et esaeesane s 3
2 075890 KNOB - LOCK, 1/4-28 X 1-1/32 ..ceeeiuiiiiiesiie ettt sttt ettt sttt sttt nane s 1
3 075887 KNOB - DUAI MICIO GUIAE, 3/8-24 ...ttt e e e 1
4 150085 NUT = L/4-28 ettt ettt ekttt ekt h e bt e e e bt e ke e sh bt e ke e sab e e bt e shbe e bt e ssbeebeenane s 1
5 194897 STUD = AGJUSTING ettt ittt ettt ettt b e bbbttt sbe e sab e ekt e sab e e b e e sbbeebeesebeenbeennneanees 1
6 075888 I R B L= 7 11 o= PSPPSR PR TP 1
7 100583 SCREW = L/4-28 X L/2 oottt et bttt ettt sb et sae e b 2
8 400657 PLATE - O.S., MICIO GUIE ..c.uviiiieiiiiiiesiie ettt ettt ettt sttt sttt e st e bt et eesbeesnneas 1
9 400658 PLATE - N.O.S., MICIO GUIOE ....evvvuuiiiiiiiiiiieeeeeee ettt e e et e e e e e e e e e e e e ar e s 1
10 007862 SHAFT = MICIO GUIE ...ttt sttt ettt ettt b e s bb e be e tb e e beennneenns 1
11 400656 BRACKET - Micro Guide Adjustment ASSEMDIY ........cooiiiiiiiiieiiie e 1
12 100177 SCREW - Set, L/4-28 X L/2 cccueiiiiieiiiee ettt bbbt sttt naee s 4
13 100579 PIN - ROIl, .199 O.D. X .6840 O.A.L. ittt ettt 1
14 007661 PAPER WEIGHT - STANAAI .....oiuviiiiiiiiieiiie ittt sttt sttt sttt be e e e nneesane s 1
14 007809 PAPER WEIGHT - Light WEIGNt ....ccuiiiiiiiiiie e 1
15 072511 SPRING - 250 O.D. X L1125 O.A L. ottt ettt bbbt 1
16 196171 KNOB - Dual MiCro GUIAE, 3/8-24 ......ccueieiieie ettt 1
17 008038 BAR - MOUNTING, LONG -ttt ettt e e e et e nne e nbn e e et eenanes 1
18 076893 STOP - PAPEI GUIAES ....eeieiitiieiiiie ettt ekt e et e s et e et e e s anne e e naneeeabneenan 2
19 007689 I e 0T o | T PR RTO VPP 2
20 072292 NUT = ThUMD, L/4-20 .ottt ettt sttt e et e bt et esbeesnbe s 2
21 073467 GUIDE - BackK, STOCK RELAINET .....ccceeieiiiieiiiiiee e e e e e e e e e e e e e s ee e aeeeeaeaes 2
22 073385 CLAMP = AGJUSTING ettt b e btk e sab e ke e eab e e bt e sbb e e beenbbeebeennneanes 3
23 073469 PLATE - RELAINET, SPIING .tveeiiriiiiiiieeiie ettt ettt et et e st e e e e sane e e st e e nnes 1
24 073472 SPRING - GUIE RETAINET ... .etiiiie ettt e e e ettt e e e e et e e e e s anneteeaeessnsneeeaeeannees 2
25 014225 SCREW = 8-32 X L/4 oottt ettt bbbttt b bt b et 4
26 111075 SCREW = L/4-28 X T/8 .ottt ettt ettt ettt ettt et sae e bt ee et 2
27 150085 NUT = L/4-28 ettt ettt ekttt bt st e bt e e e bt e ke e s h bt e ke e sab e e ke e smbe e bt e snbeebeenane s 4
28 072197 Y 0 5 PSR PPRTRP 1
29 195367 SPACER - 7/16 O.D. X 255 LD .etitiiiiiiiiee ittt ettt st 4
30 196231 ANCHOR - SPring, 1 15/32 O.A.L. ittt ettt s nbee s s 1
31 076890 PLATE - SIdE, O.S. ittt ettt ettt bttt h et e s bt e ab e s be e et e et e e e nbeesbe e sbeesaeeenbeas 1
32 111055 SCREW = 10-32 X 916 ..eeeuiiiiiieiie ittt sttt sttt st be e sttt et nb e st e nbe e s nb e e beeenbeenes 4
33 192142 SPRING - 1.000 O.A.L. ittt bbbt sb et e b e bbbt b be e e 1
34 076889 PLATE - Side, N.O.S. ittt ettt b et b e s ab et e e st e e bt e snbeenbe e s st e e nbeenane s 1
35 195140 LU Ao F- o] (= G PRSPV UPPRPR 1
36 014807 NUT = L/4-28 ettt ettt ekttt bttt b e h bt ek e s hb e e ke e sab e e bt e smbeebeessbeebeenane s 1
37 076887 BRACKET = SEOP ..utiiutieitieitee ittt sttt ettt ettt e bt e bt e sbe e e s bt e sbe e sab e e s beesabeenbeeenbeesbeeanbeenbeenanean 1
38 073463 PLATE - SIdE  GUIE ..veiiiiiiiiieiie ettt ettt ettt ettt et bt e saee et s 1
39 014171 SCREW = 10-32 X 3/4 ettt e bttt ettt bbbttt a e 1
40 073464 GUIDE - Side, StOCK RELAINET .....cciieiieeeeeeeee ettt e e e e e e e e e vt eeeeaeaes 1
41 001740 LOCKWASHER ..ottt ekttt b et b e s bt e sb e s ab et e e sab e e bt e smbeebeeesbeenbeenabeas 1
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Index Part Figure 2 Units
No. No. Description Per Assy.
1 402941 COVER ASSEMBLY - TOPN.O.S. oottt sttt sttt et 1
1 402941B COVER ASSEMBLY -TOp N.O.S. (BIACK) ...eeiiviiiiiiiii ittt 1
2 402961 SCREW = 10-16 X L/2 oottt st b ettt b bt et sb e beenae e nes 1
3 172857 DECAL - Lateral PAper AGJUST ........oooiiiieiiiie ettt 1
4 100485 WASHER - LOCK, COUNEISUNK HL10 ... it e e e e e e e e e e eevaaa s 8
5 196222 SCREW - Painted, 10-32 X 5/8 .....coiiiiiiiiiieitie ettt sttt sttt et 8
6 403425 COVER/CONTROLBOXASSEMBLY ..ottt sttt sb et 1
6 403425B COVER/CONTROLBOXASSEMBLY (BIACK) ....ccuvietiiiiiieiie ittt 1
7 101981 NUT - SPEEA, U TYPE 180 ..ccuuiiiiiieiiiiitiesiie ettt ettt sttt sttt sttt e st et e e e nte e b e st e e nbeesnne s 2
8 101550 PANEL - REAI, FIAL ... .iiiiiiiiieiiie ettt bttt sttt et e e bt st enbeenane s 1
8 101550B PANEL - Rear, Flat (BIACK) ......iiiieiiiiiieiie ettt ettt 1
9 101982 NUT - SPEEA TYPE .276 ...ttt ettt ekttt e et e e sane e e abe e s s 2
10 101550 SCREW = L/4-2/8 X 5/8 ..ottt ettt sttt ettt 4
11 402978 COVER ASSEMBLY - LOWEE, O.S. . iiiiiiiiiiieitie ittt sttt sttt ettt sbe e st sbe e et sane e 1
11 402978B COVER ASSEMBLY - Lower, O.S (BIACK). ....cveeiiiiiiiiiiiieeiie e 1
12 403486 LOGO - SHPE 9970 ...ttt ettt ettt et h et esbe e et e s bb e et e et b e e nbeenbe e nbeenaeeenbeas 1
12 403415 LOGO - 9970 (For BlIack MACKINE) .........cocuiiiiiieiiiiesiec e 1
13 403940 COVER ASSEMBLY = O.S(9970). ..euttitieiiieeitie et entee sttt sttt ettt sbe et ssbeesaeesnbeesbeesaneenees 1
13 403940B COVER ASSEMBLY - O.S. (9970, BIACK). ...ectiiieiiiieiiiieiie sttt 1
13 402943 COVER ASSEMBLY = O.S. (9970D) ...eitiiitiiitieeiieeite sttt site ettt et sie e b b sbeesineesteesaneees 1
13 402943B COVER ASSEMBLY - O.S. (9970D, BIACK) ... .eeiiieiiiiiieiiie sttt 1
14 017604 DECAL - BUCKIE. ..ottt ettt b e sttt sttt e et e e b e st e e nbeenane s 1
15 017606 DECAL - AIINVAC CONLIOI ...eeiiiiiiiiiiee ettt ettt s e nb et e e 1
16 402964 DECAL - TADIE Crank ......cocueeiiiiiiieiiie ettt ettt sttt e bt e b e snne s 1
17 402965 DECAL - TablE RAISE ....coitiiiiiiiieiie ettt sttt sttt sttt e s mte bt e st e nbeesane s 1
18 402959 PANEL - S0UNG, TOP, O.S. .ottt sttt ettt ettt ettt sbe e bbbt be e st e beesaneenbe s 1
19 017605 DECAL - Paper HEIGNE ....ccuiiiiiiiieiie ettt sttt sbe e s 1
20 402960 PANEL - S0UNG, TOP, O.S. .ottt sttt e et bb et e sbt e e beesaee et s 1
21 402963 DECAL - IMAge RAISEILOWET .....c.ueeeiiiiiieeieie ettt 1
22 402966 DECAL - MaXimUM LOA ....cooiiiiiiiiiieiitie ettt ettt sttt nnn e 1
23 017094 DECAL - OPEI. CONL. ettt ettt ettt ettt ettt et e e bt et e esbeeeab e e sbeesabeesbeeenbeesbeeanbeenbeenanean 1
24 017603 DECAL - REPEI CONL. .ttt ettt ettt b et e et bt et e bt e e beesaeeenbeas 1
25 083648 BRACKET = ANGIE ettt b ettt st e ettt nbe e bt e nbeenbeesane s 1
26 017607 DECAL - FOIMM ROIET ...ttt ettt sttt e et sbe e beenaeeenneas 1
27 017537 COVER ASSEMBLY - INK, O.S. ..iitiiiiiieitie ittt sttt sttt sttt sttt sbe e et esnneenees 1
27 017537B COVER ASSEMBLY - InK, O.S. (BIACK) ...eiuviiiiiiiieiiie ittt 1
28 017541 DECAL = INK 1ottt b et ekttt ettt ae e e bt ebe e b e bbeebeenneean 1
29 000884 NUT = SPEEA .ttt ettt b et e bt e st sbe et e e bt e e nbeenbe e nbeenaeenene s 2
30 014311 SCREW = 8-15 X 5/8 ...ttt ettt ettt ettt b ettt 8
31 253561 HOUSING = LAIMIP 1eiitiiiieiieetie etttk be e s et esab e et e sab e e beeembeebeeenbeenbeenane s 1
32 253563 LAMP = 8.3V ottt ettt ettt h et ekttt b et h e R bRt R btk e e bbb et e e bt e enb e e nbeennbe s 1
33 253562 [ N S 07 Y = = =T PP OUR U PRRPIN 1
34 022838 BRACKET - Mounting, AlArm LIGNt .........coouiiiiiiii e 1
35 001259 SCREW = 10-16 X 1/2 .ottt sttt ekttt b e s et e be e st beesnne et 1
36 017539 COVER ASSEMBLY - INK, N.O.S. oottt sttt 1
36 017539B COVER ASSEMBLY - 1INk, N.O.S. (BIACK) ....eeitiiiiieiiiiiiieiie e 1
37 001259 SCREW = 10-16 X 1/2 .ottt sttt ettt b e et e be e bbb esnne et 1
38 403487 LOGO = 970D ..ttt ettt ettt ettt b e bbbttt e h b e ekt e bt e ab e b bt bt bt e et e nae et e e nreenabe s 1
38 403473 LOGO - 9970D (For BIack MaChiNg) .......cccuiiiiiieiiiiieiiiie et 1
39 025450 COVERASSEMBLY WITHDEGCALS ...ttt sttt st be e 1
39 025450B COVER ASSEMBLY WITH DECALS (BIACK) ....coiviiiiiiiiieiie it 1
40 403418 (D]l 0F Y I 0] i fo] I 270 ) QPP P PR UPR TP 1
41 402238 (D] @F Y I 1Y o] (o] g @] o T PPV TP 1
42 403419 DECAL - CONtrol BOX COMNECLOIS .....cciiiiiiiiitaiiiee it eesieee et ee st bse e et e s e e b e e snne e 1
43 025405 (€N (N TSP 1
44 400545 LABEL = SNOCK ....ciittetie sttt ettt ettt ekttt b et b e b et et et e et s 1
45 403412 DECAL - WING DIGQIAIM ...oeeiiiiiiiiiieeiiie ettt sttt e e e e st e e e nnne e e anne e e nanes 1
46 403413 DECAL - COMPONENT ID ...ttt e e e e e s e e e s nenneeas 1
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Index  Part Figure 2A Units

No. No. Description Per Assy.

1T 011371 HANDLE ..o ee e
2 072052  LOCK - SPIiNG w.ovoovverrerrrennenne.
3 017819  KNOB ..oooooooooocooeeoseoieeeresnnne.
4 196219  CRANK HANDLE KNOB ........ovoiveieeeeeeseoeeeeeeeeeeeee e eeeeeee e eese e eee s
5 017787  CRANKASSEMBLY ....ooivoioeoieeoieeeeeeeeeee e e eeee e ee e see e ee e
5A 017788  CRANK HANDLE - 9910XCD/9910XCS
6 014215  SCREW -10-32 X 3/8 ..eooveoieeoeeeeeeeeeeeeeee e eeeeeeeee e ee s eeeeesee e ee e ee e s
7 196249  SCREW - SNOUIAEN, 14 = 28 .....oooooeeeeeeeeeeeeeeee oo
8 017744  LEVER - Control
9 197456 PIN - Spiral, .168 O.D. X .635 O.A.L. ...ociveeieeeeeeeieeeeeeeeeeeeeeee e e eee e eseee s 2
10 001552  SCREW - 8-32 X 3/8 ...ooveoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeee s e es e ee e es e
11 017714  CRANK ASSEMBLY - Table Raise................
12A 017715 HANDLE .....oovvoeveeeeeenn.
12B 003042 HANDLE LOCK ..................
13 196248  SCREW - SPECIAl, 10-32 X /B ..vooveoeeeeeeeeeeeoeeeeeeeeeeeeeee e eseeeeeee e eee e

14 017739 KNOB - Print Adjusting,
15 039642 RING - Vinyl, .135 x .075

16 196247 SCREW - SpecCial, 10-32 X 1-1/8 ...coieeeeiiiieeeiiee ettt sttt satee et e e st e s nneeeesnbeeennee
17 017806 KNOB ASSEMBLY - Buckle Adjusting

18 014529 RIVET - Drive, #2 x14

19 017750 DIAL - Buckle AdUSEING KNOD ......coiiiiiiiiiiii et
20 017738 KNOB - Buckle Adjusting

21 016921 KNOB ....oooiiiieiieeeieeiee e

22 083432 HAND CRANKASSEMBLY .........

23 017715 HANDLE .......cccoevviiiiiiieene

24 003042 HANDLE LOCK ...ttt ettt sttt ettt bb ekt e e sabe e e s bt e ettt e e nateeesnbeee s
25 014909 PIN = RO D, ettt et et eab e e s b e e ettt e et e e nnbeeean 1
26 * HAND CRANKWITHSTUD

27 072620 SCREW - SHOUIET, 10-32 ... ettt ettt et e st e s bae e e nebe e e anbeeenaee
28 196244 SCREW ettt b et b bR b et e e e e b b e e e nne e e nab e e e abeeenae
29 017595 CRANKARMASSY. ....ccccoveernnn.

30 196246 SCREW - DOWEL 14-28 ...ttt ettt ettt ettt e et e e e st e e sba e s naneeesnbeeenaee
31 017735 [0 ] = T O TP PPRP
32 017582 KNOBASSEMBLY -Back Jogger Adjusting ...

33 016574 WASHER - .3151.D. x .687 O.D. x.047 .........

34 016933 KNOB - Back JOGQEr .......ccccvvieeeiiiiiiieeeeeennn,

35 401997 HANDWHEEL .....cooitiiiiiit ettt ettt ettt e e s hb e e et e st e e e nbb e e anteeennnes
36 001781 SNAP RING ..ttt ettt ettt sat e s b et e ekt e e ab e e e sh bt e e et b e e e bb e e e nbb e e e anbe e e nnnes
37 071398 HANDWHEEL DISK

38 195088 SCREW - HaNAWRNEEL ......ooiiiiieiiiie ettt st e e e e

*Not Procurable Separately
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FIGURE 3

Control Panel
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index Part Figure 3 Units
No. No. Description Per Assy.
1 016895 2] AN @8 1 I o 1 To -SSR 1
2 001279 SCREW = #8 X L/2 ooeeii ettt ettt e e et e e st a e st e e e e nte e e s nba e e et e e e nnae e e nnaaeeareeennes 4
3 150081 N L < e SRS 1
4 016896 ] YA O 1 I O o[ SRS 1
5 402637 SWITCHASSEMBLY -DIVE/INCA ...eiiiiiiiiiiee ettt e e e et e e snaaeeanae e e 2
6 025683 RETAINER - P.C. Board Cover (NOt HHUSLrated) ..........cceeerieieiiiieiiee e 1
7 253832 (107N { B I V11 (o] ol = (o] (Yo 1[0 o TR R 2
8 022831 HARNESS - GUAI RESEL ...eiiieiiiiiiiie ettt ettt e ettt e e e e ettt e e e s s bt e e e e e enntaeeeeeannsbeeeas 1
9 253551 SWITCH - Pushbutton, Lighted SPDT .....c.coiiiiiieiie ettt 1
10 008156 PCBOARD ASSEMBLY ....itiiiiiii e cie sttt e ettt et e et e e st e e et e e e ssteaesnbeeeantaeeanaaeesnbeeeanseeennnees 1
11 014797 WASHER - Plain, .172 1.D. X .375 0.D. X .029 ....ooiiiiiieiiiee ettt 3
12 001661 SCREW = 8-32 X 5/L16 .eueeeiiiiiiieiie sttt ettt sttt sb et b e bbbt 3
13 403421 PANEL ASSEMBLY = CONMIOl ...viiiiiiieiiiee ettt et etaa e st eeetae e e snsaaesnbeeeansneeennns 1
13A 400822 [ | I o o 1 o RSSO 1
14 017799 BRACKET = HINGE .oiiiiiiiie ittt eee sttt s ittt e st e e st e e st e e et e e e sstaeesnbeeeanteeeesaeaessbeeeanseeennnes 1
15 403101 MEMBRANE - SWItCh PANEl .......cooiiiieiiiie ettt st e e et et e e e e anteeeenes 1
16 100228 N L 0 SR SPR 4
17 191800 WASHER - Plain, 1/8 I.D. X 5/16 O.D. X 1/32 .ccciiiiiiiiieeiie et 4
18 101570 SCREW = 4-40 X 1/2 ettt e et e et e st e e e st a e e st e e e naeeeatbaeeanteeennaeeanraeeann 4
19 025359 LCDASSEMBLY ...ttt ittt et e et e e ettt e e et e e eate e e e aa e e e et e e e enta e e et e e e st e e antaeeanteeeataeeenees 1
20 025139 2]z R 1 5 SR SPS 1
21 014507 RING - Retaining (1/8 SNAT) ....viiiiiiiiiii e e 1
22 025137 Y TN B = AV o | USROS 1
23 025136 COVER - CONIOIPANEI ...ttt ettt e et a e e e et e e e e e snnteeeeaeannees 1
24 022796 [Ny Y o 1T o RSSO 1
25 101758 FASTENER = TIEEIOCK ..eieivtieeiiiieeetie ettt e ittt et e e et e e e ata e e snb e e e anta e e snnaeesnsaeeennseeennnes 1
26 253830 [ N S T € =Y o I RSP 2
27 022777 Y I I SRS 1
28 001220 SCREW = 10-32 X 3/8 .eteieiitiieieiiii e it e sttt e ettt estea e st e e st e e s sataeestbeeesnteeesssaeesssbeeeanneeesnsaaeanseeennes 4
29 017797 BRACKET = PiVOt, LMt .oiiiiiiiiiiii ettt et e et e e e tte e e nta e e st e e snaeennneas 1
29A 017163 BRACKET - PiVOt, RiIGNT.....iiiiiiiiiiiiie ettt et e e et e e st e e atae e e snaaeesnbeeesnseeennnes 1
30 112652 SCREW = 8-32 X O/16 ...ueeiiiiiiieitie ittt ettt ettt sttt ettt et b ettt 3
31 196262 LT Y O 1 OSSPSR 2
32 111054 SCREW = 10532 X 1/2 eiii ittt ettt et e e et e e et e e e st e e e e st e e e ssaaeestbeeeanneeesnsaeeanraeennes 2
33 025142 (010 )Y =t = I = O = T T- o [ OSSPSR 1
34 253831 [ N S T = 1 1 RSP 1
35 402630 SWITC HASSEMBLY = AUX. STAIM ....ciitiiiieiiiee ettt sttt sbe e st esane et 1
36 400824 2] 2 O 4 OSSPSR 1
37 001577 LT @ = 4 PSSO 2
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FIGURE 4
Safety Guard - Blanket Cylinder
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Index Part Figure 4 Units
No. No. Description Per Assy.
1 402786 I L 0 PP 2
2 074717 Y L0 1D S (o] o TP PP PP PPPPPPPPPPPN 2
3 402786 GUARD ASSEMBLY - MaSter/BIanket ..........ccccciuiiiiiiiiiiriiiieee e e e 1
4 150085 [0 10 L P 1
5 150083 I L s 0T 1
6 025386 BRACKET - SWILCH .o e e e e et e e e e e e e e e e e e s seeeeasaeseraernrees 1
7 001555 SCREW = 10-32 X 1/2 ottt ettt e e e e e e e e e e e e e e e e e s e s s s e e b e b ararreaaaaeaeeas 1
8 001594 SCREW = 1/4-28 XLI2 oottt e e e e e e e e e e e e e e e e e e et r e e reaaaaaaaaeeas 1
9 111006 LI L I A I O P 1
10 254475 INSULATION = SWILCN ..ttt s e e e e e e e e eeeeaeaeeeaaeeesssesansesesanrarees 1
11 253822 IS 14T 1 14 PPN 1
12 100961 LSO SRR 2
13 402754 FILLER PLATE - Guard Shaft REIAINEN .........ccooeiiiiii it 1
14 150085 NUT = L/4-28 oottt e e e e e e e e e e e e e e et ettt et e e e reeeeeeeaeaeeaeaaeeeaesssasnsssassssanrnnnes 1
15 001594 SCREW = L/4 28 X 1/2 oottt e e e e e e e e e e e e e e er e e e e e e e e e e e e s e e e e nnnes 1
16 402755 BUMPER = RUDDET ..ottt e et e e e e e e e e eeeee s e e e s e e nnnes 2
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FIGURE 5
9970/9970D Safety Guard - Aquamatic, Non-Motorized Dampener and Ink

9970/9970D Parts Catalog

12



Parts Catalog

Index Part Figure 5 Units

No. No. Description Per Assy.
1 253211 SWITCH - SAFELY GUAITS ...cuvieiiieiie ittt ettt ettt sttt sab e b e sbb e e beesbbe e beesaneenes 2
2 254475 INSULATION = SWIECR 1eutiiiiiieiiit ittt sttt st st et e b et e e nbeesnbe s 2
3 101983 SCREW = 8-32 XL1-5/8 ...ttt ittt bbbttt b e bbbt 3
4 010388 COVER = SWILCNES ...ttt et b ettt et e bbb e b e e bb e e beenaneanns 1
5 402016 BRACKET ASSEMBLY - SWItCNES ....ciutiiiiiiiiiiiiieiie ettt 2
6 402784 GUARD - Aquamatic/Super AQUAmMALtIC - 9970 .........ccueiiiiiiiiiieeiiiee e 1
7 111070 SCREW = 1/4-28 X TILB ...eeeeieiiieeiee ettt ettt ettt ettt et st be e ae et 4
8 150085 NUT = L/4-28 ettt ettt ekt b e st e bt e e bt ekt e s R bt e ke e sab e e beeehbe e b e e ssbeebeenene s 4
9 010378 BRACKET - O.S. ittt ettt b et b e st e bt e s e bt e bt e sh bt e ke e sabe e bt e sabeebeesbbeenbeenane s 1
10 402785 GUARD - INK=9970/9970D ....cuuiiiieiiiiaiteesiieesiee et et sttt sbee sttt e sate e be e sabeeabeessbeenbeessbeesbeesnneenes 1
10a 076897 (A =] I O 10170 ] E PSPPSR O PRSPPI 1
11 014921 L VI = o | R 1 G i PSS UR PPN 1
12 010379 BRACKET - N.O.S. ittt ettt bttt ettt et b e a bt e s bt e s ab e st e e aab e e beesabeeabeesnbeenbeenane s 1
13 001073 RING - RetaiNiNg, .57 71D ...ooiuiiiiieiie ittt sttt et ee bbb e b e nane s 1
14 001060 RING - Retaining, .208 1.D. ....ccuuiiiiiiiiiiiesiie ettt sttt ettt ettt ettt b e e e nbeenane s 1
15 025667 CAM ASSEMBLY - GUAIT ...ttt ettt sttt sttt st sb ettt e et e nbe et e bt e snbeesbeesnbeenees 1
16 018314 ] VY e I U T (o PSSR PRSP 1
17 402958 GUARD - Dampener - 9970D ONIY .....coiviiiiiiiiiiiie ittt e e 1
18 402023 BRACKET ASSEMBLY ...ttt ittt sttt sttt ettt et ste e bt e sbeeesb e e sbeeaabeesbeeanbeesbeeanbeesbeeenbeas 1
19 402020 2] R TN @ 14 i LSO TO PR PPPRIN 1
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FIGURE 6
Aquamatic - Part |
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Index Part Figure6 Units
No. No. Description Per Assy.
1 ork BOTTLE ASSEMBLY - REPEIANTE .....cciiiiiiieieiciiiee ettt e e e 1
2 012141 BOTTLE - REPEIANT ... i e e e e et r e e e e st ae e e e s ratbeeeas 1
3 017747 VALVE ASSEMBLY - REPEIIANT ..ottt 1
4 014507 RING - Retaining, .095 L.D. X 019 ...ttt 2
5 073308 SPRING = SPECIAI .uuetiiiieiiiitiii ettt s et e e e e st e e e e e st e e e e e s e tb e e e e s anraeaaa e 1
6 040868 SEAL - BOME CaP civiiiiiiiiiiiiiie ettt a e e a e e st a e et e e e e e 1
7 080536 PIN = VAIVE .ot ettt e e e e et e e e e e st e e e e e e atb e e e e e e nnraaaeeeanree 1
8 017820 (O N = 1o 11U OPPOPRTPIN 1
9 080583 TS = I = 1o 11 [T O o RO 1
10 007653 TROUGH ASSEMBLY = AQUAMALIC ...uvviiiieiiiiiiiie et e e esiiiree e e e s sive et e e s seitaaa e e e s snssaeaeessntreeeaeaan 1
11 080581 KINOB .ttt ettt ettt e e e e e e e e e e e e s e s e bt b bttt et ettt et e e e e e e e e e e e aeaenena b tbebprarreree 2
12 007859 ROLLER - DuUCtor, StaINIESS STEEI ......uiiiiiiiiiiiie it 1
13 014518 RING - Retaining, PIastic, .389 1.D. ......ccciiiiiiiiiiiie ettt e e 2
14 080504 HOUSING - ROIEI BEAING ..eeiieiiiiiiiiie e i ettt stt et e sttt e e e e e st e e e e e s snnba e e e e e snntaaaeesssraeeas 2
15 014372 SCREW - SET, 10-32 X L/ .eoeeiee oottt ettt et e e e et e e e e e et e e e e e s enreaaeeans 4
16 080505 ] Sy A ] N = Lo ] |[= PRSP 2
17 080539 CARRIER ASSEMBLY - .S, 1 ittt ittt ettt e e e s s ereeeeaaaaaeaeaaaeenansannnnnes 1
18 080541 CARRIER ASSEMBLY = N.O.S. . ittt et e r et e e e e aeaeaeeaaessensnnannnes 1
19 001416 BUSHING - 504 1.D. X 827 0.D. .ootiiiiiiiiiiiiiiie ettt ettt a e e e e e e e e e e s senenaees 2
20 064059 ROLLER ...ttt ettt ettt ettt e st e s bt e et e s st e e bt e e heeenbeesb b e e teesneeenbeeanaeenbee e 2
21 001096 RING - RETAINING, 198 LD, ...utitiiiiiiiiiiiiiieiee et e et ea e e e e e e e e e e e s s s s s s ssssssnenseneeees 2
22 073542 SPRING - Tension, 1.312 O.A.L. ittt st e e e e e nnee 2
23 073540 SPRING - COMPRESSION, 1.500 O.A.L. oottt ee e e e e e e 2
24 007684 I LS 2T AN N O 14 1= S TS OPPPURPPPPR 1
25 191586 HOSE - Drain, TrOUGN ..ooci ittt ettt e et e e e et e e e e e st e e e e e s ssbaeeaeestbaeaeesannees 1

***Not Salable As An Assembly
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Aquamatic - Part Il

16 9970/9970D Parts Catalog



Parts Catalog

Index Part Figure 7 Units
No. No. Description Per Assy.
1 013421 FRAME ASSEMBLY = O.S. ittt sttt sttt sttt et et nb et enbe e s b e e beesnbeetes 1
2 013386 PLATE - Frame, O.S. . ittt ettt ettt b et b e st e st e shb e e s beesnbe e nbeesnneebee e 1
3 001099 RING - Retaining, .283 1.D. ..ccio ittt e et e e e e st e e e e e e nnreee e e e nnees 2
4 080524 SCREW - Trough MOUNTING .....eveiiiiiieiiieeiie ettt 2
5 012422 GEAR ASSEMBLY = DUCKON ... .ttetiiiitiesiie sttt sttt sttt sttt ettt et st et saaeebeessbeenneesane s 2
6 001080 RING - Retaining, .302 1.D. ..ottt ettt e e et e e e e s tae e e e e e nnteee e e e annees 2
7 025381 FRAME ASSEMBLY = N.O.S. oottt ettt sttt sbb e bbb beenneeenes 1
8 025382 PLATE - FRAME, N.O.S. .ottt ettt et b e st e et e te e nbeesaneebee e 1
9 082050 GEAR = DIV oottt ettt ettt h ekt he et he e e bbbt et enhe et e nneennbe s 1
10 064189 SCREW = 8-32 X 5/32 ittt bbb 1
11 001750 WASHER = 328 1D, ittt ittt sttt sttt st b e bbbttt e 1
12 004074 WASHER = 320 1D, iiiiii ittt b e sttt b e b e bbbt e e ns 1
13 001772 WASHER - SPriNG, 328 L.D. .ioiuiiiiiiiiiiiee ittt sttt 1
14 111089 SCREW = 5/16-24 X 5/8 ..eiiiieiieiii ettt ettt ettt sttt 2
15 111073 SCREW = 1/4-28 X 5/8 ..ottt ettt ettt ettt ettt bbb e ae e 4
16 150085 NUT = L/4-28 .ottt ettt bbbt e bt e e s bt e ebe e e a bt e e ke e s ab e e ke e e nbeenbeesbbeebeenane s 4
17 191173 WASHER = 1255 LD, 1ottt ettt ettt b e bttt et b et et nnee s 1
18 003578 NUT = L/4-20 ettt bkttt b ettt e bt e e s bt e eb e e s a bt e s ke e e ab e e s b e e enbe et e e sbbeebeenane s 2
19 191384 WASHER - SPECIAl, .255 1.D. ittt 1
20 025247 ROLLER = REPEIANT .....eeiiiiieiie ittt ettt sttt st ettt e be e e et e nane s 1
21 080591 HOUSING - Repellant ROIEr BEANNG .....cccvvveiiiieiiiiieice et 1
22 014372 SCREW - Set, 10-32 X /4 ..ooieiiiieiiie ettt bttt bbb et nae b e 2
23 080505 BEARING = ROIIEI ..ottt ettt ettt ettt e et e et e e beenane s 2
24 080599 GEAR - RePEIANT ROHET ...t 1
25 014390 SCREW = Set, 1/4-28 X LIA oottt bttt bbbt ne e e 2
26 017707 SHAFT ASSEMBLY - AqQUamatic CONIOl .........cocueiiiiiieiiiii et 1
27 195396 PIN - Taper, .097 0.D. ...uooiiiiiieiie ittt bbbttt sttt be b e be e snneebee e 2
28 001978 PIN = RO, 135 0.D. oottt sttt st e st nb et e b e be e saneebee e 1
29 011371 KINOB = CONIOI LEVET ...ttt ettt e et e e st e snn e e s snneeennee 1
30 072052 SPRING = LOCK ..ottt ettt b et b e b bt bbbt et esab e e b e e beeenbe et 1
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FIGURE 8
Aquamatic - Part lll

18 9970/9970D Parts Catalog



Parts Catalog

Index Part Figure 8 Units
No. No. Description Per Assy.
1 007966 L N 1Y VN @ TR T PSS OTS 1
2 010148 L N 1Y T8 T PP RRSTS 1
3 191384 WASHER = 1255 1D, .iiiiiiiii et s ittt e ettt ettt e et e et e e et e e e aste e e sste e e e taeeensteeeenbaeeataeennteeennnes 2
4 003578 LN I 0 S SPS 2
5 001099 RING - RetainiNg, 283 L.D. ..iccciiiiiiie ettt rte et e e et e e e nae e e ssbaeesnteeesnaeesnreeennes 2
6 080524 SCREW = SNOUIGET ...eiiiiiiie ettt e e e e et e e e st e e stae e e sabeeeasteeesnsaeessaeeeaseeeesnsaeesnneeenn 2
7 012422 DUCTOR GEAR ASSEMBLY ....oiiiiiiiie ittt eite e ette ettt e e sttte e staae st e e ansteeesssaaeastaeesnsaeesssseaesnseeennes 2
8 001772 WASHER - SPriNg, .382 L.D. ..uiiiiiiii ettt ettt et e s e s e e st e e e snte e e antaeeseeesnnes 1
9 082050 [ 2 PP TRSSTR 1
10 001750 WASHER = 1328 1D, .iiiiiiiiie ittt ettt st e st e e st e e et e e e ste e e s sta e e e taeeeasseeesnbaeeataeeaneeeennnes 1
11 004074 WASHER = 9716 LD, .iiiiioiii ettt ettt et e st et e e et e e e sste e e s ate e e e taeeeaseeeesnsaeestaeeasteeennneas 1
12 064189 SCREW = LOCK .. tiieiiiie ettt ettt e e st e e et e e e st e e s st e e e e tb e e e saaeessbaeeenteeennneeennreeean 1
13 080505 2 N ] LR OPS 2
14 001080 RING - Retaining, .302 L.D. ..occciiieiiie ettt e st rte et e e st e e e nae e e snbaeesnteeesneaesnreeennes 2
15 014390 SCREW = Set, 1/4-28 X L/ oottt ettt ettt e e st e e eaae e et e e e antae e ennaennreeean 2
16 080599 L Y PRSP 1
17 007856 O I e ¥ o] o= SR STS 1
18 080591 [ (@10 ST I R = =T T o RSSO 1
19 014372 SCREW = Set, 10-32 X L/ weoeeeeiee ettt ettt e e e ae e ste e e et e e saaa e s ssaaeeanteeeaneennbeeean 2
20 080979 SHIELD = AQUAIMALIC ...ueeiiiiiee ettt ettt ettt et e ettt s e e s b bt e e nneeeneneee s 2
21 195086 WASHER - Stainless Steel, .513 1.D. X 1.000 O.D. ....oouutuuiiiiiieiiiieeeeeee e 2
22 195087 WASHER - Stainless Steel Spring, .520 L.D. ...ooooiiiiiiieeeee e 2
23 101870 RING - Retaining, Stainless Steel .456 1.D. .......ccuuuiiiiiiiiiiee e 2
24 111073 SCREW = 1/4-28 X B/8 ..eeeeiteee ettt ettt ettt et e et e e e et e e ena e e s eaae e e anteeeraaeennreeean 2
25 111074 SCREW = 1/4-28 X B/4 oot ettt ettt et stae e st e e e s st e e ena e e s ra e e e anbaeeraaeennraeean 2
26 150085 N L I R STS 2

9970/9970D Parts Catalog 19



Parts Catalog

g 817

FIGURE 9
Aquamatic Lockout Shaft Part |
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Index Part Figure 9 Units
No. No. Description Per Assy.
1 193601 SCREW = SHOUIET .....ocviiiictieieeeeeeece ettt ettt es et se st et eseaeesesenis 2
2 008024 LI L = = OO 1
3 014808 NUT = 10-32 oottt ettt ettt ettt ettt ettt as et et et as et et et e ss et et et esn s esesetese e st sens 1
4 111077 SCREW = 1/4-28 X L U4 oottt n e 1
5 150085 NUT = L/4-28 oottt ettt ettt ettt s et ettt et et e s e ss s st se e st s 3
6 007582 REST ASSEMBLY = ROIEE .....vovieiiciciceieeetetee ettt es et n st s e se e 1
7 014350 SCREW = 10-32 X 5/16 ..ocvcuieiiieeeieieeeeeteeee ettt ettt ettt ss ettt eseae s e na 4
8 021861 WASHER - 196 I.D. X 437 O.D. X 047 oottt 4
9 073524 SLIDE = LOCKOUL ....c.ivvieiitetetct ettt ettt et ettt e ettt eae et et et ese et ssebese e esetesesn s ssebese s enana 2
10 075643 SPACER - 400 I.D. X .625 O.D. X 406 . c.coeovivevirieierirerieeeeeteteeee ettt 1
11 017793 SHAFT ASSEMBLY - DUGLOT LOCKOUL ......cveuvvvivieiictetceceeeieteeeee ettt en s 1
12 075644 STUD = SPFING cvveveeeiteteeteeete et et eteetet e et etestete st eseete e ate e etestete st et e stetestesestessatessateseatesssteresterenreseas 1
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FIGURE 10
Aquamatic Lockout Shaft Part I
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Index Part Figure 10 Units
No. No. Description Per Assy.
1 193601 SCREW - SNOUIAET, 5/16-24 ......ocuviieeieieeeeetetceeee ettt ettt en et es s nis 1
2 150085 NUT = L/4-28 oottt ettt ettt ettt ettt a ettt s et et et eseas st et ese e st sens 6
3 078628 BRIDGE - INK, N.O.S. oottt ettt ettt ettt ea et ae et 1
4 100815 SCREW = 1/4-28 X 1-L/4 oottt en et s e 3
5 100653 SCREW = 1/4-28 X 3/4 oottt n ettt n e 2
6 014234 SCREW - 1/4-28 X 1.000 ....cooviveuieiiiietieeieeeeteteee et teteee et et ettt es s tess s st ss s et seseesae s enana 2
7 078638 SLIDE = AGJUSHING ... .cvevieiieietieeeteeetet ettt ettt se et et se e s s et e s e et esetessesesetess st eseseseesenanas 2
8 078669 LEVER ASSEMBLY ...oouiiititie ettt ettt ettt ettt ettt ettt s st et esn s sttt ess e st nens 1
9 021861 WASHER - 196 L.D. X 437 O.D. ocoeiiiieetceeeeeteeee ettt 4
10 014350 SCREW = 10-32 X 5/16 .ocvcuieiieieeieieeeieteee ettt ettt ettt et es sttt se s st s sseseaeenenenis 4
11 014372 SCREW - SEt, 10-32 X 14 oottt ettt en ettt n s 1
12 063206 (070 I 1Y = TR 1
13 082421 [ = oo To L= 3OO 1
14 014745 WASHER - Spring, .342 1.D. X .630 O.D. ..ccocvoveuiiiicteeee et 1
15 063087 SCREW - ShOUIAEE, 10-32 ...ccciiiiiiieii et e e e e e e e e e e e e e e e e e e e e e e e e e e e eaeaaeeas 1
16 195681 ST 27N = = O 1
17 001060 RING - REtaining, .208 LD. ....cccceoiiivcteuieeieietee ettt es et n st eas et nees 2
18 078646 STOP = LEBVET ettt ettt ettt ettt ettt et st s et e s et eae et et et esn st et eseseesesenis 2
19 195686 STUD = 10-32 oottt ettt ettt ettt et et ettt et ettt et ettt ettt et ettt n et et s e e s st 2
20 100814 SCREW = 1/4-28 X L L2 oottt s 1
21 078626 BRIDGE - INK, O.S. oottt ettt ettt ettt s ettt et s eae e st se e st s 1
22 078660 STUD = PIVOL, 5/16-24 ......veieeieeeieeeeeeeteeeee ettt ettt ettt et es st teseseae s enanas 1
23 014808 NUT = 10-32 oottt ettt ettt ettt ettt ettt se et et eteas et et et e ss e et et esn s s st et ese e st s 2
24 017704 LEVER ASSEMBLY ..ottt ettt ettt ettt et ettt et te et se st e e s te s ete e etessete et ete et ete et eresaeneeserensns 1
25 011371 HANDLE ...ttt ettt ettt ettt et et e et te et et e st et e et ete et ese et eseete s eteseete s ete et ete et ere st ereateneeteneetens 1
26 072052 LOCK = SPHING coviuiitetieeee ettt ettt ettt ettt e ettt es e et et et es et et ete s e et etesese s eseseseesasana 1
27 001095 RING - REtaiNNg, .245 LD. ....coieeevcteeeeeietetee ettt ettt es et n st et nees 1
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FIGURE 11
Waver, Oscillating and Rider Rollers
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Index Part Figure 11 Units

No. No. Description Per Assy.
1 073011 COUPLE ASSEMBLY = WaVEI ROIIET ....uuviiiiiiiiiiiiiiiieieeee et e e e e e e e e e e e e e s e e e ennnnes 1
2 000014 PIN - Tapper, .147 O.D. X L1127 ..ttt e e e e e e e e e e e e e e eas 1
3 *073014 ROLLER - COUPIE ettt ettt e e e e b e e e e e et e e e e e e snebeeeas 1
4 *073012 SHAFT = COUPIE ettt e et e e et e e e s et e e e s sasbaaeeeeeasasaaeeeeennees 1
5 084413 GUIDE - WAVET ROIIET ...ttt et e e e e e e e s e s e e e e e e e e e e aaaaeeeaeeeeaaannnes 1
6 111073 SCREW = 1/4-28 X 5/8 ...eeeeeiiieee ettt ettt e e e e e e e et e e e e e e e e e e e s sa bbb e e e e eaeaaees 5
7 150085 NUT = /4-28 oottt et e e e e e e e e e e e e et et bbb b e b e reaeeeaeaaeeeeeeeeeeessesasassssssrsanrnrnes 7
8 080295 BRACKET - SPING GUIAE ....coiiiiiiiiiiiee ittt ettt ettt e e e ettt e e e e et e e e e e e annaeeeas 2
9 084412 GUIDE = WAVET ROIIET ...cceie ettt e e e e e e e e s e s e s e e e e e et e eaaaaaeeeeeeeeannnnes 1
10 101086 SCREW - BULtON HA., 1/4-28 = 3/4 ..ottt e e e e e e e e e e e e e s e e e an e 1
11 111074 SCREW = 1/4-28 X 3l ...ttt e e e e e e e e e e e e e e e e s sab e e e e eaaaeees 1

12 073338 SPRING - Compression, .562 O.D. x 1.265 O.A.L. X .059 .....ccccooiiiiiiiiiiienii e 2

13 008007 ROLLER AND SHAFT ASSEMBLY - Ink & Repellant Waver (9970 only) ......cccccoeevveveeeiiivnennn. 1
13 007568 ROLLER AND SHAFT ASSEMBLY - Ink & Repellant Waver (9970D only) .......cccccceevveeneeninen. 1
14 197043 TIE ROD. ...ttt h et h e et b e ekt et h et h et e bt n e e
15 001094 RING - Retaining External, .463 1.D. x .037

16 196475 NUT - Special Self LOCKING 1/4-28 ......oooi ittt eeaeee e
17 007852 SHAFT - RUDDEI WAVET ...ttt e e et e e tbe e e e e
17 007569 SHAFT - Rubber Waver (FOR 9970D only) ................

18 076194 CAP ASSEMBLY - Waver Roller ...........ccccoviiiiieneenncns

18A 400646 END CAP ASSEMBLY ...ttt sttt ettt bttt ettt nbe e st e st e saneenne e
19 190387 BUSHING - FIANGEA CAP ..ooieviiiii ettt ettt e ettt e e e sttt e e e et et e e e s nntbaaea e e ananaaae s
20 403105 ROLLER - Transfer, Rubber (9970 only)..........c..........

20 007570 ROLLER - Transfer, Rubber (9970D only)) .................

21 007576 ROLLER ASSEMBLY - Oscillating Rider

22 001804 NUT = 10-32 oo

23 195684 PIN - Special ......ccccoceviviiniiniiiicieci

24 014390 SCREW - Set, 1/4-28 x 11/4 ........ccocn....

25 196475 NUT - Special Self Locking 1/4-28 ..........

26 007580 TIEROD ...ooiiiiiiieiee et

27 080694 PLUG oot

28 001497 BUSHING - .5041.D. x .6290.D. x .625.................

29 007581 SHAFRT s

30 014523 RING - Retaining Internal, 2.600 O.D. x .081

31 080698 GUARD - SpIash ........ccoiiiiiiiiienic e

32 080263 LG L O TP U PP TP PPRTRPON
33 080699 BALL = .375 0.D. ittt sttt bbbt bbbt b b be e e s 1
34 080695 PLUG AND CAMASSEMBLY .....

35 007577 ROLLER - Oscillating Rider

36 001778 RING - Retaining External, .2141.D. x .027

37 073004 BUSHING = SPECIAI ...eotiiiieieiii ittt sttt b e sn e e b seb e nbeenane s
38 001207 SCREW - Set, 8-32 x 3/16

39 073152 COLLAR ..ottt

40 403103 ROLLER = RIGET ..tttk ettt ekttt s bttt e bt et e e nbe e et e e nneesnne s
41 087496 LEVER AND SHAFT ASSEMBLY - Operating

42 001812 NUT = 10-32 oottt

43 001702 WASHER - .1951.D. x .500 O.D. X .029 ......cccecvrrnnene

44 073339 SCREW - Eccentric, 10-32 .......ccccoemviriierineniieeniennns

45 192900 PIN - Tapper, .1420.D. x .750...............

46 *073116 LEVER

47 *080297 LEVER

48 080298 SCREW - Shoulder, 10-32...

49 080299 TRUCK

50 101051 NUT - 10-32

51 *080317 S e PP PP PP PPPTOPPPRRTO
52 073108 BRACKETASSEMBLY

53 192766 WASHER - .3851.D. x .7500.D. x .090 ...

54 111076 SCREW - 1/4-28 X 1.000 ........cccccvevirnnene

55 211079 SCREW - 1/4-28 X 1.250 ...eeiiiiiiiiiiee etttk e st e e e
56 111077 SCREW - 1/4-28 X L1.375 ittt ettt ettt b et ne e
57 073234 BRACKET - ROLLER ... e

* Not Procurable Separately
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FIGURE 12
Aquamatic Control Lever Assembly
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Index Part Figure 12 Units
No. No. Description Per Assy.
1 014793 WASHER - FICHON, 17/64 1D, .eoueeiiiiiiiiiiieieeee ettt e e e e e e e e e e e e e e e e e e s e s e babaaaaaees 2
2 001080 RING - Retaining, .302 L.D. ...cuiiiciieeiiie ettt e e st e e st e e st e e e nste e e snsaeesnbaeeansaeeenneas 1
3 150085 I L I SRR 1
4 016275 LEVER ASSEMBLY = MICIO AQJUST ..eeeiuvieeiiiieiitiie e sieeesiee st eestve e e sitaaesnteeeantaeesnaeaesnaeeesnseeennneas 1
5 072052 [0 101 (G S o T o PR TR 1
6 011371 [ 1 N I 10 1YY o 1
7 007662 ECCENTRIC SHAFT AND PINION ASSEMBLY ..ottt ettt ee e e e s e s saavaraereeees 1
8 000006 PIN = TAPEI, 582 O.A.L. oo iiiiiii ettt ettt e st e e et e e st e e s snaeeensteeesnnaeeanaaeean 1
9 *073246 (] oy AN N el olot=T o 1 (o] T\ 1 RO 1
9a 402887 STOP - (970D ONIY) 1.vteeeiiieeeceee e eee et e et e e e e e et e e s ta e e e steeaessbeeesnteeeassaeeeasbeeeanseeesnnnaeessseeenn 1
10 *007663 5] oV I oot =Y o) £ [N 1
11 111068 SCREW = 1/4-28 X B5/16 .ccco oottt et e e e e e e bbb e et e e e e e e e e e e e e e e e e e s e sessaaaes 2
12 040782 SPRING - Tension, .318 O.D. X 1-7/32 O.A.L. oottt 2
13 073252 BUSHING - ECCENIIC SNAft ....ooeivieiiiieii e e e e e e a s 1
14 073248 LEVER ASSEMBLY - O.S. oottt e ee e e e e e e e e e e e s e e et b s et e e e e et eeaeaseeeeeeseesesesssssssberasrerens 1
15 073250 LEVER ASSEMBLY = NLO.S. oottt ettt ettt ettt e et et et e e e eaeeeeaeeeeesesessssssssrarasenrens 1
16 071567 [ YA = S (N TR T 1
17 071566 [ YA S © 15 T 1
18 014605 BUSHING - 566 1.D. X .691 O.D. X .750 O.A.L. cevtriiiiiiiiiiieee ettt 1
19 057507 [ Y2 R 1
20 070125 LI L TSR 1
21 014248 LI L I o To) Rt 0 I 3 1
22 190118 Y L0 B I o7 =] o o2 1
23 190103 LI L TR 1
24 001094 RING - RetaininNg, .394 L.D. . ociiiiiiie ettt e e e et e e et e e st e e e nste e e sntaaesnbaeeasaeeenres 2
25 014805 A L 4 < 2 0 TR 1
26 043097 WASHER = /440 LD, oottt et ettt e e et e e e e et e e e eaeeeeeeeeeesesesessaasbebebaararees 1
27 193606 LS 110 1 5 2N 1
28 021203 WASHER - .2551.D. X .500 0.D. .eeitiiiiiiiiiiiiiie ettt e e e e e e e e e e e e e e e e e e e rra e 2
29 196666 SCREW = AGJUSTING ©eoivteeeiiieeiiieeeiiee s stiee e st e e siaee st eeesstaeessseaeastaeeansseeessseeesssseeansaeesssseeesnseeenne 1
30 014504 RING - Retaining, .146 L.D. X 027 ..cccoeeeiiie e et stee sttt e ettt e st e e st e s naea e snaeeeanneeennnes 2
31 196664 WASHER = SPREIICAL ...eoiiiii ittt e e e e e et e e e rnae e e snb e e e antaeesnnnes 1
32 001742 WASHER - Spring, 13/16 1.D. X .500 0.D. ..ccciveiiiiieiiieeciie e riee et eesneee e 2
33 016271 LEVER ASSEMBLY = GEAI ...uuutttitiiiieieieiiiiieeeee e e e e e e e e ee st s e s esassabtseeseseseteseeasaeeaeessssesesasssssssresesrens 1
34 154078 I L O 1o Yo it 1 TR 1
35 193549 WASHER - Spring, .266 1.D. X .557 O.D. ..occiiiieiiiie ettt 2
36 191384 WASHER - 260 I.D. X .750 O.D. cetttiiiiiiiiiiiee ettt e e e e e e e e e e e e e e e e s s e s b babaaaareaees 2
37 196662 LS L0 1 5 2N 1
38 196663 LS L0 1 5 2N 1
39 006776 WASHER - Plain, 3/16 1.D. X 3/8 O.D. X 3/84 ...coooeeeeetieieeeieeeeeee et 1

*Not Procurable Separately
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14 GEARIS COLOR CODED — 17
GOLD & BLACK /

e e ey
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FIGURE 12A
Non-Motorized Dampener Part |
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Index  Part Figure 12A Units
No. No. Description Per Assy.
1 VG94993 END FRAME - R.H. oottt ettt st e s nn e e e nnn e 1

2 VG94994 ENDFRAME-L.H. ..o
3 VG91219 BLOGCK - AIGNIMENT ...ttt e ettt s e e e e e e snn e e s nr e e e anne e e nanees
4 VG98750 BRACKETNOZZLE ASSEMBLY
5 VG94995 PLATE - Ti€ woviieeeeeieeeeee e
6 VG94991 POST = OSCIIALOT ....oiiiieeeiiiee ettt e e et e s e nr e e e e e e nanees
7 V(G93466 SPRING - COMPIESSION ..cieiitiiiee e ettt ee e e e ettt e e e e e tbee e e e e e aaeeeeaeeaabeaeeaeaaanseeeeaeeaasseseaaeaaansaeeaeasannees
8 VG94992 GAUGE-Metering............coe....
9 VG92291 ECCENTRIC ....cceeeviveevireee
10 VG92370 SEALSET - (L&R) cocieiiiiiiieeeeeiiee
11 VG92290 BACKING PLATEKIT (L &R)
12 V(G92238 SPRING - COMPIESSION ..ciiitiiiee e ettt ee e e e ettt e e e e e ettt e e e s aaeeeeaeeaasbaeeaeeaantaeeeaeeaasseeeaaeaannsaeeaaasannees
13 VG91802 SCREW - Flat Head, 3-48 x 1/4
14 VG91811 SET SCREW = 10-24 X 1/4 ..ottt ettt n e e e e e e
15 VG91813 SET SCREW = 10-24 X 1/2 ..ottt ettt sttt s e e e nnnee e e
16 VG92401 BEARING ......oooiiiiiniiieee e
17 VG91853 SCREW - Socket Head, 10-32x 1.12
18 VG94987 STICKER - 1D, ittt sttt e e st e st e e n e e e e s e e nrn e e s nn e e e nnneeennee 1
19 VG92940 GEARCLUTCHASSEMBLY ...
20 VG92470 ROLLER W/B - Form, 13" ......
21 VG92491 WASHER - Wave ...................
22 VG92604 NOZZLE ...ttt ettt ettt e et et e e Rt e et e et e e nnes
23 VG92304 PIN - GUIOE ..ottt ettt e e et e e n e e e as e e nane e e s ne e e e anne e e nnnees
24 VG92303 SCREW - Shoulder .........ccccoovvviiiiieninnenns
25 VG91907 SCREW - Phillips Head, 6-32 x 3/8
26 VG92460 ROLLER W/B - MELEIING, 13" .. .oiiiiiiie ettt nnn et e e
27 VG92601 SYMBOL-InWard Nip ......ccovevvvviirieeeineennn
28 VG95996 7Y o = PSP TP PPRP
29 VG94998 OSCILLATORROLLER PARTS ASSEMBLY -13-1/4
30 VG92236 SPRING -TaD ..o
31 VG92259 COVER - Spring
32 VGI91111 DRIVE SHAFT FOLLOWER - Oscillator ...
33 VG91965 RETAINING WASHER - OSCillAOT ......eeiiriieiiiiiieie et
34 VG91997 CLIP - Oscillator Retaining
35 VG91949 PIN-SPring .....ccoccevvveeinineenns
36 VG92415 WASHER = TRIUST ..ottt e e snn e nn e e e e nanees
37 VG94997 BRACKET = NOZZIE ....eeeie ittt ettt e e e nne et e e nanees
38 VG92234 L2 = TR P PR RPPR PRI

NOTE: Order all parts directly from Graph Tech, Incorporated, 8 Allerman Road, Box 1101, Oakland, NJ 07436
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FIGURE 12B
Non-Motorized Dampener Part Il

9970/9970D Parts Catalog

30



Parts Catalog

Index  Part Figure 12B Units
No. No. Description Per Assy.

1 VG90920 MOUNTING BRACKET ASSEMBLY -R.H. ..oiiiiiiiiiii ittt 1

2 VG90910 MOUNTING BRACKETASSEMBLY -L.H. oottt 1

3 VG93805 BOLTRETAINERASSEMBLY ..ottt e e e e e e e e e e e e e e e e sansssssssnenesanennees 2

4 VG93613 STUD = DEBIENE vttt e et e e e e e e e e e e e e e e s s s s bbb bbbt eb e e ettt eeeaaaeeaeaeeesesnannnnnnes 1

5 VG93794 FORMULINKASSEMBLY ...ttt s s st e e et et e e e aaeaeaaeeasssssasnnnssnbsenanenreee 1

6 VG93801 [T\ N o ] o PP PP PPPPPPTRRT 1

7 VG93799 [N T A PRSP 1

8 VG94999 ] O [ I = o 11 PRSPPI 1

9 VG93601 WIRE GUARD SUPPORT BRACKET - R.H. ittt 1
10 VG93602 WIRE GUARD SUPPORT BRACKET - L.H. oottt 1
11 VG91816 SCREW - Button Head Cap, 10-24 X 3/8 .......ooeiiiiiiiiiiee sttt et e e e e staae e e e 2
12 VG93818 BUSHING - ECCENIC SNAFL ...ttt 2
13 VG93543 BRACKET = ECCENIIIC ...eeiiiitiie ittt ettt ettt ettt et s bt e b e e et esnbn e e nbb e e e anbeeenaneas 2
14 VG93814 1@ I ] o To 18] [o = RSP 2
15 VG93811 SPRING = TOISION ittt ettt e sab et e st e e e ekt e e sa bt e e ssbe e e sabaeesnbneeesebeeenaee 1
16  VG94136 S A O USSR 6
17  VG93809 2@ I IS (o o SRR PPRI 1
18  VG91910 COLLAR = 9/16 oottt sttt ettt ettt et e s bt e et eshe e e bt e s b bt e nbeesr b e e beeeneeenbeeanaeenbee e 2
19 VG91867 SCREW - HeX Head, 1/4-20 X 1/2 ..cccoiieiieee ettt ettt ettt e e et e e e e s snnaaaaaeeaan 4
20 VG91956 WASHER - SPACET ...ttt e e e e e e e e e e e e e e e s bbbttt et e teeaaaeaeaeaeasesssasanasssnenebenbnreneee 2
21 VG91817 SCREW - Button Head, 10-24 X L/4 .....oveeie ettt e e e e a e e e snaree e e 2
22 VG93930 SEAL - Felt Cleaning (12 PACK SBL) .....uuiiiieiiiiiiiie ettt et e e e e e e e e e e e sntreeee e 1
23 VG92773 BOTTLE - ROUNA CaliDrated .........c.eeeiiiiieiieieiiiie ettt 1
24 VG92760 DISPENSING VALVE ASSEMBLY ...ttttitiiiiiitiiiiiie ettt ee et aeaaaaaaeaaaaasssssssssssnsnssanssnees 1
25 VG92740 BOTTLEVALVEASSEMBLY ...utitititiiitiiiiiiiitteae e e e s s s st aaeseeeretetaaaaaaaeeeaassssssssssnssssssssseseeee 1
26 VG94986 TUBING - VINYIL, L/2 1D, ettt ettt e e et e e e et e e e e st e e e s e nnrr e e e e e e nsbeeeas 1
27 VG92750 ADAAPTERBASEASSEMBLY ..ttt e et e e e e e e e e e e e e s s s s s ssnsnenenenneneeeee 1
28 VG90755 T-WRENGCH = 3/32 .ottt ettt e e e e e sttt e e e e et e e e e e st b aeaaeeestnereeaeeansbeeeas 1
29 VG93555 WRENCH = KOMIPAC ittt ettt ettt e e e e e e e e e s s e s s ss s bbbt e e et e e e e eaaeaaaaaaaassssasasnnnssnsnesbnbaneneee 2
30 VG92370 SEAL SET = KOIMPAC ..tttttiiiiiiiiiiiiiieeeeeieeessss sttt e et et et aeaaaaaaaaeaasasassasasssssbsbtbaseseseeteaaaaaeeasens 1
31 VG92778 SYRINGE = KOMPEAC .etttttiiiiiiiiiiiiiiie ettt ettt e e et e e e e e e e e e e aa s e s s s s s s bbbt bt b eb e s e e eeeeaaaaaaeaeens 1
32 VG92765 O-RING - DISPENSING VALVE ..ottt st e e e e e e e e e e e e e as 1
33 150083 LOCK NUT (Order from A. B. DICK) ...cccciiiuiieiieiiiiiiiie e eeiiee e ettt s saet e e e s st e e e e e ssnsreea e e s nnsaaeeas 4
34 112565 SCREW - Phillips (Order from A. B. DICK) .....ovieiiioiiiiieesieiiiieee ettt e e e e e e e s sannee e e e saens 2
35 111055 SCREW - Hex Washer Head (Order from A. B. DIiCK) .....cuvviiiiiiiiiiiie e 2

NOTE: Order all parts directly from Graph Tech, Incorporated, 8 Allerman Road, Box 1101, Oakland, NJ 07436
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FIGURE 13
Ink Feed Solenoid, Distributor and Ductor Rollers
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Index Part Figure 13 Units
No. No. Description Per Assy.
1 017989 SHAFT ASSEMBLY - Cam @nd GEAI ......cceviuviiiiiieiiiiieeiiie e st ee sttt et e e et essiae e sbeeesbeee e 1
2 001956 PIN - Taper, .194 O.D. X 880 ....uuuitiiiiiiiiiiieieiiiiiiiiisiiit it eeetaeaea e e e e e e s s sssssnseneneberreeeeee 4
2 001987 PIN - Roll, .167 O.D. x .890 O.A.L. (Use W/079912 GEAI) ......cevcureerreeeiiieeriieeenireeesieeennes 1
3 079912 GEAR - (Field Replacement Only)
4 *017990 CAM L.
5 *025261 SHAFT
6 *076727 GEAR
7 001094 RING - Retaining External, .394 |.D. x .044
8 150085 N L 7 SR
9 111053 SCREW = 10-32 X 7/16 ) toeeeiciiieiiie e st e ettt e e ettee e stte e e st e e s aeae e stbeeesstaaesssaeesstbeeaasseeesnsaeeaseeennes
10 014180 SCREW - 1/4-28 x 1.000 .......cccovvevvveennenn.

11 073120 BRACKET ASSEMBLY - Bearing, N.O.S. ...
12 073094 SCREW - Shoulder, 1/4-28
13 111079 SCREW - 1/4-28 X 1.500 ......cccoocvvenernniene
14 073091 BRACKET ASSEMBLY - Bearing, O.S........

15 007549 ROLLER ASSEMBLY - Distributor ...............

16 101332 PIN - Spiral, .1030.D. X .760....cccccceeerieeeiiiieeenieeenne

17 001049 RING - Retaining External, .227 I.D. x .027 ......c..cc........

18 021203 WASHER - .2541.D. x .5000.D. X .029.......cceevvrrrnnnes

19 054409 SPRING - Compression, 21/64 1.D. X 1.187 O.A.L. cuooiiiieiie e 2
20 084422 LEVERASSEMBLY ...ttt ettt et et e e e e e e e e e e e s e s e s e aaaa b e e e seseeeeeeeeeeaeaeaesessesesesasssssssssessernnnes
21 084421 BUSHING - Special, .2531.D. .......cccveeeeee.

22 001047 RING - Retaining, .340 1.D. ...cccocviiiiie et

23 072625 SPRING - Tension, 11/320.D. x 1.1250.A.L. X .059 ..........ccuu.....

24 017633 SHAFT AND LEVER ASSEMBLY - Actuating .......ccccceeeeviiiveeeeesiinnnn.

25 001098 RING - Retaining External, .3391.D. x .037

26 014902 PIN - Taper, .110 O.D. X 875 ..o iiiiie ettt ettt e e e e et e e e s e st e e e e s s ataeeaeeannneee
27 000020 PIN - Taper, .125 O.D. X .B55 ...cooiiiieiiiieiiiee ettt ettt ettt e st e e st e e snee e e snaeeean
28 073107 ANCHOR - SPring ....ccooveveiiieeiiieeeneeee e

29 077459 SCREW - Shoulder, 10-32....

30 e A S I = UL O R OPRTRRt
31 150083

32 016937

33 403104 O I I = 3 S B 10 Tox o] R = {0 o] oYY U
34 100576 RING - Retaining External, .4651.D. x .052

35 191289 WASHER - .504 1.D. x .8120.D. X .062.......ccccuvvvreenn.

36 073043 CAM GEARASSEMBLY ..ottt

37 001432 BUSHING - .504 1.D. X .629 O.D. X 500 .....cuviiiiiiiiiiiiee ettt ettt eeetre e etrree e eearae e e
38 080349 STUD - SNOUIAEL, 3/8-24 ......cco oottt e e e r e e e e e e eeeeeeeeeeeeeseeannnes
39 001721 WASHER - .3801.D. x .6250.D. x .059....

40 190254 NUT = 3/8-24 ..ottt

41 025198 SOLENOID ASSEMBLY - Ink Feed Control, 120V.A.C.50/60HZ. ......

42 025347 SOLENOID 120 V.A.C.50/B0 HZ. ......ovvvviriiieiiiiiiieieeeeee et

43 001729 WASHER - Lock, .1451.D. x .311O.D....ccceeeeeeeeennnn.

44 192206 WASHER - Fiber, .3851.D. X .625 X .062 . .....cooiiiiiieeectteteieeee e e e e e e e e saarvaaareeeees 1
45 192204 SPRING - Compression, .437 O.D. x .406 O.A.L. x .024

46 190713 g LN Yo [T o (o

a7 014515 RING - PlastiC .........ccevvveeennns

48 001694 SCREW = 8-32 X 3/16 .oiiiciiiiiee ittt ettt e e et e e e e e ettt e e e s et e e e e e e e etbaeeeeeesabaeeeeeaanres
48 001541 SCREW = 6832 X 1/4 oottt e et e e et e e e e ettt e e e e e e eatae e e e e e aates
49 012815 BRACKET - Mounting ............

50 012254 LEVER ASSEMBLY - Lock

51 001060 RING - Retaining External, .2081.D. X .027 ..................

52 190149 WASHER - 441 1D, .ot

53 014741 WASHER - Spring, .572 0.D. x .267 I.D. x .008..........

54 017639 SR I V] O N
55 017640 Sy od 1 LT 1o Tod o TV

* Not Procurable Separately
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FIGURE 14
Ink Metering Assembly
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Figure 14
Index Part Description Units
No. No. Per Assy.
0 018404 INK FOUNTAIN KIT oottt e s e e e e e e e e ettt ea e e e e e e e e eeesessaa e e e e eeeeeeesessaran e es AR
1 018364 BUSHING ASSEMBLY = N.O.S. .ottt ettt e e e e e e e e ar s s 1
2 001497 BUSHING - .630 O.A L. oot e e e e e e e e e e e e s s e e e e e e e e eesreaaaaas 1
3 111051 SCREW = 10-32 X 5/16 cccoiieiiiii ettt et e et a e e e e e e e e eaea e e e e e e e e e anans 4
4 018368 SHIM - BUSHING, N.O.S. . it e e e et e e e s te e e saae e s aaaeean AR
5 018360 SEAL - INK  ROIET ..ottt e e e e et e e e e e bbb e e e e e s ssabeeeeeesatbeeaeeannees 2
6 018358 ROLLER - INK,  RUBDET ...ttt ettt r e e e e e e e e e e e e e e e e e e e essneesnnarerens 1
7 018362 BUSHING ASSEMBLY - O.S. ittt et e e e e e et e e e e e e e e e e e e e s b as 1
8 014646 BUSHING - 1.255 O.A.L. ittt s e e e e e e e e e et s e e e e e e e e eeseaaaa s 1
9 001413 BUSHING - .750 O.A L. oottt e e e e e e e e e e e e b e e e e e e e e e e e sreaaa s 1
10 072620 SCREW - SNOUIAEI,  10-32 ..ccuiiiiiiiie ettt ettt s e st e et e e et e e st e e aeaae e s sabeaesnbeeeenes 1
11 018366 EXTENSION ASSEMBLY = KNOD 11tttiiiiiiiiiiiiiieieeeeee e cececctitrr e e e e e e e eeeeeeeeessssessansssssrasanreeees 1
11 018383 EXTENSION ASSEMBLY = ClaNK ..uvuueieiiiiiiieieieeeeeiiisieieeiiiisssssssssrereeeeesesesesesssssssssasssssssssssssssesees 1
12 000011 PIN - TAPEI, 122 X T/8 . .eeeeiie ettt ettt ettt e et e e e et e e e e e sb it e e e e e s satbeaaeesannees 1
13 022853 METERING BLADE ASSEMBLY ..ottt ettt e e e e e e e e e 1
14 403175 BLADE - INK FOUNEAIN (PKO.) ..eiiiiiiiiiie ettt ettt e e e s e e e e s snane e e e e anees 1
15 102333 SCREW .ottt ettt e e e et b e et e e b e e e e atbe e e a—e e e abeeeatreeaataeeeabeeeabeeeanns 6
16 000666 LOCK WASHER .....otiieitiee ettt ettt e ettt e e e st e e e bt e e e st e e e et it e e sbae e s eabeeeasbeeesnneeesreeean 6
17 073512 SCREW - INK AGJUSTMENT ..ottt et e e et e e e e e st e e e e e s entbaeaaeeennenes 15
18 018357 SPRING - SCrEW, TENSION .oiiiiiiiiiie i ittt e ettt e et e e e e et e e e s st e e e e e eaaea e e e e s s satbeeeeessansaeeas 1
19 018378 END PLATE - O.S. @NA N.O.S. ..ottt e e e e e e e e e e e e e e e e e e s sesssaansararaeees 2
20 022854 SCALE ..ot e e e e e et e e e —e e e aba e e e tbeeeareeeabaeeatreeaan 1
21 190646 21 ]I I S o To 0| o - PP UOPRPPN 4
22 102333 2 I PSSO PP ROUP PP 4
23 014525 LY = PSPPSR 4
24 022852 BASE - Machined INK FOUNTAIN .........ccoiiiiiiiiiiiiiiiee e e e e s s e e e e s saaree e e s enens 1
25 017996 TIE BAR - Metering Assembly AdjUSTMENT ..........ooiiiiiiiie e 1
26 001812 NUT = 10532 oottt ettt e e et e e e et e e e st e e e e ta e e e eaa e e e et be e e eateeesnbeeeasbeeeenseeessbeeeanneeesnreas 1
27 001260 SCREW - Adjusting, 10-32 X 1-1/4 .....occoiuiieeiiie ettt ettt e st e s tae e s eaae e e snveeeenes 1
28 196264 SCREW L.ttt ettt et e e e et e e e et —e e e h—ee et beeaaabeeeabaeeatteeaataeeeabeeeanreeeaans 2
29 017636 LEVER = LOCKOUL ..ottt ettt e e et e e e et e e e e e ettt b b e b e e e e e e e e eeeeaeeeeeeeesesesasanssssssranrnrees 1
30 001785 RING - Retaining, .903 L.D. ....ciiiiiiiiiiie ettt e et e e e et e e e s et b e e e e e s atb e e e e e e nnrreeaas 1
31 100863 SCREW L.ttt ettt et et e et e et e et e e e e —t e ah—ae e atbeeeabe e e e baeeatbeeaaaaeeeabeeeareeeaaes 1
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Index Part Figure 15 Units
No. No. Description Per Assy.
1 192152 SPRING - 17/64 O.D. X 3-5/64 O.A.L. oottt e e e e e e et e e e e e 1
2 001097 RING - Retaining, 186 1.D. ..occoiiiiiii ettt e ettt e e e e e aneta e e e e e snnreeeeas 6
3 017618 1| T P P TP PP PP PO TOPOPPUPPPPIOE 1
4 015213 WASHER - 227 1.D. X 3/8 O.D. ..ittiiieiiiiiiite ettt et e e e et e e e e et e e e e eneaeeas 3
5 017616 LEVER ASSEMBLY ...ttt e ettt ettt et e e e e aeaeeeeeaasaaaannanbnebebanenrnee 1
6 014151 SCREW = 10-32 X 1/2 oottt ettt e e e e ettt e e e e et e e e s ntbe e e e e e e sbaeeaeeeantaeeaeeennees 1
7 017623 STAND-OFF ...ttt ettt et e e e e e e e e e e e e e s s e bbb bbbt b e bttt e et eeaeaeaeaeeeeaeaeaaaanans 1
8 017611 BRACKET ASSEMBLY ...ttt ettt et e e e e e e e e e e e sttt et ettt e aeaaeaaaeeeaaesssaaannsnenenanrnnees 1
9 017622 STAND-OFF ...ttt et e e e e e e e e e e e e e e s e s s bbb bbbt b e bt e ettt eeaeaeaaaeeeeaeeeaaaaaans 1
10 192029 SCREW = DOWEI, 1/4-28 ...ttt e et e e e e et e e e s e bt e e e e e asntaeeeeeesnnteeeeaeannes 1
11 017613 PLATEASSEMBLY ...ttt et e e e e e e e e e e s e sttt b bt e et et et e eeeaeaeaeeaeeaasaaaaannnsnenebbnrnnees 1
12 017615 LEVER oottt e e ettt et ettt et et e e e e e e e aeaeaaaa e nerarrrree 1
13 014688 WASHER - .510 1.D. X 1.000 O.D. ..cottiiiiiiiiieieiii ettt e e et eeeees 2
14 001094 RING - Retaining, -394 1.D. ..ottt et e e e ettt e e e e e nsaa e e e e e annreeeeas 2
15 014902 PIN - Taper, .110 O.D. X .720 O.A.L. .ottt e e eeeeees 1
16 *018383 EXTENSION ASSEMBLY = CraNK ...cciciiiiiiieeeeeiiiiiee e esitee e e sttt e e e s siaeeeaessnnnsaeeaesssnsaeeeeessnseeeeas 1
17 017787 CRANKASSEMBLY .ttt ettt ettt e e e e e e e e e e e s bbb b e bt e e et e e e e e aaaeeeeeeeeaaaaannes 1
17A 017788 R AN Lottt et e et e e e e e e e e e e e e e e e e e bt r bbbt et et et e e aaaaaeeas 1
18 196219 CRANK HANDLE KNOB ..ottt ettt e e e e e e e e e s st e e e e e e e e eaaaeeeas 1
19 003042 CLIP = (NOE HIUSEFAIEA) ...veieieie ittt e e s e e st e nae 1
20 014215 SCREW = 10-32 X 3/8 ..eeeiiiieiiiiiiie ettt e e et e e e sttt e e e sttt e e e s e tbe e e e e s anntaeeeeeennsbeeeas 1
21 017630 LEVER ASSEMBLY - OPEIALING ....vvviieiiiiiiieeeeiiiiieaeeesiiiieeesssiteeaaesssstaeeeaesassseeeeesansseeeesssnsssees 1
22 076734 LINK = OPEIatiNg LEVET .....eiiiiiiieiieee ittt ettt e b abn e 1
23 196258 L [N T - 1Y I T =Y o (o R PEP 1
24 001076 RING - Retaining, 815 L.D. ..ottt et e ettt e e e et e e e e e snneeeeeas 1
25 017702 CONTROL ASSEMBLY = INK eeiiiiiiiiiiiie ettt e e e s st e e e e e enneae e e e e s snneneeaeeanees 1
26 072052 [0 L@ QST o ] o TP 1
27 011371 HANDLE ...ttt et e e e e oo e e e e e e e e et bbbttt ettt e et e e eeeaeaeeeeeeaeaeaaannenenanrnrnee 1
28 017636 [ AV o 1o Tox (o T | A RS PEP 1
29 001785 RING - Retaining, 903 1.D. ..ottt et et e e sttt e e e e nnnaae e e e e e nnnreeeeas 1
30 001044 RING - Retaining, 170 LD, ..ottt ettt e e e e e ettt e e e e s et e e e e e nnnneeeeas 1
31 017693 PAWVL ettt e e e e e e e e e e e e e et e b ettt e ittt e e e e e e e e e e e e e aeaea e aababbararrereee 1
32 001046 RING - Retaining, 283 1.D. ..iiiiiiiiiiii ettt ettt e et e e ettt e e e e et e e e e e snneeeeeas 2
33 080634 SPRING - TOrSiON, L11/32 1.D. .oeiiiiiiieiee ettt ettt e et e e e s et e e e e e nsaeneeaeeanneees 1
* Not available separately.
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Index Part Figure 16 Units
No. No. Description Per Assy.
1 041776 SPRING - .343 0.D. X 1.375 0.A.L. X 047 weooiiiiiieiieeee ettt e 1
2 001080 RING - Retaining External, .302 [.D. X 037 ...cocuuiiieeiiiiieee ettt e e e et e e e e 1
3 075987 LEVER ASSEMBLY - DEeeNt CAM ....ooiiiiiiiiiiiiiiie ittt sttt sttt nneenne e 1
4 195136 PIVOT = LBVET .ttt ettt et bbbt skt e it ekt e e mb e e bt e st e e nbeenbb e e beennneenns 1
5 073894 SLIDE - FOIM ROHEI LEVET .....eiiiiiie ittt sttt e e 2
6 014207 SCREW - Set, 1/4-28 X 5/8 ...ttt bttt 1
7 073482 COUPLING = WAVET ROIET ......vieiiiiiieiiie ettt sttt et n et 1
8 ok ROLLER AND SHAFT ASSEMBLY = WAVET ..c.uetiitiiiiiiiiieiie ettt ettt ettt 1
9 014157 SCREW = 1/4-28 X 1.250 ...eiiiiiiiuieiiieiie et ettt sttt sttt ettt nbe e ssb e nbe e snb e e beebeenene s 3
10 007557 SHAFT ASSEMBLY ...ttt ittt bt b et be e sa b e e sb e st e e b e e snbeenbeesnbeebeenene s 1
11 073710 GEAR (Field Replacement ONIY) .....coueieiiiiiiiiiee et e 1
12 001976 PIN - Roll, .1350.D. x .827 (Field Replacement ONly) ........ccccoveerriiiieriieeinieeenineene 1
12 014910 PIN - Taper, .110 O.D. X 7/8 ..ottt ettt ettt 1
13 079905 GEAR (Field Replacement ONIY) .....ooueeoiiiiiiiiiee e 1
14 014921 PIN - Roll, .1350.D. x .890 (Field Replacement ONly) ........cccccooveeiniiiieriiieiiieeeiiieenns 1
14 014910 PIN - Taper, .110 O.D. X 7/8 ..ottt ettt 1
15 007559 ROLLER ASSEMBLY = WaAVET .....citiiiiiiitie sttt sttt sttt ettt ettt sbe e st sbeesnbeestnesnbeenaee e 1
16 080433 L@ A PP P PP PPPTOPRPTN 1
17 080473 L@ AN PSP OP TR PPPOPRPTN 1
18 111055 SCREW = 10-32 X /16 ..eeiiiiiiiieiiiee ittt ettt sttt et b e be b b neebe e 4
19 075931 BUSHING = FIANGEA ...iiiiiieiiiiiiieiie ettt ettt b et b e s st et e seb e e b e e beenane s 2
20 001497 BUSHING - .504 1.D. X .629 O.D. X .B25 ...iiiiiiiiiiiieiitie ittt 2
21 014248 N L 0 7 PP UPP PPN 4
22 075991 BRACKET = SPFING uteeitiiiiieitie ettt ettt ettt be ettt et e stb e e bt e sabe e bt e sabeebeessbeenbeesnbeenbeesbeennbeas 1
23 190254 NUT = B/8-24 .ottt ettt ettt e bt et eeeb et e ab e e s b et e ab e ekt e e nb e e b e e sbbeebeenabe s 1
24 014750 WASHER - .3851.D. X .875 0.D. X .059 ....oiiiiiiiiiiiiieitie ittt 1
25 195385 STUD ettt e bt b R bt b e R bkt e R bt ekt Rb e e bt R bt e b e nbn e beenareenes 1
26 076218 GEAR bbb E bRt bt ehe e b e b b e e be e nte e beenareenns 1
27 001797 WASHER - 515 1.D. X .812 0.D. X .059 ...ccuiiiiiiiiiiiieiie ittt 1
28 001048 RING - Retaining External, 463 [.D. X 037 ...ccccuiiieiiiiiiieie e ciiiee e e e eeee e e e e e e 1

*** Not Saleable As An Assembly
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FIGURE 17
Upper Form Roller and Shaft Assembly
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Index Part Figure 17 Units
No. No. Description Per Assy.
1 007599 SHAFTASSEMBLY - FOIMROIIET .....uvviiiieieiiie ettt e et e e e e eaaes 2
2 001978 PIN = RO, (135 X 765 oottt et ettt e e e ettt e e e e e ettt e e e e e e eatba e e e e s sataeeeesannees 1
3 001980 PIN = RO, .135 X 0840 oottt ettt ettt e e e et e e e e e ettt e e e e e e eaabeeeeeeseataeeeesanees 1
4 017735 N[O I o T4 o 1 o 1T PR 2
5 039642 LN LT T Y T 11 I TSRS 3
6 196246 SCREW = 10-32 X 9/16 .ottt ettt e ettt e e e e ettt e e e e e e atae e e e e s sataeeeeeaares 2
7 014819 I L Y 5 SRR 4
8 076481 SCREW - Eccentric AdJUSEING, 5/16-24 .....cccuviiiiiieiiiee ettt 4
9 072272 [ YA S 1 Yo <R 4
10 014912 PIN - ROIl, L1687 O.D. X 515 ittt ettt r e e e e e e e e e e e e e e e e e e e resaaaes 4
11 072271 STUD - LOCKING, 10-32 ..iiieieeiiiiieiiiiee e it e sttt e ettee s stveeeastaeessseaesstaeeaasseaesssaeesssseeansseesssseeeanseeesne 4
12 073444 LEVER - Upper Form Roller, 2" Dia., O.S. ..ot e e 1
26 014507 RING - Retaining External, .0951.D. X .019 ...c.oiiiiiiiiiiiiiee e e et 2
14 073338 SPRING - Compression, .572 0.D. X 1.265 O.A.L. X .059 ..o 2
15 076124 SPRING - Compression, .537 O.D. X 1.343 O.A.L. X .063 ...cccveiiiiiiiiiie e 2
16 014108 SCREW - SEet, 10-32 X 3/8 ..ottt s e e e e e e e e e e e e e e e e e e e e e aaaaan 2
17 073327 S I = AV e =T o [ = Lo | =Y 2
18 173627 ROLLER ASSEMBLY - Upper Form 2" Dia., RUDDEr (Gray) .......ccovouveiiiiiiiiiie e 1
18 007567 ROLLER ASSEMBLY - Upper Form 2" Dia., RUDDEr ........cccoiiiiiiiiicee e 1
19 073316 BEARING - Ball, .437 1.D. X .906 O.D. X .312 ..viiiiiiiiiiieie ettt eectee e eeitre e etvee e e 2
20 001577 SCREW = 832 X 7/16 oeeeeeeieiee ettt ettt e ettt e e e e et et e e e e e tbaaeeeeeesabaeeeeeeaeates 4
21 073098 ] AN N B (o] oI o £ RS S 4
22 073097 AN I (o o I SRS 2
23 073446 LEVER - Upper Form Roller, 2" Dia., N.O.S. ...ttt 1

9970/9970D Parts Catalog 41



Parts Catalog

FIGURE 18
Lower Form Roller and Shaft Assembly
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Index Part Figure 18 Units
No. No. Description Per Assy.
1 014819 NUT = 5/LB-24 ..ottt ettt ekttt b et e s bt e e st e st et eab e et e e e nbeenbeeenbeenbeeenbeas 2
2 076481 SCREW - Eccentric AdjUSEING, 5/16-24 ......cc.oviiiiieiiiiieiiet ettt 2
3 072271 STUD - LOCKING, 10-32 .. iiiiiiiiiiieiie ittt ettt sttt sttt sb et e st e bt s st e e nbeesebeenbeesaneanes 2
4 072272 LEVER - Locking, StU N.O.S. .. ittt sttt sbe e nbe e s 1
5 014912 PIN - ROIl, .167 O.D. X .515 O.A.L. ciiiiiiiiiiiiiteee ettt 1
6 073445 FORM ROLL LEVER - N.O.S. .ottt sttt sttt sttt st be et enbeenane s 1
7 014108 SCREW - St 10-32 X 3/8 .eiiiiiiiieiiiieitie sttt ettt sttt bttt sttt et nb e st e sbe e s b e beeeaneenns 1
8 193917 SCREW - DOWEI, 1/4-28 X 5/16 ...coiiiiiiiiiiiieiiieeiieitee sttt st 2
8 150085 NUT = L/4-28 ettt ekttt b e st b e s h bt ekt e s h bt e ke e sab e ekt e shb e e b e e sbbeenbeenene s 2
10 195930 SPRING - Compression, .5101.D. X 1-1/4 O.A.L. (WhIt€) .....oevrriiiiiiieiiee e 2
11 073327 SLEEVE - FOIM ROIEE ..ttt ettt be e 1
12 173628 ROLLER ASSEMBLY - Lower Form (2.4 Diameter) (Gray) .......ccveereeeerreeeiireenieeesnineessneee s 1
12 007565 ROLLER ASSEMBLY - Lower FOrm (2.4 DIGMELEN) ....ocveiiiiiieiiiie e 1
13 073316 BEARING - 437 1.D. X 1906 0.D. ....eiiiiiiiieitiiiieeiee ettt 2
14 001577 SCREW = 8-32 X 7/16 .ueeeeie ittt ettt ettt bt stttk et bttt e bt nb e nbe e 2
15 073098 RETAINER - StOP PIALE ...ccutiiiiiiiieiiie ittt sttt sttt ettt e bt e e naeesnbe s 2
16 073097 I S (o] o O ST TRTOTR PPN 1
17 073443 FORM ROLL LEVER - O.S. ottt sttt sttt et nbe et e b snbe s 1
18 017626 LEVER - LOCKING, StUO O.S. ..ottt sttt sbe et nbe e s 1
19 100741 RING - Retaining, 146 LD, ..cccueiiiieiiiiiieiie ettt ettt sttt e bbb e nbeenane s 2
20 192152 SPRING - 17/64 0.D. X 3-5/64 O.A.L. .eoiiiiiiiiitieeeeete ettt et 1
21 007599 SHAFT ASSEMBLY - FOIM ROIET ...ttt 1
22 001978 PIN - ROIl, .1350.D. X .765 O.A.L. ittt 1
23 001980 PIN - ROIl, .1350.D. X .6840 O.A L. ciiiiiiiiii ittt et 1
24 017735 KINOB ...ttt b ekttt b e a bt ekt e e R bt e bt e eR bt e ke e SR bt e ke e eh b e ekt e Rt e e b e e enbeebeenane s 1
25 039642 RING - VINYI, (135 LD ittt ettt ettt ettt et e bt et enbeesnbeas 1
26 196246 SCREW = DOWEI, L1/4-28 ..ottt ettt ettt ettt et s bb e bbb et e saneenes 1
27 072278 ANCHOR - SPriNG, N.O.S. ittt ettt ettt e st e e b e s rbeebeesane s 1
28 072277 ANCHOR - SPFNG, O.S. .ottt ettt ettt e s bt e be e sbe e e b e e sbbeebeesane s 1
29 101033 SCREW = SEE8-32 X /2 ittt ettt ettt ettt sttt sat e b e ae e et 1
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FIGURE 19
Form Roller Separator Shaft
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Index Part Figure 19 Units
No. No. Description Per Assy.
1 017619 SHAFT ASSEMBLY - FOrm ROIIEr SEPArator ..........cccuviiiiuiiiiiiie et 1
2 071594 COLLAR = ECCEBNLIIC ..ttt ittt ettt ettt ettt sttt e s e nbb e e e et e e s e e e naneeeas 1
3 014372 SCREW = Set, 10-32 X L/4 oottt ettt ettt n e 1
4 000009 PIN - Taper, 750 O.A.L. ettt e nee s 1
5 001978 PIN - Roll, .1350.D. X .765 O.A.L. oottt 1
6 *017620 LEVER - SEPAIALING ....eeiitieeitiie ettt ettt ettt et e st sne e e e s e e e st e e nnneeeanbeeenaee 1
7 *071649 CAM - O.S. FOIrmM ROIEr SEPAIALOL ......c.eeiiiiiiieiiiie ittt 1
8 *007554 SHAFT - FOrm ROIEr SEPAIALOF ........coiiuiiiiiiiiee ettt 1
9 *071648 CAM - N.O.S. FOrm ROIlEr SEPATALOr .....ccoiiiiiiiiiieiiiee et 1
10 *055535 COLLAR - Separator SNAft .........oooiiiiiiiieiii e 1
11 192763 TUBE - 572 1.D. X .622 O.D. X L1.077 oiiiiieiieiie ettt st 1
12 014507 RING - Retaining, 097 L.D. ...ttt ettt st st b et 2
13 190382 g LI T o T g To [ O 1o SO STPPR TP 2
14 190383 (O | oo To [P POPR TP PPRTROTT 2
15 192798 WASHER = 507 LD, oottt ettt ettt b ettt e bt s bbb et b e b e nnee s 1
16 100969 RING - Retaining, 447 L.D. ..ottt ettt ettt 1
17 076386 GEAR = IAIET .ottt h ettt ettt et b bt e b e et ae et snaeebe e 1
18 001427 BUSHING - .503 1.D. X .628 O.D. X .880 O.A.L. ..ooiiiiiiiiiiieiiieeiiie e 1
19 073029 BEARING HOUSING ...ttt ittt ettt b et sib e et e sat et e s mae e bt sbbeebeenane s 2
20 111068 SCREW = 1/4-28 X 5/16 ..eoiueieiiiiiiie ittt ettt sttt ettt ettt nbe e b naeeen 4
21 021203 WASHER - .255 1.D. X .500 O.D. ...ooiiiiiiiiiiieitie ittt et 4

* Not Procurable Separately
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FIGURE 20
Form Roller - Third
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Index Part Figure 20 Units

No. No. Description Per Assy.
1 022736 ROLLER - Form, 3rd - 2.095 D.LA. ettt et e et e e e 1
2 073316 BEARING - 1906 O.D. X 437 L.D. .oeeiiiiiiiiiiee ettt ettt ettt e e e 2
4 022739 5] o VY ol I o T ¢ [ = o] | [T GRS 1
5 190149 WASHER - 443 1.D. X 11/16 O.D. X .030 ...cooiitiiiieiiiiiiiee ettt ettt et e e e 1
6 001075 RING - Retaining, .397 L.D. X 037 ..cciiieeiiie ettt ettt e s tee e st enae e e srae e e anseeennnes 1
9 022743 PLATE - MoUNtING, N.O.S. oottt ettt et e e st e e et e e st e e e taeeesntaeesnbeeeanseeennneas 1
11 150085 NUT = D/4-28 ettt ettt e e e e et e e e e e ettt e e e e e et ba e e e e e eetbbbeeeeeeatbaeeeesatreeeas 4
12 022740 I LI = 7 O 2
13 191734 SCREW - DOWEI, 250 OLA.L. coiiiiiitiiee ettt ettt ettt e e e ettt e e e e e e eataeee e e e anres 2
14 083594 ECCENTRIC ..ottt ettt et e ettt e e e e e ettt b e e e e e e s eab b e e e e e e ebbaeeeeeeesbtbeeeesasabbaeeeesasrreeas 2
15 111074 SCREW = 14728 X 3/4 oottt ettt e ettt e e e e ettt e e e e e et e e e e e e etree e e e aeates 2
16 022728 PLATE ASSEMBLY - Adjusting, N.O.S. ...ociiiiiiie et see e e e s e e s e e et e e snnes 1
17 022731 BRACKET ASSEMBLY - SUPPOIt, N.O.S. ..ooiiiiie ettt stee e e e stve et e e 1
19 021457 SPRING - Tension, .390 O.D. X 1.75 0.A.L. X .054 ... 2
20 022729 BRACKET ASSEMBLY - SUPPOIt, O.S. .ioiciiiiiiieeciie st e e s sitea s eestae e anaee s snaeeesnseeesnneas 1
21 022744 SCREW = SRNOUILET ....vvviieeieiiiee ettt ettt e e e ettt e e e e et e e e e e e eaabaeeeessentaeeeeeaaares 2
22 196787 SPRING - Compression, .480 O.D. X 1" O.A.L. X .059 ...coooiiiiiiiieiiiiiiie e 2
23 191733 SCREW - DOWEIl, 1171 O.AL. ottt ettt e e e e et e e e e e satae e e e e eeares 4
24 196778 (L@ I 1 = N 1
25 001207 SCREW - SBL, 8-32 ..iiiiiiiiiiitiiee ettt et e e e ettt e e e e et e e e e e s eeab et e e e e eettbeeeeessatreeeesaares 1
26 014810 NUT = B/8-24 oottt e e e ettt e e e e e et e e e e e et a e e e e e e eabbteeeeeeatbeeeeeenatreeens 2
27 191736 SPACER - .317 1.D. X .750 O.D. X .599 ..ottt ettt 1
28 195387 SPACER - .317 1.D. X .500 O.D. X 599 ....ouiiiiiiiiiiiiee ettt 1
29 022743 AN I e Vo 0 a4 o R © 20 SR 1
30 022727 PLATE ASSEMBLY - AdJUSEING, O.S. .iiiiiiiieiiiiee st sree st e e stee e stae e e ssae e sna e e abaeessaeeennees 2
31 196475 N L S o 1Yo - | RSP S 2
32 080694 PLUG ASSEMBLY - OSCillating ROIEE .........ccoiiiiiiiiiesiiieeee e 1
33 001497 BUSHING ...ttt ettt et e e e e et e e e e e et e e e e e e e eab e e e e e e eeabbeeeeeeasbbbeeeeeeatbeeeeesnarreeens 1
34 007577 ROLLER - OSCillating, NYION .....ccuviiiiiiieiiiieii et 1
35 007580 ROD = TH8 ciiiitiiie ettt ettt e e e e e ettt e e e e e e eatb e e e e e e e et ae e e e e e etba e e e e e aabbbeaeeeaaabbaaeeeeanrreeas 2
36 080695 PLUGAND CAMASSEMBLY ...ttt ettt ettt e ettt e e et e e e e ettt e e e e e e eabbaee e e s snraeeas 1
37 080699 BALL .ottt e e e e e ——e e e e e e e ————eeeeaab——tee e e et b——aaeeaabrbeaaeaaabbaraeesanrreeas 1
38 080263 (O RO OSSR OPPURRRRROt 1
39 014390 SCREW = Set, 1/4-28 X L/ oottt ettt et e e e et e e e e e e etae e e e e e aares 2
40 080698 (18721 4 5 SRS RS ERRTOPPPRRRRROt 1
41 014523 RING - Retaining, 2.346 1.D. X 2.600 O.D. X 081 ....ccccooiuieeiiiieiiieesiieeeieeeriee e svee e seee e 1
42 022734 SHAFT - Oscillating ROIEr, 3rd FOMM .......uviiiiiiiiiiee et e e e e e e 1
43 001812 NUT 5 1032 ittt et e e e e ettt e e e e e e ata e e e e e e eabaeeeeeeeabbaeeeeeeesbebeeeeeeatbeeeeesanrreeeas 2
44 016558 WASHER - Plain, .203 1.D. X 9/16 O.D. X .058 .....ccoiitiiieieiitiiee ettt 2
45 196769 S L0 T AN |1 PSPPSR 2
46 022781 Y LU 1B I =l oo7 =Y o1 {4 {2 2
47 001766 WASHER - Plain, .3251.D. X 1/2 O.D. X .030 ..uueiiiiiiiiiieee ettt ettt e 2
48 100969 RING - Crescent, 1/2" SNaAft ......ouuuiiiiiiiiiieeeeeee et e e e e e e e e 1
49 001046 RING - .2831.D. X .027 (NOt HIUSTrAted) .......cceeeiiiiiiiiiieiiiee e 1
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Index Part Figure 21 Units
No. No. Description Per Assy.
1 009770 MASTER CYLINDER ASSEMBLY - Complete (Additional parts on next page, Fig.22) ............. 1
2 009774 TAILCLAMP ASSEMBLY ..ottt ettt ettt ettt sttt ste et s bb e et e seb e e nbeesaneenbeesaneebee e 1
3 190137 SPRING - 13/32 0.D. X 2-5/8 O.A L. ittt 2
4 192997 SPRING - Conical, .270 1.D. X .530 1.D. X 19/32 O.A.L. .iioiiiiiiiieiiee et 2
5 195006 SCREW - Thumb, Tail Clamp, 1/4-28 X 718 .....c.cciiiiiiiiiie ettt 2
6 014215 SCREW = 10-32 X 3/8 .ueeeitiiiiiieitie ettt ettt bttt st b e sae e bt sab e ab e s b b e beenbe e beenaeeenes 4
7 402188 BRACKET - Clamp, N.O.S. ..ottt ettt sttt be e sbe e s b e e sbeenane s 1
8 402179 BRACKET - Clamp, POSIIONING ....eeeiiiieiiiieiiiie ettt 1
9 001207 SETSCREW ...ttt b e stk e s it ek e e ab e bt h b e be e e b et e e et 1
10 018602 27 Y PSPPSR OPR PPN 1
11 001060 RING - Retaining, .208 L.D. .....oiiiiiitiiiiiieitie ittt ettt st et nbeennne s 2
12 194695 PIN = SPIING ANCROL ...ttt e et e e et e e et e e nnees 4
13 196425 SCREW = PIVOT ..ttt ettt ettt ettt b et b e bbbt esae e e bt e shb e e b e e st b e e nbeenbeeenbeennneents 1
14 402190 BRACKET ASSEMBLY - Clamp, R.H.. .ot 1
15 402177 KNOB - Lateral AQJUSIMENT .......ooiiiiiiiiieeieie ettt 1
16 190329 SPRING - Compression, 11/32 1.D. X 3/8 O.A.L. ..ottt e e 1
17 018596 BRACKET - Lateral AGJUSIMENT .......ccouiiiiiiieiieie ettt 1
18 101193 101 2] VA 07T o PRSPPI 6
19 014504 RING - RetaiNiNg, 146 L.D. ....coiiiiiiiiiiieitie ittt sttt st et e nnne s 1
20 402176 ECCENTRIC - SWIVEl AQJUSTMENT ..ottt 1
21 195837 WASHER - 17/641.D. X 3/4 O.D. X 125 ..ooiiiiiiiiieie ettt 1
22 077836 SPRING - Compression, 25/64 O.D. X 23/32 O.A.L. .ot 1
23 402173 KNOB ASSEMBLY - SWIVEl AQJUSIMENT .......coiiiiiiiiiieiieie et 1
24 402184 BLOCK - JAW SUPPOIT .eeeiiiiiieeeeiiiiee ettt e e et e e st e e e s st e e s s e e e e e e nanrne e e e e nenneeas 1
25 003268 WASHER - .2551.D. X .500 O.D X .047. ..eoeiiiiiee ettt 1
26 001725 WASHER - 17/64 1.D. X 7/16 O.D. ...oiiiiiieeiiit ettt st 1
27 402178 LEVER = LOCKOUL ..ottt ettt et sb et sb et b et e e bt et e e bt e e st e e nbeenane s 1
28 001095 RING - Ret@iNiNg, 245 L.D. ..uiiiiiiiiiiiieiie ittt ettt sb ettt beenane s 1
29 402180 LEVER .ottt E bRt bR et oAbt e E et ab e b et et e e bt et enae et s 1
30 014215 SCREW - Cap, 10-32 X 3/8 oiiiiieiieie ittt ettt ettt e e 4
31 014215 SCREW ..ttt ettt b et b e Rt b e Rt ekt e R e ekt e R bt b e ehb e be e R b e beenareeees 6
32 197425 SPRING - 17/64 1.D. X 2.000 O.A L. ..ioiiiiiiiitieeieeitee ettt s sbe e en et 2
33 402165 CLAMP ASSEMBLY = UNIVEISAI ...couiiiiiiiiiieeiit ettt nne e 1
34 402182 HINGE ASSEMBLY ...ttt sttt ettt b e s h bt e sbe e sab e et e e sab e e bt e e nbeenbeesnbeenbeenanean 1
35 402186 CLAMP = LOWET JAW ....ttiiuteetieaiteestee st e steeeste e teeasteesbee s bt e sbeeasbeesheesabe e st e e embeenbeeanbeesaeeenbeeseeeenbeenees 1
36 402185 BAR - Radial AQJUSIMENT ...ttt e b 1
37 402187 HEAD CLAMP ASSEMBLY ...ttt ittt ettt ettt ettt ettt ettt ettt et e st e nbeenaeeenbeas 1
38 402183 PLATE .ttt ettt b bt E e b e R e e oAbt e R e R bt et et et e e b et et e e bt e bt e beennbe s 1
39 402181 BRACKET, LEVET ...ttt ettt ettt bttt sttt e s bt bt s bt et e et b e e nbeenbt e e nbeesaeenane s 1
40 009751 MASTER CYLINDER ...ttt ettt ettt ettt et e sae e bt she e e b e e sbbeenbeenane s 1
41 101001 SCREW = PTECOAL ....ectieiitietie ittt sttt ettt sttt e et et e bt esbee s sb e e sbe e eab e ek e e enbeenbeeanbeesbeesnbeesbeeenneentes 4
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Index Part Figure 22 Units
No. No. Description Per Assy.
1 014111 SCREW = 1/4-28 X 5/8 ...eeiiiiieiieeitt ettt ettt ettt bbbttt be e 6
2 100653 SCREW = 1/4-28 X 3/ .ottt b e bbbttt re e 3
4 014516 RING - Retaining, 2.742 O.D. ..cccciiiiiiieiie ettt bbb st sb e s e e 2
5 080814 BEARING ..ottt ettt ettt b et b e h ekt h bttt h e e bt bb e b ntbeebeenane s 2
6 080820 COLLAR - CylNAEI LOCKING +.ttvteriiiee ittt e e 1
7 014206 SCREW - Set, 1/4-28 X 3/8 ..ttt sttt bttt st nb e st nbe e e naee e 2
8 009794 COLLAR ASSEMBLY ..ttt ettt sttt st ekttt et e it e bt ssb e e be e s eb e e beeeneeanes 1
9 100201 SCREW = 1/4-28 X T8 ..eeeieiiiiie ettt ettt b e bttt be e s 1
10 100167 SCREW - Set, 1/4-28 X 5/8 ..eeiiiiiitieiie ettt s 1
11 009751 MASTER CYLINDER ...ttt ittt ettt ettt ettt ekt e i e bt shbeebeesbbeebeenane s 1
12 009791 GEAR - MaSTEI CYIINUET ..ooiiiiieiiiie ettt ettt e e e bt e nnne e e nenee s 1
13 080910 GEAR - DUCHNG GEAI ....eeiiiiiieeiitie ettt ettt ettt ettt s e e st e e enne e e nenee s 2
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Index Part Figure 23 Units
No. No. Description Per Assy.
1 100141 SCREW = 1/4-28 X L2 oottt ettt 6
2 080972 SPACER - Master Cylinder, Shaft BEArNG .........ccccouviiiiieiiieeeiie et 6
3 082057 BEARING ASSEMBLY ..ottt etk e et e st s e e sbn e e anbe e e nnnes 2
4 *193603 BUSHING - 1.1251.D. X 1.315 0.D. X .B25 ... iiiiiiiiiiiiiie ittt 2
5 014206 SCREW - Set, 1/4-28 X 38 ..ottt 2
6 080820 COLLAR = SRAFL ittt 1
7 014517 RING - Retaining External, 1.039 1.D. X 052 .....coiiiiiiiiiiieiiiiiiiee ettt 1
8 007628 SHAFT - MaSEEr CYIINAERT ...eeeeiiiiieeee ettt e st e e 1
9 001094 RING - Retaining External, .394 1.D. X .044 .......oooi it 3
10 072394 PIVOT - SUPPOIT LINK ©.eeiiiiiee ittt 2
11 080911 LINK SUPPORT - MasSter CYNNAET ........cooiiiiiiiiieiiie et 2
12 150089 NUT = B/8-24 oottt e ek e e b e e st e e bt e et e e b e e e 2
13 195721 SCREW - 5/16-18 X L1-1/2 .ottt etttk sbne e e e s e 2
14 001834 NUT = 5716818 ittt ettt e ek e e bt e s a et e et bt e e se e e e nbb e e ann e e e nanees 2
15 001821 NUT = L/4-28 ettt ettt e ek e e bt e e s a et e et bt e s nn e e e et e e e ann e e naneas 2
16 014172 BOLT = Q/4-28 X 3-3/4 .ottt 2
17 072416 GUIDE - SUPPOIt M SPIING cooeveieiieeeiieee ettt e et sste e st e st e e e ssneeenneeeabneenaes 2
18 194808 SPRING - Compression, .794 O.D. X 2.937 O.A.L. X .090 ...cccceviiiiiiiiiiee e 2
19 010372 BLOCK - Support Arm, W/GaPp CONIOl ........cccuieiiiiiiiiiieiieee st 2
20 100131 PIN - ROIll, .199 O.D. X 1.230 O.A.L. ettt 1
21 014972 PIN - Spiral, .2202 O.D. X .937 O.S. ittt 1
22 078346 LEVER = SEOP, ttetiittiieitite ittt ettt ettt sttt e ke ea e st e e bt e e e e s 2
23 083313 SUPPORT ARM - MASEEr CYIINUET ....oeiiiiiiiiiiiiitie ettt 2
24 080715 SCREW - Support Arm StU, 5/16-24 .....ccccuviiiiieeiiieeeeiee ettt 2
25 017077 STUD - SUPPOIT AT Lottt ettt e e s e e e e e e st et e e e s e en e et e e e s asnneeeeeesnnneeeeennnes 2
26 014390 SCREW - Set, 10-32 X L/4 .ottt ettt et e e 2
27 080956 COLLAR - .504 1.D. X 15/16 O.D. X 13/32 ..ooiiiieiiiiiiieeiiie ettt 1
28 080447 PIN = SEPAIALOL ..eeiiiiiieiiie et e e e e e s e e e e 2
29 014121 SCREW - 3/8-24 X L1-1/4 ...ttt ettt 2

* Not Procurable Separately
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FIGURE 24
Gap Control - Master Cylinder
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Index Part Figure 24 Units
No. No. Description Per Assy.
1 196246 SCREW - SPECIAl, 10-32 X 3/4 ..ottt bbbt bt 1
2 039642 RING - ViNYl, .135 1D, X .075 .iiiiiiiiiiiieiie ettt ettt sttt nbe e nb e nbeenane s 1
3 017735 (0[] = ST P TP 1
4 078338 SHAFT ASSEMBLY - GaP CONMIOL, ....viiiiiiiieiiie ettt 1
5 001980 PIN - ROIl, .135 0.D. X .640 O.A.L. eoiiiiiiiiiiieiie ettt b 2
6 101876 PIN - ROIl, 135 0.D. X 1.575 O.A. L. ittt ettt st 1
7 080448 (O Y e © 25 T TRV UPR T RTOURRPRP 1
8 001992 PIN - ROIl, .1350.D. X 1.015 O.A. L. ittt st nnee e 2
9 *078337 SHAFT = GaP CONIOI ...ttt e e e e e s e e nnnee s 1
10 080449 CAM = NLO. S ittt h ettt b et e ab e bt R bt e b e R b e bt e eabe e nbe e anneebe e 1
11 073551 DRAG - GAP CIAMP ..ttt sttt b et be e s bt e sbe e sab e e s beesnbe e nbeesnneebee e 1
12 150085 NUT = L/4-28 ootttk b et b e h bt e be e e a bt ekt esabe e beeembe e b e enbeebeenane s 1
13 193323 STUD = L/4-28 ...ttt ettt b ekt ab e bt e Rt bt bbbt b et et 1
14 101051 L e 0 7P UR PRI 1
15 001702 WASHER - .1951.D. X .500 O.D. X 029 ...tiiiiiiiiiiiiiieiie ettt 1
16 080452 CLAMP ettt ettt ekttt b e R bt Rt R bt eh e R bt ket et e e bt e b e e bt e b e he e bt 2
18 077836 SPRING - Compression, .400 O.D. X 718 O.A.L. wooiiiiiiiiiie ettt 1
19 077301 SCREW - ShOUIE, L10-32 ..ottt ettt et se et be e es 1
20 001060 RING - Retaining, .208 L.D. .....oiiiiiiiiiiieiie ittt sttt sttt st et et esnbeennne s 1
21 007980 SHAFT - TabIE SUPPOIT ...ttt ettt et e s e e s e e e s rnee e 1

* Not Procurable Separately
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Index Part Figure 25 Units
No. No. Description Per Assy.
1 084407 ST T TSP OPRTRP 1
2 007575 TIEBAR ..ottt h bt h ekt h ekt e R et bt R bt b e e n bt e e be e enbe e nbeeanaeebee e 1
3 073330 SCREW - SPECIAI, 10-32 ...eiiiiiiiiieiiiieiie sttt sttt sttt sttt e b e b ss b e b s eb e e beesnneees 4
4 072349 SCREW - ECCENIIIC, L/4-28 .....oiiiiiitiiiiieeiie ettt ettt sb e bttt st snne b 2
5 016206 FRAME - UPPEI, O.S. ittt ittt sttt ettt sttt b e ettt sab e st e e sab e e beeshbeebeessbeenbeenane s 1
6 016207 FRAME - UPPEI, NLO.S. ottt ettt ettt et st b e e sab e e b e sbbeenbeenane s 1
7 074324 BUSHING ASSEMBLY = ECCENIIC ...eoiuvieiiiiiiieiiie ittt sttt sttt st sbe e s 1
8 196264 SCREW = DOWEI, 1/4-28 ....oeiiiiiiiieiiiieetie ettt sttt ettt b et nbe e st e enbe et 2
9 073140 SCREW - PIVOL, 3/8-24 X 5/8 ...iiiiiiiiiiiiiiie ettt bbb et 1
10 111054 SCREW = 10-32 X 1/2 oottt bbbttt ettt eb et sbe e bbb 4
11 021268 WASHER - 265 1.D. X 437 O.D. .ottt et 3
12 007745 GUIDE ...ttt ettt bttt b e h bt bR bkt e e R bt bRt e bt eh b e be e bt nar e e 3
13 150085 NUT = L/4-28 ettt bbbt b e et e b e bt e b e e a bt e ekt e e ab e et e e e mbe e bt e enbeebeenane s 3
14 072349 SCREW ..ttt ettt b et b Rt h e Rkt e R et ekt eRb e bt R bt e be e R b e e beenareenees 1
15 072389 BLOCK - ECCENINC, SPIING ooueviiiiieeeiiiie ettt te sttt sttt si e e st e s e nbn e e s anneeenannas 4
16 072424 SPRING - Compression, .537 O.D. X 1.343 O.A.L. .ottt 2
18 193601 SCREW - ShOUIEN, 5/16-24 ....ccueiiiiiiiieiie ettt 5
19 025124 LI 272 = SO PT PP PPPRPRTPT 1
20 014807 NUT = D/4 = 28 ettt bttt b e e bt ekt s h bt ek esab e e bt e sabeebeessbeenbeenane s 4
21 074323 BUSHING ASSEMBLY - NLO.S. .ottt ettt ettt et eneas 1
22 014606 BUSHING - .6291.D. X .753 O.D. X .630 O.A.L. .ioiiiiiiiiiieiieeiie ittt 1
23 001260 SCREW - AJJuStiNg, 10-32 X L-1/4 ...ooiiiiiiiiieeie ettt ettt st 1
24 001812 (0[] = S PSPPSR TP 1
25 017996 LI 272 = PP PP PTPPRRPRTPT 1
26 008024 TIEBAR ..ottt h e bt h et h ekt e R Rt bt R bt e b e R b e nbe e enbe e nbeeanaeebee e 1
27 007582 REST ASSEMBLY - (TD @GN0 CO) .uueiiiiiiiieiiee ettt sttt sttt et see b e nbeenane s 1
28 191427 SCREW - SHOUIAEE, 3/8-24 ......coiiiiiiieiieeie ettt ettt bbb et 2
29 194823 SCREW - SHOUIAEE, 3/8-24 ......coiiiiiiieitie ettt ettt ettt 2
30 111099 SCREW = 3/8-24 X 718 ..ottt ettt ettt sttt b ettt nb et et 2
31 191428 WASHER - 510 1.D. X 1.000 O.D. ...oiiiiiiieititaiee sttt ettt be e b s 8
32 013495 PLATE - Head SUPPOIT, N.O.S. . ittt ettt 1
33 150089 NUT = B/8-24 ettt ettt bttt b et e e bt e e a bt e s ket e ab e e s bt e e nb e e bt e anbeebeenabe s 8
34 021911 WASHER - 578 1.D. X 875 0.D. .ottt ettt ettt 1
35 084289 210 o 1N [T oot |1 o RO EP 1
36 084291 SCREW - SNOUIAEE, 3/8-24 ......coiiiiiiieitie ettt b ettt 1
37 013494 PLATE - Head SUPPOIT, O.S. ...ttt ittt b e e e e s 1
38 022839 (101D o I ] - | PSR OPRPO 1
39 001047 RING - Retaining, .340 1.D. X 027 ..ottt 4
40 022745 TRUNNION ...ttt ettt b e bt e bt e she e ekt e shb e e bt e shb e e beese b e e nbeesabeenbeeanneebee e 2
41 022746 YOKE - Trunnion, MOUNTING ......evereiiiiiireesiiiiiie e ettt e e s e stiae e e e e s stbeeeeesssntseeeeesasssnneeeesannsseeeaeans 2
42 111051 SCREW = 10-32 X 5/16 .eeeuiiiiieiieiiie sttt ettt sttt ettt e nbe et enbe e s nb e beeenneenes 6
43 022748 TIEBARASSEMBLY ...ttt sttt ettt st b e sttt et e bt e s bt e sbeesnb e e sbeesabeesbeesnbeenneean 1
44 022844 GUIDE - Lateral O.S. ..o iiiiiie ittt ettt st ekttt et e bt st e nbe e s b e e beesaneenes 1
45 022845 GUIDE - Lateral N.O.S. ...ttt bttt ettt nb et esbe e e nbeeenbe et 1
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Index Part Figure 26 Units
No. No. Description Per Assy.
1 075644 S U5 IS o] ] o o PP
2 064589 SPRING - Tension, .250 O.D. X 1.187 O.A.L. oo 1
3 073107 [ (10 ] QY o] 1oV [T PSSR 1
4 193601 SCREW - SNOUIEE, 5/16-24 ...ttt ettt e e et e e e e et e e e e e e snnaeeeaeeanees 3
5 191034 STUD - LOCKOULLEVE, 1/4-28 ...ttt e e e e e e e s s e e e e eeees 1
6 071611 LEVER - AQUAMALIC LOCKOUL .......coiuiiiiiiiiieeiice e 1
7 001060 RING - Retaining, .208 1.D. ....cccoiiiiiiiie ittt e e s st e e e e et e e e s s tbt e e e e e enntbeeeeeeansaeeeas 3
8 402024 STUD - DEIENELEVET .ottt e e e e e e e e e e e e e e s bbb bbbt b e et et e eeeaeaeaeeeeeeseeaaaannnnes 1
9 006936 LAY | =1 = PR 1
10 014808 N I 0 RS PEP 1
11 016206 [ R | O o] o= g @ 10 TR PEP 1
12 074324 BUSHING ASSEMBLY = ECCENIIIC ..eeiiiiiiiiiiieeiiiieiee e eeiiee e e e sttt e e e st e e e e ettt e e e e e snnneeeeeeannsaeeeas 1
13 001095 RING - Retaining, 245 1.D. ...ooiiiiiiiiiie ettt ettt e e et e e e s e bt e e e e e et eeee e e ansaeeens 2
14 071596 [ S O] 11 (] RS PEP 1
15 071606 [ AV e I 1 1= o | RS PEP 1
16 001812 N1 I 0 RO PEP 1
17 000666 WASHER - LoCK, .194 1.D. X 281 O.D. ..eetiiiiiiiiiiie ettt e e e e e et 1
18 064234 TRUCK = DEIENTLEVET ...eeeiiiiiiiiiieee ettt ettt e e e e e e e e e e e e e e s s s s bbbt bbb bt e et e e eeaeaaaeeaeeas 1
19 191934 S U5 ST o] ] o PO USPRSPPPRRN 1
20 065402 SPRING - Tension, .3750.D. X 1.593 O.A.L. i 1
21 073542 SPRING - Tension, .390 O.D. X 1.281 O.A.L. oot 1
22 014350 SCREW = 10-32 X 5/16 ooiiiiiiiee ettt e e ettt e e e e sttt e e e st e e e e e sbeaeaaeeansaeeeeeennees 1
23 071610 (3] 1S O =l olor =T o | 1 o PRSP 1
24 075537 CAM - SEQUENCE CONIOL ...ttt ettt e e st e e st e s nnn e e e eennee 1
25 018062 WASHER - .328 [.D. X .625 0.D. ..eiiiiiiiiiiiiie ettt ettt e et e e e et e e e e nnnaaeeas 1
26 001048 RING - Retaining, 4683 1.D. ...coiiiiiiiiiiie ettt e et e e e e ettt e e e e e tbe e e e e e anntaeeeeeennsaeeeas 1
28 100657 SCREW = 10-32 X 5/16 oeiiiiiiiee ettt et e ettt e e e e sttt e e e st e e e e e nbeaeeaeeasnsaeeeeeennees 1
31 014372 SCREW - Set, 10-32 X 1/ oottt e ettt e e e e et e e e e e sbea e e e e e s snsbeeaeeennees 2
33 001541 SCREW = 6-32 X L/4 oottt e e e ettt e e e et e e e e e b et e e e e e e nnte e e e e e nntaeeaaeaante 4
34 016941 (I AV S @ V=T o (= 1Y RS PRP 1
35 022343 SPRING - 3/16 O.D. X 29/32 O.A L. ettt e e e e e et ee e e 1
36 016942 LEVER - IMAQE CONIIOL ......viiiiiiiiiitee ettt e e et 1
37 084407 I 110 0 PSP OPPPRRTN 1
38 017819 [N (] PR SRR 1
39 017744 [ AV o @ 1 1 | PRSP 1
40 197456 | PSP TUPRRRN 2
41 196249 SCREW - SROUIAEE, 1/4-28 ..ottt et e e e et e e e e e et e e e e s snnteeeaeeanees 1
42 191939 S U5 1 o] 1 oo PSPPSR 1
43 017481 MAGNET ASSEMBLY - Hall EffECT.....cciiiiiiiiieiceee et 1
44 017477 PLATE ASSEMBLY - Sensor, Hall EffeCt ........c.eooiiiiiiie e 1
45 017734 P.C. BOARD ASSEMBLY - Sensor, Hall EffeCt ........cccuiiiiiiiiiiii e 1
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Master Cylinder Latch and Power Lever
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Index  Part Figure 27 Units
No. No. Description Per Assy.

1 190148 SPRING - Tension, .406 O.D. X 2.312 O.A.L. .. 1

2 014808 [N L 0 SRR 1

3 072369 STUD = POWEE LEVET ..ottt ettt ettt e e ettt e e e et e e e e et e e e e st e e e eataeeesata e s srtaeeresanns 1

4 150085 I L I I PR 1

5 017627 LEVER ASSEMBLY - MaSter CYNNUEN ........ooviiiiiiiiiie ettt e e e ieee e 1

6 001818 N L RO 1

7 001740 WASHER - Lock, .262 [.D. X .500 O.D. X .025 .....uuuiiiiiiieieieeeeceee et 1

8 072357 SCREW - Master Cylinder Lever, ECCENTIIC ........ciuiiiuiiiiie ettt e e et 1

9 072358 SPACER - Master CylINAEr LEVEN SCIEW .........ueieiiiiiiiiie ettt e e 1
10 100891 SCREW = 1/4-20 X 1.000 ...uuuuiiiiiiieieieeee et et e e e e e e e e e e e et e e e e e e e e e e eeeasba e eeeeeaeeeeneees 1
11 072129 STUD - POWET LEVET SPFING .eeeeiiiiiiiiieeiiiie ettt ettt e st e e s b e e snneeeaneee e 1
12 001080 RING - Retaining, .302 1.D. X .660 O.D. X .037 ....uuiiiiiiiiiiiiee ettt e e e e e saere e e e e sneaeeeas 2
13 072370 LATCH LEVER ASSEMBLY - MaSter CYINAEN ........cccoiiiiiiiiee i eeee e ieee e 1
14 001821 I L I 2 S PRR 1
15 072373 Y LU 1B I I (o1 o T I AV R 1
16 072511 SPRING - Tension, .250 O.D. X 1.125 O.A.L. ..ot 1
17 041777 SPRING - Tension, .312 O.D. X 1.344 O.A.L. ...ttt 1
18 001060 RING - Retaining, .208 1.D. X .527 O.D. X .027 ...uuuiiieiiiiiiie ettt e e 3
19 003268 RTA AN =t U 1
20 001062 RING - Retaining, 250 1.D. X .027 ..ooiiiiiiieiee ettt et e e e s sttt e e e e e enntaeee e e e nnsaeeeas 1
21 016574 WASHER - .315 [.D. X .687 O.D. X .047 ...t e e e e e 1
22 072386 LATCH LINK ASSEMBLY - Master CYIINUET ......c.uviiiieiiiiiiee ettt teee e 1
23 150085 LI L I 2 RS 1
24 072388 STUD = LAICH LINK ettt ettt e e e e e e e e e e e e ea e e e e e e e e e eeeesesbranaeeaeeeeanaes 1
25 072442 SPRING - Tension, .343 O.D. X 2.000 O.A.L. ...t 1
26 014727 WASHER -.382 [.D. X .750 O.D. X .029 ...t e e e e e e e 1
27 400991 POWER LEVER ASSEMBLY- MaSter CYINUET .......cccoiiuiiiiieeiiiiiiee et e e siteee e 1
28 192323 SO = T A ot o7 =T o [N 1
29 072367 1L ST 1
30 *072038 POWER LEVER ..ottt ettt ettt e e e e e e e e e e e e e et e s e e e e e e e e e esraaaaanaas 1
31 001446 BUSHING - .379 I.D. X .503 O.D. X .875 O.A.L. oot 1

*Not Procurable Separately
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FIGURE 28
Emergency Stop and Doubles Switches
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Index Part Figure 28 Units
No. No. Description Per Assy.
0 Fokk SWITCH ASSEMBLY - DOUDIES DEIECION .evvviiiiiiiiiieeeeee e 1
1 253474 ACTUATOR - PUShBUION, SEOP ..oiiieiiiiee ettt e e e e e ntaeea e 1
2 253475 SWITCH - 2PST, EMEIGENCY STOP ..eeeiiiiiiiiieiiiiieiee e et e e e e e e e e s e e e s e e e e e 1
3 253578 SOLENOID - Master Latch, 115 VAC.50/60 HZ. ........ccoooiiiiiiiiiccirereree e 1
4 016916 KINOB .ottt ettt ettt e e e ettt e e e e e etb et e e e e ebbaeeeeeeeatteeeeesatbaseeeeeababaeeeeaattaeeeesaares 1
5 001207 SCREW - Set, 8-32 X 3/16 ..cciiiiiciiiiiiieee ettt e st e e e e e e e e e e e e e e e e e e e e e e e aaan 1
6 016541 ROD - DeteCtor SWItCH Ad]. ....eeeiiiiieiiiie ettt e e e e 1
7 025237 BRACKET = MOUNLING 1.tvteiiiieeieiiee st e e sie ettt e e stee e e stteessstaeesstaaestseeeassaaessseeesssseeeasseeesnnneesnsseenn 1
8 001049 RING - Retaining, .227 L.D. X .027 ..ueeiiieiiiiiiie ettt e ettt e e e e e tbaee e e s e ntae e e e e e nnaaeeas 2
9 005071 WASHER - 252 1.D. X .027 ..ttt ettt et e ettt e e e e et e e e e e e enraee s 2
10 196423 SPRING - Compression, 25/64 O.D. X 5" O.A.L. .o 1
11 016741 2] Y YO8 1 I o] o PO SRTI 1
12 011948 PIVOT - Detector Adj. ROG .......ocoiiiiiiie ettt ettt e e e e e e e e st e e e e e s nntaeeeaeeaneee 1
13 001588 SCREW = 10-32 X L/4 ...ttt ettt e e e e et e e e e e e e e e aaeaeaeeaeeessse s s annrsenrrannnes 2
14 001772 WASHER - Friction, .376 [.D. X 750 O.D. ....ccooiiiiiiee et 1
15 014727 WASHER - .3751.D. X .750 O.D. .eotiiiiiiiiieiiee ettt e e et e e eatae e e e e 1
16 100740 RING - Retaining, .357 L.D. X .045 ...ttt e e e 1
17 190483 NUT PLATE = 2556 ittt ettt ettt e e e ettt e e e e e sttt e e e e e e e bbb e e e e e eeataeeeeeesanbeeens 1
18 016739 BRACKET ASSEMBLY - SWItCh MOUNL ......cooiiiiiiiiieee e e e 1
19 017159 INSULATOR - SWItCh DEIECION ...t e e e e e e e e e e e e eenaaes 1
20 192855 INSULATOR = SWILCR Louiiiiiiiiieiiicc e r e e e e e e eae e s 1
21 253025 SWITCH - S.P.D.T., TAMP 125 VAC. ..ottt ettt e e et e e e e s ensreee s 1
22 100490 SCREW = 256 X 172 woeiiei oottt ettt ettt e e e ettt e e e e e ettt e e e e e e et ba e e e e e e etaeeaeeaaaaes 2
23 111033 SCREW - 8-32 X 5/16 ...ttt ettt e e e e e e e e e e e e e e e e e e e e e e et rraaaes 2
24 001586 SCREW - 8-32 X 5/16 (Old) .eeeeeiieiiiiee ettt et e ettt e st e e e e e nneae e e e e s snsaeeeeeeanees 2
24 001575 SCREW = 10-32 X 5/16 e eeiiiiiie ettt et e e e e e e e e e e e s e st e e e e e e e e e eaeaeaeeeeeaeeeanannes 2
25 196421 STUD - Switch Pivot, Chain DEIIVEIY ..........ooiiiiiiiiiiee ettt e e e e e 1
25 196420 STUD - Switch PivOt, Tray DEIVEIY .......oiiiiiiiiiiie it 1
26 061452 SPACER ..ot e e e e e e e e ——— et e e e et b——eeeeaa——teaaeaaa——aeaeeeaataaeeaeaaates 1
27 154078 NUT - Lock, 1/4-28, Chain DEIVEIY ........coiiiiiiiiiiiie ettt e e e e nneeee s 1
27 078363 PIVOT - Cradle Arm, Tray DEIVEIY .......oooiiiiiiiieie et 1
28 014511 RING - Retaining, 430 1.D. X .027 ..ottt ettt e e beee e e e et e e e e e nnnaeeeas 1
29 150089 NUT = B/8-24 oottt e e e ettt e e e e e et e e e e e e e abb e e e e e e e etbbteeeeeeabbeeeeeennrreeeas 1
30 111098 SCREW - 3/8-24 X 34 ..ottt e et a e e e e e e e e e e e e aaa e 1
31 150081 N[O e C e 7 (© ][ ) RO PRRR 1
31 150083 NUT = 1032 oottt ettt e e e et e e e e e ettt b e e e e e e eabaeeeeeseabbaeeeeeeesbeaeeeeeaabbeeeeeantreeeas 1
32 111036 SCREW - 8-32 X 1/2 (O0d) .eeeeeiiiiiiiiiiee ettt e ettt e e e st e e e e s naeaeaaesasnsaeeeaeennees 1
32 111054 SCREW = 10-32 X 1/2 oottt e et e e e e ettt e e e e ettt e e e e e e abae e e e e s sabaeeeeeaares 1
33 014515 RING - Plastic, .080 1.D. X .160 O.D. X .025 .....cooiiiiiiiiriiiiiiie et 2
34 190713 PIN = SOIBNOIA ...ttt e e e ettt e e e e e et e e e e e ebbe e e e e e eeabrbeeeeeeabbeeeeeentreeens 1
35 064673 SPRING - Tension, .250 O.D. X 1.578 O.A.L. X .024 ... 1
36 025127 LINKASSEMBLY ...eettiiiiii ittt ettt ettt e ettt e e e e e ettt e e e e e eab e e e e e e seabbeeeeeeetbbteeeeeesatbeeeeesansreeeas 1
37 021203 WASHER = 254 1.D. .ooi oottt ettt e e e ettt e e e e e st e e e e e e e ebb e e e e e e e et re e e e e e arbeeaas 1
38 001060 RING - Retaining, .208 1.D. X .027 ...ccocueiiieiiiiiiee ettt e e s et e e e e st ee e e e nnsaeeeas 1
39 022802 CABLE ASSEMBLY - Stop SWILCh, 18" ... ... e e e e s e e e e e 1

** Not Salable As An Assembly
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FIGURE 29
Blanket Cylinder - Part |
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Index Part Figure 29 Units
No. No. Description Per Assy.
1 okk CYLINDER ASSEMBLY = BIANKEL .......tiiiiiiiiiiitie ettt sttt 1
2 018580 (2@ I O F- 111 o TS O PRSPPI 1
3 018469 NUT - Clamp RO, 1/4-28 .....ooiuiiiiieiiieeiee ittt sttt st et b et st e b e b s 1
4 003586 WASHER - 7/8 1.D. X 3/4 O.D. X L/16 .ccueiiiiiiiiiiie ettt s 1
5 111073 SCREW - Shield, 1/4-28 X 5/8 .....coiiiiiiiiiieie ittt ettt 3
6 009553 SHIELD - BIANKEt CYIINUET .....eiiiiiiiiieie ittt 1
7 020138 SCREW - Shoulder DOWEI, 10-32 .....ccoiiiiiiieiiiiiiiee ettt e e e e e e e e e eeaaaaaanas 2
7A 078556 IS 1L 5 RSP SOTRRPPTR 2
8 018575 RING ASSEMBLY - Blanket Cylinder, L.H. ...t 1
9 018577 RING ASSEMBLY - Blanket Cylinder, R.H. ....cccoiiiiiiiiiieec e 1
10 100508 SCREW - Drive, #00-3/16 O.A.L. ..oiitiiiiiiiie ettt ettt sae et sbee b s 5
11 080719 SCALE - Vertical Print AGJUSIMENT .........oiiiiiiiiiei ettt 1
12 014157 SCREW - 1/4-28 X 1.250 ...eiiiuiiiiiieiiieiie ettt sttt sttt sttt ettt e st e bbb e ebeenane s 2
13 078556 SCREW - 1/4-28 X L1.187 ..eeieiuiiiiiieiiieeiee ettt ettt ettt sttt ettt ettt et e st e et e e et e ebeenine s 1
14 009554 GEAR - BlanKet CYIINUET ......oeiiiiiiiiiie ittt e e 1
15 009551 CYLINDER = BIANKEL ....uviiiiiiiieiie ettt ettt st ettt et et esnneebee e 1
16 100392 INSERT - 1/4-28 1.D. X 3/8-16 0.D. ....eoeiuiiiiiiiiieeiee ittt sbe e s 4
17 009548 GEAR - VertiCal PrNt AGJUST .......oiiiiiieiiiie ettt 1
18 078552 INDICATOR - Vertical Print AQJUSTING .....cooiirieiiiieiiiie e 1
19 018405 BLANKET BAR KIT L.ttt ettt sttt sttt ekt b e st sbe e ss bt et e sib e e b e st e e beesnneenbeeneee AR
20 014313 SCREW - Set, 1/4-28 X 1.000 ......ooiiiiieeiiiiiieeniieaieesiee et siee et e sib et esiee e sbeesiaeesbeessbeenbeesaneas 4
21 007767 (O Y1V | = 1o o | PP R PRSP 2
22 014151 SCREW = 10-32 X .500 ....iiiiiieitieiiiesiee sttt sbe ettt be e st e st et e b anbeenneennne e 20
23 007766 CLAMP = BIANKEL ...ttt sttt b et b e st e bt e sbb e e nbeesane e nbeesnneenbee e 2
24 190236 SCREW - Blanket Clamp, L/4-28 ........ooi ittt bbb et 4
25 014570 PIN - Drive LOCK, 3/16 O.A.L. c.eeiiiiiiieiiieeee ettt ettt sttt sbe e e b nane s 2
***Not Salable As An Assembly
BLANKET - Supply Item 4-4124 Hard M-9865/69
BLANKET - Supply Item 4-4125 Compressible
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FIGURE 30
Blanket Cylinder - Part Il
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Index Part Figure 30 Units

No. No. Description Per Assy.
1 014192 SCREW = 5/16-24 X 3/ oooeeee ettt s e st e st e e snte e e e tae e st e e e nnneeennbaeearaeennes 2
2 014721 WASHER - Lock, .326 1.D. X .600 O.D. X .030 ....coeiiuieeiiieeeiiiieeiieeesieeesineesseeeeesveeeseeeesnes 2
3 Fokk CYLINDER ASSEMBLY = BlANKEL ...cceiiiiiieiiiicciiie sttt e e e tve s nnae e snaeaesnnaeeenes 1
4 014748 WASHER - .328 1.D. X 1.250 O.D. X .093 ...cctiiiiiiiiiiiiee et e et stee e iee et e e e s e e snsae e nns 2
5 009667 CAM ASSEMBLY - Blanket CyliNder N.O.S. ......c.ooiiiiiiiiiii e 1
6 078527 KEY - WOOAIUF, #5005 ... i tieeieiiie e e sttt e ettt stee st e e st e e st e e e stbeeesstaaesnbaeeansaeesnseaesnbeeeanseeennneas 2
4 078551 SPACER - 1.000 I.D. X 1.500 O.D. X .259 ...iiiiiieiiiiieiiieesieee s stieeesstre e seeessveesssneeesnaaeesneeeenes 1
8 001066 RING - Retaining, Internal, 2.320 O.D. X 081 ....cccoiiuiiiiieiiiiiie e 1
9 078520 BEARING - .984 1.D. X 2.047 O.D. .oeciiieeeeiie et etie st ee st e staa e tae e e nsae e snaaaesnnaeeasneeenees 1
10 111057 SCREW = 1032 X 3/ cooieieiee ettt et e e e et e e st e e e st e e e nsta e e s staeeetbeeeanaeeennbaaeataeeann 3
11 150083 N L 0 SRS 3
12 012705 HOUSING = L.H., BEAING .oeeiciviiiiiiieeiiiee et e settee st e e stee e st eeastaaessstaaessbaeeansaeesnaaeessaeeesnseeesnnes 1
13 082103 ARM ASSEMBLY - BlanKet CYINAET .........cc.eveiiieeiiiie et e e et e e 1
14 017840 CAM ASSEMBLY - Blanket CylINer O.S. ........coociieiiieeiiiieeiiie e siee e see e ae e sve e snee e saaeesnsaeeenes 1
15 078524 SPACER - 51/64 1.D. X 1.250 O.D. X .547 ..oiiiiiieeiiee ettt see e eee e ee e te e e saae e snaeeenes 1
16 001065 RING - Retaining, Internal, 2.089 O.D. X 065 ......ccociiiiiiiiiiiiiie e 1
17 078714 BEARING - .787 1.D. X 1.850 O.D. ..cciciieiiiiieeiiie e et e siee e etee sttt e e staa e s taeeassae e s snsaaesnbeeessnaeennees 1
18 111055 SCREW = 10-32 X 9716 .oiiiiiieiiiie ettt e ettt e et e e e sttt e st e e st e e ensteeesaseaeasteeeasaeeessseaeanseeennes 6
19 150083 N L 0 S SPS 6
20 082172 HOUSING - R. H., BBAING .eiictiieiiiieeiitieeesiiee e etteesite e stae e s sateaessteeesssaaessaeeansaeeesnsaeessseeeanseeeennnes 1
21 080718 SCREW - Special, 3/8-24 X L-T/16 ...ccceeeiiiiieiiieeiiee e et sitee s ste e st e seeesiaeesnnaee s snaeaeansaeeenes 1
22 007633 SHAFT - BlanKet CYINUET .....coociiiiiiiieeiiee ettt e e 1
23 009558 PRINT ADJUSTING ASSEMBLY ....iitiieiiite ettt cie sttt ste e e ntaeeaste e e sntaaesntaeeansaeeasnsaaesnseeesnseeennees 1
24 078542 BUSHING - .3801.D. X .562 O.D. X . 750 O.A.L. tiociieiiiee ettt 1
25 078541 SPRING - Compression, .510 O.D. X 1.156 O.A.L. oo 1
26 076856 HOUSING - PNt AGJUSTING ©eeeiirieiiiieeiiiee ettt s 1
27 014921 PIN - ROIl, .1350.D. X 890 O.A.L. .oiiiiiieiiiie ettt ettt e st e et e e s snaeeensaaeesneaeeaaaeean 1
28 009559 ROD ASSEMBLY - Print AQJUSTING ..ecoivvieiiiieiiieeeeiie ettt 1
29 001987 PIN - ROIl, .167 O.D. X .890 O.A.L. cieioiieiitiie ettt e e te e e e e e et e e e e e e e e antaeesnnes 1
30 196248 SCREW - SpecCial, 10-32 X 7/8 .eiiiee ittt ettt e e ettt a e e e st e e e e s sntaeeeaeanneee 1
31 017739 KNOB - PrNt AGJUSTING .ootteiiiiiieieee ettt ettt snn e 1
32 039642 RING = VINYL, 135 X L075 uiiiiiiiieiiiee sttt e et e rtete sttt ste e e st e e astte e s ssteaesnbeeeansaeeenseaesnbeeeanseeennnes 1
33 100649 SCREW - Flat Head, 5/16-24 X 34 ...cceeeeiiii et eee e see e ta e ae e te e sntaa e snaaeeannaeeenns 1
34 100647 WASHER - TOOth, 5/16 L.D. .uuiiiiiiieiiiie ettt ettt e st e et s sate e e e st e e e naee e anbeeeansaeesnneas 1
35 191482 WASHER = SPECIAI ....viiiiiiiie ettt ettt e e et e e ettt e st e e e st e e e nsae e e snteeeanbeeeantaeeennes 1

*** Not Salable As An Assembly
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FIGURE 31
Drive Shaft Assembly
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Index  Part Figure 31 Units
No. No. Description Per Assy.

1 401997 HANDWHEEL ..ottt ettt b et b e s it n bt e et e e bt eemb e e b e e st e e nbeenane s 1

2 400975 BEARING HOUSING ASSEMBLY ...ttt sttt ettt ettt ste b s e b snne s 1

3 400979 SHAFTEXTENSIONASSEMBLY ....coiiiiiiiititeitie ettt sttt sttt sttt sttt st be e st es 1

4 400977 SPLINE = DiSC ..tutteiuteette sttt ettt et sttt et sttt b et b e bttt e s bt ekt esab e ekt e eab e e bt e shbeebeeseb e e beennneents 1

5 400978 SPLINE = SHATE ..ttt et bbbt 1

6 400989 ] VY e B )41 PSPV R PP 1

7 400984 BRACKET - SWItCh ASSEMDIY ....oiiiiiieiiiee i 1

8 403292 BLOGCK = BaAIl PUINGET ...ttt e e e 1

9 403293 A I (1] Vo = TSP RTOTR U PTPPTIN 1
10 102029 SCREW - AlIEN HEAM ...ttt ettt ettt bt st be e s esbeesnneenes 4
11 254315 SWWITCH ittt ettt b et b e h bt e bt e s h bt ekt e e ab e e ke e eab e e bt e ehbeebeesnb e e beenaneents 1
12 100961 SCREW - SWItCh MOUNTING ....eeeiitiieiieie ettt e e e 2
13 190731 NUT PLATE = SWILCR 1.ttt ettt sttt ettt sbe e et e e enbe s 1
14 254475 INSULATOR ..ottt bbbt b e st e bt e e s bt e eb e e ab e e ek e e eab e e b e e embeenbeeenbeebeenane s 1
15 111053 SCREW - MOUNTING BIOCK ......eiiiiiiiiiiee ettt 2
16 111055 SCREW ..ttt ettt bt b Rt b e R bkt e R et ekt e Re e bt R bt e be e b e beennreenns 2
17 101331 L PRSPV UPRRPR 1
18 080191 GEAR - DIV SNAE ..eiiitiiiiieiiie ettt b et 1
19 400989 DRIVE SHARFT ...ttt ettt ettt bbbttt e bt e s bt e ebe e e a bt e s ke e sab e e e b e e e mbeenbeeesbeenbeenabe s 1
20 083316 PULLEY ettt ettt et ekttt ekttt e b e e st e e b e e e a bt e e b et ea b e e ke e et e e nbe e nb e e beenane s 1
21 014972 L LI T PP OPR PPN 1
22 191963 KEY - Pulley, 3/16 SQUAE X 1-3/8 .....ccciiiieiiiie ittt 1
23 100648 WASHER ...ttt ettt h ettt s bt e e b e bbbt bt b e e R bt ekt eeab e b e rbeebeennee s 1
24 001847 1 L N O SO TSTOTRU PPN 1
25 080522 HOUSING ASSEMBLY ...ttt ettt ettt ettt sttt she et e s be e et e e s be e et e e sbeeanbeesneeanbeas 1
26 100185 SCREW ..ttt ettt ettt b bRt b e R bkt e R bt ekt e Rt e bt R b e e be e R b e beenaeeentes 1
27 191481 SLEEVE ...ttt b e b bbbtk e b e bbbt b e be e enreeees 1
28 190179 BEARING ..ttt ettt ekttt b et b e Rt b e R btk e e a b e bt e e nbe e b e e enbeenbeenane s 1
29 100646 RING = REIAINING ...eiiitieitiiiiee ittt ettt et sb e s ab e bt e et e e bt e e mbe e bt e enbeenbeesnbeas 1
30 079866 SPACER ..ot h e bbbttt E et et e bt e e nhe e bt e be e bt 1
31 014799 WASHER ..ottt ettt h et he e bt h et b e bt et e e R et b et b e na e e beennre s 1
32 196221 1L N TSP STOTR VPPN 1
33 071398 HANDWHEEL DISC ...ttt ettt sttt sttt sttt bt st ettt e e be e e e e beesaeeenbeas 1
34 195088 SCREW - HANAWREE ...ttt st st 1
35 001781 SINAPRING ...ttt ettt b et b e bbbt s b bt ekt e eab e ekt e eab e e bt eR b e e be e n e b e be e e tes 1
36 196633 2] = I VPPV PP 1
37 403294 LEAD BALL ..ttt etttk h et R e b et et b e b bt et e bt et e nne et s 1
38 102379 SETSCREW ..ottt ettt ettt b et e bt e s bt e eb e e ea b e e b b e eab e e ebe e e st e e nae e e bt e e eeeenbe e e 1
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FIGURE 32
Cam Shaft Assembly
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Index Part Figure 32 Units
No. No. Description Per Assy.
1 111055 SCREW = 10-32 X /16 .o eiiiii ettt e e e e e e e e e e s e e e e e st e e e e e e e e e e eeeaeeeeeeeeeaaanannes 9
2 150083 LI L 0 P 9
3 080376 HOUSING ASSEMBLY - 1/2" Diameter Shaft ...........ccooiiiiiiiiiiieeeee e 1
4 001416 BUSHING - .504 1.D. X .627 O.D. X 1.000 O.A.L. ciiiiiiiiiiiiiii et 3
5 072181 HOUSING ASSEMBLY ..ottt e e e ettt e e e e e e e e e e e aa e e e e e e eeeeeeeeasennn s 1
7 111074 SCREW = 1/4-28 X 34 ..ottt e e e e e e e e e e e e e e e e s e e a e 3
8 005620 WASHER - 254 1.D. X 5/8 O.D. X .05 .....cciiiiiiiiiiiiicere et 3
9 080378 L] Y SRR 1
10 014342 SCREW = 10-32 X 5/8 ..ciiiiiiie ettt e e e e e e e e e e e e e et e e e e e et e e e e e e e e e e e e e s e e anaaes 2
11 017485 SHAFT ASSEMBLY - Cam, Hall EffECt CD ....uvviiiiiiiiiiieeeeee ettt 1
12 *080414 L A PPN 1
13 000022 PIN - Taper, .163 0.D. X .790 O.A.L. ittt 1
14 *Q72787 L A 1Y I I U 1
15 000023 PIN - Taper, 158 0.D. X .978 O.A.L. oot 2
16 *017484 ] Y e RSP 1
17 *076084 L A RPN 1
18 *072605 L A PPN 1
19 000024 PIN - Taper, .154 O.D. X 1.094 O.A.L. .ottt 1
20 016380 GEAR SHAFT ASSEMBLY = CD .ouiiiicii ittt e e e e e e s e e e e e e e e e e ea e e e e e eaaeaes 1
21 014902 PIN - Taper, .110 O.D. X .720 O.A.L. ettt 2
22 000012 PIN - Taper, .123 0.D. X .998 O.A.L. .ttt 2
23 *078445 L] A 1 5 USSR 1
24 *072338 L] A 1
25 *072337 ] o Y e SRR 1
26 192273 IS AN O = o e I 5 N 1
27 072333 HOUSING ASSEMBLY ..ottt e e e s s e e e e e e e e e e as e e e e e e aeeeeeeenssnnn s 1
28 001404 BUSHING - .3791.D. X .504 O.D. X .500 O.A.L. oottt a e 2
36 001567 SCREW = 1/4-28 X 38 ..oceee ettt e e e e e e s e e e e e e e e e e e e e e e e e e e e e e e anaaan 2
37 017478 BRACKET ASSEMBLY - Clock, Hall EffeCt .........coooiiiieeeeeee e 1
38 250205 CLAMP - CabIE, 3/16 ..oooeieiiiii it e e e e e e e r e e e e e e e e e e e e e e e e e e aaaaae 1
39 000895 SCREW - Thread FOrming, 6-32 X 3/8 ......ooiiiiiiiiiieei it stee et e e eiveee e e e 1
40 025303 HARNESS ASSEMBLY ...ttt e e ettt e e e e e e e e e e e et ab e r e e e e e e e eeeeassnnn s 1
41 001541 SCREW = 6-32 X 3/8 coooiiiiiii ettt e e e e e e e e e e et e e e e e e e e e e e e e e e a e e 2
42 017742 P.C. BOARD ASSEMBLY - Clock/Sync., Hall Effect .........ccoooiiiiiiiiiiieeee e 1
43 014108 SCREW - Set, 10-32 X 3/8 ..ciiiiiiiiiciitittiteee ettt e e e e s e s e st r e e e e e e e eaeaeeeeeaeaeeeanannnes 2
44 017480 WHEEL ASSEMBLY - Hall EffECT .uviiiiiiiiiiiiiiic ettt 1

* Not Procurable Separately
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FIGURE 33
Impression Cylinder Assembly
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Index Part Figure 33 Units
No. No. Description Per Assy.
1 ***401322 CYLINDER ASSEMBLY - IMPIESSION ...ceiuiiiiiiiiieiiiieiitee ettt et sie et e e e e e 1
2 014165 SCREW - 1/4-28 X 1.000 ...ccueiiuiiiiieiieeeieesiteetee sttt stee st beesiae bt sbbeesbeessbeenbeesnbeesbeesnneenbeeans 4
3 007764 BEARING BLOCK = GFPPET ..eiitiiiiieiieeiiieeitee et et st sbee st sbeesiseesbeesseeebeessbeenbeesabeesteesaneenees 2
4 014205 SCREW = 10-32 X 13716 ..eeeiiiiieiiiiee ettt ettt ettt e st s b 6
5 014808 N LU I 0 3 OO PTOUR PP 10
6 401707 FINGER - Gripper, IMmpression CYINNAEN ..........occuviiiiiieiiiee e 2
7 401708 FINGER - Gripper, IMmpression CYINNAEN ..........occuiiiiiiieiiie e 1
8 401728 PAPER STOP - Gripper, Impression CYINAEr ..........cccoiiiiiiiiiiee e 1
9 007613 GRIPPER SHAFT ASSEMBLY ...ttt sttt ettt nne e s 1
10 *007614 GRIPPER SHAFT .ottt ettt ettt ettt ettt e s ha e bt e seb e e be e seb e et esnneeees 1
11 *007664 LEVER ASSEMBLY ...ttt sttt sttt ettt s bt bt hb e beesbb e et e saneeees 1
12 190111 LN T T o= PP PTOPPRPRPR 1
13 191360 SN 10D I S o 3T TSP PR PP 1
14 100130 SCREW - Set, 10-32 X 1.000 ...ccoviieiiiieiiiieeiiieee sttt ettt e e b e s s e e snnee s 1
15 081104 ARM = OVEIIOAA ...ttt sttt sttt bbb e sane et e e saaeebee e 1
16 190135 SPRING - Compression, .350 O.D. X 1.000 O.A.L. X .045 ....oooiiiiiiiiee e 1
17 194804 PIN = SPECIAI ..ttt ettt b e be e nane s 2
18 078744 SPRING - Tension, .406 O.D. X 1.937 O.A.L. X (049 ....oooiiiiiiiiieee e 1
19 014504 RING - Retaining, .146 1.D. X .338 O.D. X .027 ....oviiiiiiiiiieeiiiie ettt 2
20 191401 SPRING - Tension, 13/32 O.D. X 1-5/16 O.A.L. X .036 ..ccccvveiiiiieiiiieeiie e 1
21 001095 RING - Retaining, .250 I.D. X 1/2 O.D. X 027 ..cooiuiiiiiiieiiieeeeiee et 1
22 082131 PIN = SPECIAL ..t ettt b e ae e s 1
23 081106 TRUGCK = SPECIAL ...ttt ettt b et b et b e e e e beesaneenns 1
24 190107 TRUCK - .190 1.D. X 1/2 O.D. X 2240 .eiieiiiie ittt sttt 1
25 001075 RING - Retaining, .397 L.D. X 037 ..ottt 1
26 082135 ARM = OPEIALING -.eeeittieeiiee ettt et as et e st e skt e e s e e e s e e e st b e e e b ee e e nn e e abe e e e 1
27 190149 WASHER - 440 1.D. X 11/16 O.D. X .029 ....ciiiiiiiiiiiiieiiee et 1
28 014516 RING - Retaining, 2-7/16 O.D. X .08L .....ooiiiiiieiiiiiiiee ettt 1
29 080814 BEARING - Ball, 1.18111.D. X 2.440 O.D. X .6299 ......cciiiiiiiiiieiiie et 1
30 078520 BEARING - Ball, .9843 1.D. X 2.0472 O.D. X 5906 .......ccccveeiiiiieiiiiieiiiee e 1
31 001066 RING - Retaining, 2.250 O.D. X 081 ...cccoiiiiiiiieiiiiiiiee et e e e enaeeee s 1
32 078712 CAM e bbbt bt E ettt e b et bt e e bt e R bt e nbe e ebe e beeaneebee e 1
33 009652 GEAR - IMPression CYINOET ......cueiiiiiieiiiie ettt e et e s e e e 1
34 009651 CYLINDER - IMPreSSiON, CD ....coiiiiiiiiiiiee ettt et e e s s e e e e e snntaee e e e s snsreeeas 1
35 191361 STUD - Chain DEIVEIY ..ottt e e e e 1
36 014157 SCREW = 1/4-28 X 1-L/4 .ottt sttt sttt snteenbee e 3
37 082128 COLLAR - 1-11/16 O.D. X 1.183 1.D. X 2-5/32 O.A.L. ccoiiiiiiiiiiiieeeee e 1
38 014206 SCREW - Set, 1/4-28 X 3/8 ..ottt 2
39 193383 SHIM - 443 1.D. X .625 O.D. X 005 ...ceiiiiiiiiieeiiii ettt AR
40 196318 SHIM - 443 1.D. X .625 0.D. X 003 ....ciiiiiiiieeeiiie ettt AR
41 401727 GRIP BAR - PAPET ...ttt ettt ettt ettt ettt ekttt e e b e s a bt e bt e eab e e s bt e e nbeenbeeebeenneeenbeas 1
42 014215 SCREW ..ttt ettt h e bbbt bkt h e bt Rt e b e R bt e be e R b be e ene e e beesneeebee e 4
43 076100 ANCHOR = SPEING -ttt ittt ettt ettt ettt bt st e e sab e beeaabe e bt e shbeeabeesabeesbeesnbeesbeesnbeenbeeans 1

* Not Procurable Separately
*** Not Available As An Assembly
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FIGURE 34
Impression Cylinder Shaft and Support Arms
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Index Part Figure 34 Units
No. No. Description Per Assy.
1 080496 STUD - SUPPOIT AT Lottt ettt e e e e s et e e e e e sttt e e s e et e e e sasnnneeeeeenannneeeeenannee 2
2 001845 NUT = 3/8-24 .ttt ettt bttt e b e a bt e e bt e s ab e ekt e eab e ekt eemb e e b e e esbeebeenane s 2
3 080495 WASHER - Lock, 25/64 1.D. X 1-1/4 O.D. X 119 ...cciiiiiiiiiiiiiie et 2
4 014121 SCREW - 3/8-24 X 1.000 ....cciuuiiitieiiiiaiiesiie et aite ettt et sttt e sate e be e sabeebeesebeebeesbbeebeesaneenes 2
5 150089 NUT = B/8-24 etttk et b e a bt e e bt e s ab e ekt e eab e ekt eembeenbeeenbeebeenane s 2
6 014172 SCREW = 1/4-28 X B/4 .ottt ettt ettt bbb 2
7 001821 NUT = L/4-28 oottt ettt b et e bt s bt e bt e e ab e e skt e s ab e e ke e embeenbeeesbeebeenene s 2
8 080621 GUIDE - SUPPOIt AIMN SPIING coetiieiiiiie ittt ettt sb e nsse e e st e e snn e e e nnneeesnneeenas 2
9 078728 SPRING - COMPIESSION ....itiieiitite ittt ettt sb e et e e abb e e e sa e e e ssbe e e sbne e e nnneeeanneeennee 2
10 014173 SCREW - 5/16-18 X L1-1/4 ..ottt ettt et s e e e nnne e 2
11 080447 PIN = SEPAIALOL .......eeiieeiiiiiie et e e e e s e e e s e e e e e e e e 2
12 001840 NUT = 5/L1B-18 ..ottt ettt sttt ekttt b et e b e st e eb e e sab e e sk e e enb e e s beeembeenbeeenbeebeenane s 2
13 080486 BLOCK ASSEMBLY - Support Arm, Impression CYNINAEr ..........ccccveiiieeiiiieiiee e 2
14 001981 PIN - ROIl, .199 O.D. X .827 O.A.L. oottt 2
15 080498 SUPPORT ARM - IMPression CYINAEN .........ooiiiiiiiiiiiiiii et 2
16 016158 SCREW - Shoulder, 10-32 X 273 ..ottt 1
17 001649 SCREW - 10-32 X 500 ..citiiiiiiieiiiee ettt ettt e et n e e e 2
18 082129 CAM ASSEMBLY - GHPPEL, CO .iiiiiiiiiieeiiie ettt ettt e e e e 1
19 100296 SCREW - Set, 1/4-28 X .500 SO. HO. ..oooiiiiiiiiiieiiee et 2
20 082128 (OO I 1Y TSP PPRTRP 1
21 007609 SHAFT - IMPression CYINAEN ......couiiiiiiiieit et 1
22 014517 RING - Retaining, 1.039 L.D. X 052 .....ccoiiiiiiiiieeiiiie ettt 1
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FIGURE 35
Impression Latch and Feed Solenoid
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Index Part Figure 35 Units
No. No. Description Per Assy.
1 196236 STUD - SPrING ANCROT ..ottt et e st e s b e s e e e anre e e e 1
2 150083 NUT 5 L0-32 ittt ettt h e et e e et e e bt e e b e e e s a et e e b bt e e s e e e e b b e e e nn e s 1
3 111033 SCREW - 8-32 X 516 ..eeeeiiiieiiiie ettt ettt ettt et e s 2
4 009665 BRACKET = MOUNTING .tetiittiteiiiie ittt ettt ettt e et e e et e s e e s b e e e et e e naneas 1
5 253375 SOLENOID - 115 VAC. 50/60 HZ. ...ooiiiiiiiiiiiieeiee ettt 1
6 009662 LEVER ASSEMBLY - IMP. CyL LAtCR ..oiiiiiii e 1
7 014174 SCREW - 10-32 X 5/8 ..ottt ettt 1
8 014515 RING - ViNYl, .080 1.D. X 160 ...oiiuieiiiiiiieiiiie ittt ettt e et 2
9 190713 PIN = SOIENO0IA LINK ...ttt e st 1
10 111054 SCREW = 10-32 X 1/2 oottt ettt ettt et e e e e 3
11 072442 SPRING - Tension, .343 O.D. X 2.000 O.A.L. oottt 2
12 001080 RING - Retaining, .302 [.D. X .660 0.D. X .037 ..ociiiiiiiieiiieeiit et 1
13 014727 WASHER - .3851.D. X .760 0.D. X 1032 ....ciiiiiiiiiiiiiiiiie ettt 1
14 072362 POWER LEVER ASSEMBLY - Impression CYINAEr .........ccccoiiiiiiiiiiiieeerie e 1
15 001446 BUSHING - .503 0.D. X .3791.D. X .875 O.A.L. oottt 1
16 192323 SCREW - ECCENLIHC, 1/4-28 X L/A ...t 1
17 072367 TRUGCK ettt ettt b e h e bt e h bt e e bt e eh bt e e be e e ab e e be e em bt e ebe e e ab e e ebeeenbeenbbeenbeenbee e 1
18 150085 NUT = /=28 ettt e ekt e e a e e s a e e et bt e e et e e st e e e nnn e e naneas 2
19 196237 STUD = POWEE LEVET ..ottt e et e e e st e e e s nnn e e e e e e s e e e e ennnnes 1
20 072413 SPRING ANCHOR - POWET LEVET ....ceiiiiiiiiiiit ettt ettt e e e e 1
21 072354 LEVER ASSEMBLY - Impression Cyl. SEPArator .........c.ccecuieeriieieiiiieeesiie e 1
22 071561 LEVER - Impression Cyl. SEPAIALOF .........ccoiuiiiiiiieiiiee ettt 1
23 072357 PIN = ECCENIIC ...ttt ettt ettt e sb e e et e e nbe e e s sbr e e e nnreeennee 1
24 072358 TRUCK - Impression Cyl. SEPArator LEVET ..........occiiiiiiiiiiiieiiieeeiee et 1
25 001818 NUT = L/4-28 ..ottt ettt e h et et e e e e ekt e e et e s be e e e b b e e e anne e e naneas 1
26 001740 WASHER - Lock, .267 I.D. X .506 O.D. X .030 ....cocriiiiiiiieiniiie e 1
27 100891 SCREW - 1/4-20 X 1.000 ...ociueieiiiiieeiiete ettt ettt sb e e s e st e e e 1
28 014808 NUT 5 L0-32 ittt ettt ettt e et e e bt e ekt e e a e e e s h et e e b b e e nn e e e e b n e e e anne e e as 1
29 196235 STUD - SPring, 1-13/16 O.A.L. ceeiiiiiiieiiiieeiie ettt ettt e e s e e s b e e 1
30 064673 SPRING - Tension, .375 0.D. X 1.375 O.A.L. coueiiiiiiet et e 1
31 041774 SPRING - Tension, .250 O.D. X .78L O.A.L. oottt 1
32 001046 RING - Retaining, .283 L.D. X 027 ..ccueiiiieieiieie ettt 2
33 009664 LEVER ASSEMBLY - Impression Cyl. LatCh LEVET ........cooiiiiiiiiieiiee e 1
34 072378 BEARING - Impression Cyl. LAtCh LEVET .......ccuiiiiiiiiiiic e 1
35 014248 NUT 5 L0-32 ittt ettt ekt e et e et e ekt e e b e e e sa et e e bt e et e e e b b e e e ann e e 1
36 022833 CABLE ASSEMBLY - IMPression SOl 36" ......cocueiiiiiieiiiieiiiee e 1
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FIGURE 36
Impression Cylinder Gap Control
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Index Part Figure 36 Units
No. No. Description Per Assy.
1 014808 N L e 0 7T PP STOPR TP 1
2 190768 STUD = L0532 1ttt ittt ettt ettt ettt ettt e e bt e bt e bt e e R bt e ebe e ea b e e b bt et e e bt et e e nae e bt e re e bt 1
3 101051 N L 0 7 PP PR RPN 1
4 001702 WASHER - .1951.D. X .500 O.D. X 029 ...tiiiiiiiiiiiiiieriee ettt 1
6 077836 SPRING - Compression, .400 O.D. X 718 O.A.L. wioiiiiiiiiiieeeiieeee et 1
7 080452 CLAMP . = WITEEEN ...ttt sttt ettt bbbt esae e bt e b e eabe et 2
8 077301 SCREW - ShOUIE, L10-32 ..ottt sttt s be e sbn e be e es 1
9 150085 NUT = L/4-28 ettt b et e bt e st e bt e e ab e e ek e e ab e e bt e embeenbeesnbeebeenane s 1
10 193323 STUD = L/4-28 ..ottt bttt b ekt e e a bbb bt bbb b bt 1
11 017815 SHAFT ASSEMBLY - GaAP CONIOl ...ttt bbb 1
12 *017816 SHAFT = GAP CONIOI ..ottt ettt bbbt et e be et et e e sneeenbeas 1
13 073551 DRAG - GaP CIAMP .ttt ettt b et sbe e s b e sbe e shb e e s beeanbe e nbeesnneebee e 1
14 141573 PIN - ROIl, 199 O.D. X 890 O.A.L. ittt sttt sttt sbeenaee e 1
15 *072169 D TSP P P UPURRPN 1
16 001992 PIN - ROIl, .1350.D. X 1.015 O.A. L. ittt st saeesaee e 2
17 080448 (O Y = o P PP P PR 1
18 080449 (O Y T PP ORI 1
19 001980 PIN - ROIl, .135 0.D. X .640 O.A.L. eoiiiiiiiiiiieiie ettt b 1
20 195421 Allen Key For Adjusting Gap CONEIOL .........ueeeiiiiieiiie et 1
21 195142 PULLEY = NYION ettt ettt b e sttt et eembe e bt e st e e nbeenane s 1
22 100110 RING - Retaining, 474 1.D. X .768 O.D. X .053 ...ccciiiiiiiiiiiieiie et 1

* Not Procurable Separately
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FIGURE 37
Mid Section Side Frames
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Index Part Figure 37 Units
No. No. Description Per Assy.
1 193601 SCREW - ShOUIAEI, 5/16-24 .....ooiiiiiiiiiieeiie ettt bbb et e sane e s 4
2 016205 FRAME - MAChiNg, N.O.S. ..ottt ettt e e bbb e b nane s 1
3 007575 TIE BAR = €D oottt sttt ettt b e bbbt s bbbt e e h bt bR bt e b e e b e e be e enbe e beeanneenneeen 2
8 150081 NUT = 8-32 ittt ettt ettt h et b e it ekt e e ab e ekt e e b bt e bt e eh bt e bt e sh bt e ke e sab e e bt e embeenbeesbbeenbeenene s 4
10 111036 SCREW = 8-32 X 1/2 oottt ettt et st b ettt bbb bt 4
11 072055 GUARD - RUH. ottt b e bt b e it ekt e e et e e bt e st e e nbe e s nb e e beeenbe et 1
12 072056 GUARD = LH. bbbt st b etk e a b e e bt s st e e b e s nb e e be e enbe et 1
13 111073 SCREW = 2/4-28 X B/8 ..ottt ettt et bbb 3
14 150085 NUT = L/4-28 .ottt ettt ettt bt bttt s bbbt e s b bt et e e s bt e e s bt e ebeeenbeesbeeenbeebeas 12
15 195296 SCREW - 1/4-28 X 3/4, Tray DEIIVEIY .....cooiiiiiiiie ettt 8
17 011055 BRACKET - FOOt, O.S. ittt ettt ettt ettt sb et st e e st e e be e e nbeesbeeanbeenaeesnbeas 2
18 011056 BRACKET - FOOE, N.O.S. ittt bttt ettt sttt e et e bt et esaeeenbeas 2
19 011229 BRACKET - FOOE, CONEEI ..eiiiiiiiieitie ettt ettt ettt ettt ettt sttt e bt et e e nbeesbeeasbeesaeesnbeas 2
20 016204 FRAME - MACKINE, O.S. ..ottt ettt ettt sttt et et e e s nbeebeessbeenbeenane s 1
21 193808 SPACER - .3431.D. X 9/16 X 125 ..iiiiiiiieiiiieeieeie ettt bbb 6
22 111089 SCREW = 5/16-24 X 5/8 ..ottt ettt ettt nb et 2
23 190116 STOP - HEIGNt REGUIATOT .....eeiiiiiieiee ettt 1
24 001824 NUT = LOCK, 5/LB-18 ...ccteiiiieiieiitieitie st stee ettt ettt bbbttt e sab et e sab e e beesmteebeessbeenbeesane s 4
25 196393 SCREW - Dowel, 1/4-28 X 5/8 - Chain DEIIVEIY ......c.ociuuiiiiiiiiiiiiie e 4
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FIGURE 38
Paper Height Adjustment
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Index Part Figure 38 Units
No. No. Description Per Assy.
1 080396 LEVER ASSEMBLY - Table RAISING .......uueiiiiiiiiiiiee ettt enneee e 1
2 014921 PIN - RoOIl, .1350.0. X .890 O.A.L. oottt 1
3 *080400 LI Y P SSSRRY 1
4 *080397 LEVER .ot e e e e e e et e et et e eaaaeettar i aaaas 1
5 080404 LEVER = AQJUSTING ..ttt e ettt e e e sttt e e e e e st e e e e e nnneeaeeeanntaeeeeeans 1
6 150085 NUT = D/4-28 oottt e e e e e et e e e e e e e e e ettt b et e rereeeeeeeaeaaeaeaaeseessesassnssntsssanrarees 1
7 080409 [ Y4 I I 1 P 1
8 011405 LEVER ASSEMBLY - DWEIl CONIOl ...ccciiiiiiiiieiecee ettt reeees 1
9 081152 I Y USSR 1
10 072052 ST o L 0 T S 1
11 011371 HANDLE ...t e e e e e e e e et et et e e e e e eee e e et e et e aeeeeeeeeeerana e aaeeaaaaerenrnes 1
12 015034 SCREW = 1032 X 1/2 oottt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e s eeanaaes 3
13 150083 LI L 0 P 5
14 080402 BEARING ASSEMBLY - Table RaISING LEVET ......cccoiiiiiiiiieeiiiiee et 1
15 001412 BUSHING - .4411.D. x .565 0.D. X .375 0.A.L. oottt 2
16 072511 SPRING - Tension, .250 O.D. X 1.125 O.A.L. it 2
17 001047 RING - Retaining, .340 L.D. X .033 .. ittt ettt e e s ettt e e e e et e e e e e e ensaeeeas 1
18 072481 S L 1t 0 SRR 1
19 072478 LEVER ASSEMBLY - CONEACE ...oviiiiiiii ittt e e e e e e e e e et e e e e e e e e e e eanennn s 1
20 080032 LEVER ASSEMBLY - LOWET LAICI ..ceiiiiiiiiiiie ettt et e e e 1
21 072482 SPRING ANCHOR - CONtaCt LEVEE SPIING ...ecvuvveeiiiieiiiii ettt e e 1

* Not Procurable Separately
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FIGURE 39
Feed Table Release Lever
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Index Part Figure 39 Units
No. No. Description Per Assy.
1 001542 SCREW = 10-32 X 7116 .eeiuiiiiiiiiee ettt sttt ettt sttt ettt b e et be et beesane e 1
2 080184 PLATE .ttt ettt bttt E bkttt h e R bt e R e e R bt e bt e e n bt e b e e e Rbe e bt e nbeebeenane s 1
3 072561 MITER AND SPUR GEAR .....oiiiiiiieitit ittt sttt sttt sttt et e bt et e e nbeesnbeas 1
5 007937 STUD - Miter @Nd SPUF GEBAI ......eiiiiiieiiiiee et eie ettt ekt e et e e e e st e e st e e e e e aaneee e 1
6 194805 SCREW - SHOUIAEE, 3/8-24 ......ioiuiiiiieitieeie ettt bbb et sane et 1
7 072610 STUD - Table RelEASE LEVEN, 3/8-24 ...ttt e 1
8 150089 NUT = B/8-24 .ttt ettt ettt b e a bt e e bt e s h bt ek et e ab e e bt e e mbeenbeeenbeebeenane s 1
9 080408 SCREW = 5/1B8-24 ...ttt ettt b e bbbt bbb et 1
10 080410 SPRING - Compression, .728 O.D. X 1.062 O.A.L. ..ot 1
11 001797 WASHER - .5151.D. X .812 0.D. X .059 ....uiiiiiiiiiiiiiieriie ettt 1
12 080407 STUD - Table Release LEVEN SPIiNG ....veeiiiiieiiiieiiiee ettt e s 1
13 014810 NUT = 3/8-24 ettt ettt b et b e a bt s bt e s ab ek e e e ab e ekt eemb e e nbeeesbeebeenane s 1
14 072626 SPRING - Tension, .300 O.D. X 937 O.A.L. .ottt e 1
15 041291 SPRING - Tension, .343 O.D. X (968 O.A.L. ..oioiiiiiiiieiie sttt 1
16 013827 TABLE RELEASE LEVERASSEMBLY ...ttt ittt sttt sttt st sne e 1
17 001047 RING - Retaining, .340 1.D. X 027 ..ottt ettt 2
18 041777 SPRING - Compression, .312 O.D. X 1.344 O.A.L. .ottt 1
19 072484 UPPER LATCH LEVER ..ottt ettt ettt sttt st b e bbb e nbeennne s 1
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FIGURE 40
Buckle Adjusting and Lever Assemblies
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Index Part Figure 40 Units
No. No. Description Per Assy.
1 001075 RING - Retaining, .397 L.D. X 027 ..cccuiiiiiiieiieie ettt 1
2 190149 WASHER - 441 1.D. X .687 O.D. X .029 ...coiiiiiiiiiiiiiiee et 1
3 007743 LEVER ASSEMBLY - FOIWAIAING ...ccooviieiiiieiieie ittt 1
4 001493 BUSHING ..ottt et bttt b e s h ekt e s h b e e bt e s he e e bt e sb b e et e e sbb e e beesneeanes 1
5 *072790 [TV = UV UPTRTOPR PSP 1
6 072176 TRUGCK ettt h et b e h e bt e h bt e e bt e sh bt e ek e e e ab e e ke e eh bt e bt e e ab e e nbeeenbeenbbeenbeenbee e 1
7 072175 BUSHING ...ttt ettt et hb ek e e h b e e b e e s he e e bt e s bt e e beesbb e e nbeesaeeenns 1
8 150089 NUT = B/8-24 ittt e ekt e b e e s et e e bt e et et r e ann e s 1
9 190110 STUD - Forwarding Lever ASSEMDBIY .......ccoiiiiiiiiiiii et 1
10 078744 SPRING - Tension, .406 O.D. X 1.937 O.A.L. ittt 1
11 001047 RING - Retaining, .340 L.D. X 027 ..ccuoiiiiiieiieie ettt 3
12 072199 HUB ASSEMBLY - BUCKIE AGJUSIMENT ......eviiiiiieiiiiie et 1
13 150085 NUT = L/4-28 oottt bbbt b et e bt h bt e eb e e s ab e e ekt e s et e e bt e enbe e bt e enbeebeenane s 1
14 072201 STUD - Buckle AJUSIMENT HUD .......ooiiiiiiiiiieie e 1
15 014808 L e 0 7 PP OP TP 2
16 072186 SPRING ANCHOR - Buckle Adjustment HUD SPring ........oocveeiiiieiiiiee e 1
17 001847 NUT = B/8-24 .ttt bttt h e a e e bt e e ab e ekt e st e ekt e e nb e e bt e e nbeebeenane s 1
18 016574 WASHER - .3151.D. X .687 O.D. X .047 ...ooiiiiiieeiie ettt e 1
19 072382 LEVER ASSEMBLY - COUNEr OPEIAING ...vveiiveeeiiiieiiiee s iitee ettt 1
20 014844 NUT 5 832 ittt ettt ettt ettt ettt et ekt a bt e bt o et e e bt e e h bt e bt e eh bt e nb e e e ab e ekt e snbeenbeeanbeebeenene s 1
21 001722 WASHER - Lock, .1721.D. X .3750.D. X .020 ....coiriiiiiiiieeiie et 1
22 072427 PIN = ECCENIIC ... .etee ettt ettt et e sb e e et e e nbr e e s nbneeesnreeennee 1
23 014219 SCREW = 1/4-20 X /4 oottt sttt ettt bbb bbbt 1
24 005071 WASHER - .253 1.D. X .500 O.D. X .059 ...ccciitiiiiiiiiiiiie ettt 1
25 072383 LEVER - Counter Operating, (M-9865/69) ..........ccciuiiiiiiiiiiiieiiiie et 1
26 073333 SPRING - Tension, .296 O.D. X 1.187 O.A.L. cceiiiiiiiiiie et 1
27 072488 LEVER ASSEMBLY - DOUDBIE ..ottt 1
28 001691 SCREW - 10-32 X L/4 .ottt ekttt 2
29 072491 PLATE - CoNtacting REQUIALOT ........cciiuiiiiiiiiiiiie ettt 1
30 072482 SPRING ANCHOR - DOUDIE LEVET SPIING ...vviiirieiiiiiieiiiie sttt 1
31 080153 STUD - DOUDBIE LEVET ..ottt ettt e e nbe e nnn e e e s e e e 1
32 196247 SCREW - Special, 10-32 X L1-1/8 ...ttt sne e 1
33  ***017806 KNOB ASSEMBLY - BUCKIE ACJUSTING ....cooiuiiiiiiiiieiiiie ittt 1
34 014529 SCREW - DFVE, #2 X LI oottt ettt ettt eb e b s 3
35 017750 DIAL - Buckle AdJuSting KNOD .........oiiiiiie e 1
36 017738 KNOB - BUCKIE AGJUSTING ...eeeeiitieiiiiee ittt n e nne s 1
37 039642 RING - ViNYl, (155 1.D. X (075 coiiiiiiieiiiee ettt sttt et 1
38 076605 CAM SHAFT AND HOUSING ASSEMBLY ..ottt e 1
39 001046 RING - Retaining, .283 1.D. X .027 ....uuiiiiiiiiiiiiiee et e sttt e e et aee e e e e et e e e e e e snaaeeas 1
40 195645 WASHER - Spring, .3241.D. X .510 O.D. X 085 .....cetiiiiiieiiiii e 1
42 072207 HOUSING ASSEMBLY = CaIM ..oiiiiiiiiiiieiiiee ettt sne e nnee s 1
43 072205 SHAFT ASSEMBLY = CBIM ..ottt sttt sttt b ettt be et eseb e e sbeesaae e nbeesnbeennee e 1
44 001990 PIN - ROIl, .1350.D. X 515 O.AL. oottt 1
45 014902 PIN - Taper, .110 O.D. X .720 O.A.L. ittt 1
46 014149 SCREW - 10-32 X L1/16 c.ieeeeiiiii ettt ettt et et e et nane e e s b e e e 3
47 150083 NUT = L0532 ittt ettt ettt ettt ekttt e ket e s bt e bt e e s bt e ebe e e a bt e skt e enb e e s ke e embe e bt e anbeebeenene s 3
48 001062 RING - Retaining, .258 L.D. X 027 ...cueiiiiiieiieie ettt 1

* Not Procurable Separately
*** Not Available As An Assembly
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FIGURE 41
Feed Solenoid and Link Assemblies
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Index Part Figure 41 Units
No. No. Description Per Assy.
1 001047 RING - Retaining, .340 L.D. X .027 ..ottt ettt e et e e e e et e e e e e nnnaeeeas 7
2 001075 RING - Retaining, .397 L.D. X .027 ... eiiee ettt e e et e e e e et e e e e s ennaeeeas 1
3 014703 WASHER - .384 1.D. X .562 O.D. X .029 ... e 4
4 190149 WASHER - .4411.D. X .687 O.D. X .029 ...t 2
5 072177 LEVER ASSEMBLY - FOlOWES, FEEA .....cciiieieiiieeeee ettt raereeees 1
6 001412 BUSHING - .4411.D. X .565 0.D. X .375 0.A.L. it a e 2
7 *072790 L L N 1
8 072176 L O 1
9 072175 BUSHING - .2201.D. X .313 O.D. X .324 O.A.L. oot a e 1
10 111035 SCREW = 8-32 X /16 coooeieiie oottt e e e e e e e e et e e e e e e e e e eaaaeeeeaeeseaaaanes 6
11 072243 LINK ASSEMBLY - FEEA, LONG .. uutiiiieiiiiiiee ettt a e s ettt e e e e e e ntbaee e e e enneneeas 1
12 072233 ADJIUSTING PLATE ASSEMBLY ..ottt s s e e e e e e e et s e e e e e e e e e e anennnas 2
13 001404 BUSHING - .3791.D. X .504 O.D. X .500 ...coottiiiiiiiiie et e e e e e e e e e 2
14 072189 LINK ASSEMBLY - BUCKIE AJUSTING .....eeeiiiieeiiiiiiie ettt e et e e e stbeee e e eneaeeas 1
15 072210 BEARING - .380 1.D. X .750 O.D. .euuiiii ittt e e e e 1
16 072230 LINK ASSEMBLY - FOrwarding, ShOI .........oooiiiiieiee ettt 1
17 072239 LEVER ASSEMBLY - Feed FOrWarding ..........cccuueieeiiiiiieeeeiiiiiiree s seiiieeeeseisereeeeesnteeeeeesssaeeeas 1
18 196233 S L 1 I - SRR 1
19 076887 BRA CKET - SlOP tiiiiiiiiiii ittt e e e e e e e e e e e e s e et bbbt ettt ettt e e taeaeaeeeeaeaeaa e nnaaentraernreee 1
20 009530 [ AN IO o N3] 1Y = P 1
21 072534 STUD = ECCENIIIC woeviiiiiiiiiieie ettt et et e e e e e e e e e e e e s e s e s e et b b s b s e s s eerereeeeeeeaeaeeeeesaaaananns 1
22 150085 NUT = 2/4-28 oottt e e e e e e e e e e e e e e et et bt et e e et e eeeeeeeeaeeaeaeeeesssesasannsssssssanrnrnes 2
23 195140 SCREW = SNOUILET ...coiiiieieieee et e e e e e e e s e e e r e e e e e e e eeeaaeeeaeesaaaaaaans 1
24 196469 SPRING - Tension, 19/64 O.D. X 1 17/32 O.A.L. oo 1
25 009527 SOLENOID BRACKET ..ottt ettt e e e e e et a e e e e e e e e e e e aa s e e e eeeeeeeeassssnnnnaaaaaaaaeees 1
26 253578 FEED SOLENOID - 115 VAC. 50/60/HZ. .....ccceeeeeiii ittt ee s 1
27 009531 01 1
28 192181 ] | SRR 1
29 190713 PIN = SOIENO0I ...t e e e e et e e e e e e e e e eeeaeeeeaeaeesaaeanannerrrrrraraes 1
30 014515 RING - Plastic, .080 I.D. X 160 O.D. X .025 ......coiiiiiiiiiirre et ranees 2
31 014807 NUT = 2/4-28 oottt e e e e e e e e e e e e e e e e et bt ar e e e e e e eeeeaeaaeaeaeeeeeesesasaanssssssssnrnnees 1
32 014504 RING - Retaining, 146 1.D. X .027 ...ccocueiieee ettt e e st ee e e e et ee e e e nnsaeeeas 1
33 021563 RTL AN o | Nt o I S 1
34 111033 SCREW = 8-32 X 5/16 ooiiiiiiiii ettt e e e e e e e e e s e e e e e e e e et e e e e e e e e e e e e e s e e anaaes 2
35 072442 SPRING - Tension, .343 O.D. X 2.000 O.A.L. coooriiiiiiiiieiie et 1
36 022824 CABLE ASSEMBLY - FEEA SOl 16" ......uuiiiiiiiiiiiiiiieieee e e e e e e e e e e e e e e e e e s e e e e nan 1

* Not Procurable Separately
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FIGURE 42
Feed Mechanism and Power Link
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Index Part Figure 42 Units

No. No. Description Per Assy.
1 001095 RING - Retaining, .2451.D. X .500 O.D. X .027 ...ooeeiiiieiiieeeiiieesiee e seeesiee e sae e sraee e e 2
2 073373 LINKASSEMBLY ..ottt ettt et et e e e e e e et e e e s et e s e bbb e aeteeeeeeeteeeeaeaeeeeeseesesesassassbssbaranrnnnes 1
3 001472 L0 ] 1T 2
4 073381 SPRING - .500 O.D. X 4.687 O.A.L. ccoooiiiieiiiii ettt e e e e e aaaraees 1
5 001049 RING - Retaining, .227 L.D. X 027 ..cccueeeecieieeciee et etee ettt e st eestaa e snaa e snae e e anseeennneas 2
6 072471 BUSHING ....coiiiiiiiiee ettt et et e e e e e e et et e s e s e s e e b e b aeteeeteeeaesesaeeeeeeessesesesasssssbeberanrnnnns 1
7 072472 BUSHING ....coiiiiiiiiee oottt ettt et et e e e et e e et e e s e s e e e bbb e bt e eeaeeeeeeeseeasaeeeeeseesesesassssbbeberanrnnnns 1
8 072589 LEVER ASSEMBLY ..ottt ettt et e e e e et e e e e e s et e s e bbbt e e eeeeeeeeeeesaeeeeeeessesesesesssssssberaernnnns 1
9 001469 L0 1T 1
10 072512 SPRING - .343 0.D. X 3.031 O.A.L. ottt e e e e e e e s e e e e e e e e e e e s e e anaes 1
11 041777 SPRING - .312 0.D. X 1.344 O.A.L. ettt ettt e e e e e e e e e e e e e e e e e e e e 1
12 072504 LINKASSEMBLY ..ottt ettt et et e e e e e e e e e e e s e s e s e et b e e e e aeeeeeeeeesaeaeeeeeseesesesassssssererasenrnes 1
13 083432 HAND CRANKASSEMBLY ...ttt et e e e e e e e e e e e e et e s e et bt e eseteteseeesasaeeeeeasssesesasssssssesesenren 1
14 017715 [ 1 NN 0 N 1
15 003042 5] ad 4 VL X T 1 RN 1
16 014909 PIN - ROIl, .264 O.D. X .702 O.A.L. oottt r e e e e e e eeeeeas 1
17 * HAND CRANK WITH STUD .oooiiiiiiiiiieeee ettt ettt e e e e e e e e e e e s e s e a e a e e e e e e e e e eeeaeeaeas 1
18 001048 RING - Retaining, 463 1.D. X .037 ..occiiuieeeiiieeitiie e ettt e see e st e et e e st e e srbeeeataeesnnaeaessbeeeanseeesnneas 1
19 017644 RATCHET AND GEAR ASSEMBLY - 32 TOOtN ..coiiiiieiieitteeeeieeee et 1
20 014158 SCREW = 1032 X /2 ittt ettt e et e e et e e e s e e e e e e e e e eesesessaaarbereraranes 1
21 080144 (] Y TR 1
22 017645 [y O | = I 77 o o1 o 1
23 072544 SPRING - 406 O.D. X 3.125 O.A L. ettt e e e e e e e e e e e e e e e e e e s e s e e eaaes 1
24 064590 SPRING - 218 O.D. X .937 OL.A L. ittt ettt r e e e e e e e e e e e e e e e e e e e neaaaans 1
25 072586 SCREW - SNOUIAEE, 1/4-28 .....coooeeeeeeeeeee ettt ee e e e e e e e s e e e e e e e e e e e sesasiaas 1
26 150085 A L I U OTURTE 1
27 072580 Y L@ @] = Y o T o PSSP 1
28 017647 PAWLASSEMBLY ..ottt ettt ettt et e e e e e e et e e e s e s e e b a bt b eaeeseaeeesesasaseeeaesesesesesassssssrerarenenes 1
29 072576 LEVERASSEMBLY ..ottt ettt et e e e e e e e et e e s et e s e bbb e et e e e eeeeteeesaeaeeeeessesesesasssssssberasenrens 1
30 001470 [0S 1T 1
31 072579 STUD = SPFINQ tttteiirteeiieeeiiteee sttt e esteeeestteeaateeeataeesssteeaaseseesseaesasseeaasseeesssesesstseesnsseesssseessssenesnes 1
32 072621 LS 11 N 1
33 001080 RING - Retaining, .3021.D. X .660 O.D. X .037 ..ooiiiiiiiiiieeiiiiiee e eeseee e naeeee s 1
34 075836 PAWVL oottt ettt ettt et e e e e e e e e e e e e e e e e e ———————————————tt ittt e taaaeeaaaaaeaeaa i abrrrerarrrrees 1
35 192202 WASHER - .3851.D. X .625 O.D. X .010 . ..cciiiiiiiiiiiiiettie e e e e e e e e e e e e e s e e e s abaaraaees 1
36 001094 RING - Retaining, .3881.D. X .800 O.D. X .040 ....ccoiiuiiiieeiiiiiiee e eerieee e e e eaeeee s 1
37 010142 LINK oottt ettt e e oo e et e et e ettt et et e e e eeeeeeeeeeeeaesa e e aa——b——————————tete e et etaeeaeaeeaaerenaraabbrrrerarrrrnes 1
38 001785 RING - Crescent, .8801.D. X 1.130 0.D. X .044 .....ouoeiiiiiieeeiie et 1
39 017125 L[] = TR 1
40 054147 YO8 2 YA A Y (o TV [0 [ SR < T 1
41 006987 SPRING - .296 O.D. X 1.4B88 O.A.L. eouuuitiiiiieieiiieieee ettt e e e e e e e e e e e e e e e e s e s e s aaaes 1
42 017783 IMET AL CAL ooiiiiiiiiee oottt ettt e e e e e e e e e e e e e s e s e e e bbb e b eeteeeseeeeeeeseeaeeeeeseesesesassssssssberarenrnes 1
43 190329 SPRING - Compression, 13/32 0.D. X 3/8 O.A.L. oot 1
44 072620 S o1 2 YA A £ Vo TU [o [T SR 0 12N 1
46 194868 SPACER - .520 1.D. X .687 O.D. X 125 ..uiiiiiiiiiiiiiiiee ettt e e e 1
47 017151 SHAFT ASSEMBLY - TaABI@ RAISE .....uuvviiviiiiieiiiiiiiiee ettt e e e e e e e e e e e e e e e e e s e s anaas 1

* Not Procurable Separately
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FIGURE 43
Feed Table Raising Mechanism
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Index Part Figure 43 Units
No. No. Description Per Assy
1 080334 MITER ANDWORM GEARASSEMBLY ..ottt e et e e e e e e e e et e e e 1
2 100966 PIN - Spiral, .182 O.D. X .822 O.A.L. oottt 1
3 *081607 L] A 1
4 001920 PIN - Taper, .149 O.D. X .786 O.A.L. .ottt 1
5 *072636 (] N VLY o o OSSRt 1
6 *072574 ] Y e RSP 1
7 080337 BRACKET - MiIter @nd WOIM ....cuiiiiiiiiiiiii ettt e st e ettt e e e s et e e e e e e ntaeeae e e nnnnneeas 1
8 072575 SCREW = L/A-28 ..ottt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aan e 2
9 001555 SCREW = 1032 X 1/2 oottt e e e e e e e e e e e e e e e bbb e e e e e e e e e e eaaaaeeeeeeseeaannes 6
10 014248 LI L 0 P 6
11 072599 BEARING ASSEMBLY ..ottt e e e e e e e ettt e e e e e e e e e e e e eeeaas e e e e e e e eeeeeeanenann s 2
13 017151 SHAFT ASSEMBLY - Table RaAISING ..eoeeiiiiiiiiieiiiiiiie ettt e e e iaee e e 1
14 149385 PIN - Spiral, .152 O.D. X 1.250 O.A.L. ettt ettt e e et e e e e e sneae e e e e enneee 1
15 *080336 L] A 1
16 001936 PIN - Taper, 1.250 O.A.L. ittt e e e e e e e e e e e e e s e e s et bebenaeeees 2
17 *072041 ] {10 1 N RSP 2
18 *017150 ] Y e SRR 1
19 072035 CHAIN ASSEMBLY - Table RaAISING ...eetieiiiiiiieeiiiiiiiie ettt e e e e e e e e e s sneaeeeeeeanees 2
20 071576 LA L S |V = 1 (- SN 1
21 072077 WEIGHT ASSEMBLY .ottt e e e e e e e e e e e e e e e e e et e e s aaar e e e e e eeeeeeessnnnnnes 2
22 194835 L 10 1RSSR 1
* Not Procurable Separately
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FIGURE 44
Main Tie Bar Assembly - Part |

94 9970/9970D Parts Catalog



Parts Catalog

Index Part Figure 44 Units
No. No. Description Per Assy.
1 072154 SCREW = SNOUITET ...ttt et nb et e sae e sb e beeenbeeneee 4
2 111073 SCREW = 1/4-28 X 5/8 ..ottt sttt ettt nb e bbbt 2
3 196780 SPRING = WEVE ...ttt sttt ettt ekt e e ae e e b e e sab e e bt e s bt e e beesbbeebeesnneanes 1
4 001047 RING - SNap, 340 L.D. X 027 ettt ettt sttt nb et s 1
5 014727 WASHER - .380 1.D. X .750 O.D. X 029 ..ctiiiiieiiieiiieniee ettt e 1
6 072126 GEAR ASSEMBLY = TIET ..ttt ettt b e st nbe e st snne e e 1
7 111074 SCREW = 1/4-28 X B/4 .ottt ettt bbbt bt 1
8 016572 WASHER - .2551.D. X .875 0.D. X .059 ..ottt e 1
9 072220 Y 1L 5 R PSR PPRTRO 1
10 041776 SPRING - Tension, .343 O.D. X 1.375 O.A.L. coiiiiiiiieiie ettt 2
11 050435 SPRING - Tension, .250 O.D. X 1.375 O.A.L. cooiiiiiiiieiie ettt e 1
12 022758 (O N 2 T= T T Vo [ TSP PTOPRTRTP 1
13 022842 SCREW ..ttt ettt bkt b e E bt bRk e e R et Rt e R b e b e R bt e be e R b e beenaneeteas
14 196790 BEARING - Thrust, 5/16 1.D. X 11/16 O.D. X 7/32 ..cccuiiieiiiiiiiieiie st 1
15 022778 SHAFT ASSEMBLY - OPErating LEVET .....coiiiiiiiiieiiiieeeetit sttt 1
16 100554 PIN - ROIl, .136 O.D. X 760 O.A.L. .eiiitiiiiiieiieiie ettt sttt sae e s 2
17 001755 WASHER - .3851.D. X .625 0.D. X 047 ..ottt 2
18 196444 SPRING - Compression, .382 [.D. X 1-5/32 O.A.L. e 2
19 196784 SCREW - Set, 10-32 X L 1oiiiiiiiiie ittt ettt ettt sttt sbe e bt e s b e en e e nbeeenne et 2
20 022779 SEGMENT ROLLERASSEMBLY ....utiiitiiiiieitie ittt sttt st nnne s 1
21 *022763 OPERATING LEVER ASSEMBLY = L.H. oottt 1
22 *022762 LEVER ASSEMBLY - RiH ottt sttt sttt nbe e nae e e s 1
23 *022775 ST A e PRSPPSO 1
24 022766 LEVER ASSEMBLY - Segment ROIl, O.S. ..ottt 1
25 022767 LEVER ASSEMBLY - Segment ROIl, N.O.S. ...cooiiiiiiiiiiiie e 1
26 001080 RING - Retaining, .302 1.D. X .660 O.D. X .037 ..cooiiiiiiiiiieeiiiiiee et e e e 4
27 022772 RETAINER = NUL, 13/16-32 ..ccuuiiiiiiitieiiie sttt ettt ettt sttt e site e nbeesmte e b e ssbeenbeesnne s 2
28 196783 BEARING - Ball, 1/4 1.D. X .5/8 O.D. O.A.L. oottt ettt 2
29 022773 NUT = SPECIAI, L1/4-28 .....eiieieiiieiiee ettt ettt sttt ettt ettt et e e sbe e nbeenaeeenbeas 2
30 022759 ROLLER ASSEMBLY ...ttt ittt sttt ekttt b et be e st sbe e s ab e skt e sab e e beesmbeenbeesnbeenbeenabe s 1
31 100554 o PP RRPRTR 1
32 *072125 GEAR .t E e e Rt b e Rt bt bRt enbe e nn e beeenneenes 1
33 072124 BEARING - Lower FOrwarding ROIET .........cciiuiiiiiiiiiiee et 1
34 *007648 ROLLER - LOWET FOIWAITING .. .veeeiitiieiiiee ittt e s 1

* Not Procurable Separately
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FIGURE 45
Main Tie Bar Assembly - Part Il
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Index Part Figure 45 Units

No. No. Description Per Assy.
1 009532 PAPER SENSOR ....ciiiiiiitiiitieite ettt st ettt b et b e st e sk e e sab e et e e sabe e bt e smbeebeesnbeenbeenane s 1
4 009535 SPRING - TOrSION, INEITUPLET .oiiiiiiiiiiee ettt e et e e et e e e e s et e e e e s anneaeeaeessnneaeeaaeans 1
5 009536 INTERRUPTER = SENSOT ....utiitiiiiiieitie sttt ettt sttt sttt ettt et e sae e e beesaeeenbeesnbeebeesnne s 1
6 100678 SCREW = 4-40 X 5/8 ..ottt bbbt 1
7 014811 NUT = 8-32 ittt ettt sttt ettt b e btk e ab ekt e e bt e bt e e e bt e ke e sh bt e ke e sab e ekt e ehbe e b e e sbbeebeenene s 2
8 014369 SCREW = 8-32 X 3/8 ..o eiiitii ittt ettt ettt b ettt b etk e bbb nhe e anb e e e bt 2
9 014359 SCREW = 8-32 X 5/8 ..ttt ettt bbbt 4
10 009538 PAPER CHUTE = UPPEI ..ttt ittt ettt ettt sttt sbe e sttt e st eembe e b e nbeenneesnbe s 1
11 001542 SCREW = 10-32 X 7116 .eeiuiiiiiieiee ittt sttt sttt ettt b et e bbbttt beesaneanes 1
12 022770 SCREW = PIVOT ..ttt ittt ettt ettt b ettt st bt sb e s et e ekt e et e e bt e snbeesbeesnbeesbeenneeenes 2
13 009540 PAPER CHUTE = LOWET ...ttt sttt ettt ettt ettt sttt e st et esmbeenbe e nbeenbeenabe s 1
14 001080 RING - Retaining, .302 1.D. X .660 O.D. X .037 ...ociiiiiiiiiiiiiiiieniie e siee st 3
15 130033 SCREW - Set, 8-32 X L/ oottt ettt sttt et 2
16 022788 INSERT - Segment RoOIler Shaft .........covoiiiiii e 2
17 022771 YN[ (@] S S o o To IR U P TSP URPRRN 2
18 001046 RING - SNap, 283 L.D. X 027 ..eeoiiiiiieeiieeie ettt ettt sttt ettt e s sbe bt enaeennne s 1
19 014158 SCREW = 10-32 X 1/2 ittt sttt et sb et nbe e st 4
20 073712 BEARING BRACKET ASSEMBLY - FIiNnger OPerating .........ccccueereerieereriieesieesieenieesneesieesneas 2
21 017133 SHAFT ASSEMBLY - FiNGEr OPEratiNng .....cccvviiiureeeiiiieiiiie sttt ettt e e 1
22 000020 PIN - Taper, .112 O.D. X 625 O.A.L. coiiiiiiiiieiie et 1
23 *072134 LEVER - FINGEr OPEIALING ...ceivvieiiiieiiiiieeitie sttt ee ettt ettt e s s s e sbe e e s i e e snneeesneee s 1
24 001984 PIN - ROIl, .103 O.D. X .640 O.A.L. eoiiiiiitiiiieeitie ettt 6
25 *072136 LEVER - FINGEIr OPEIALING ...eeitviiiiiieeiitieeiiie sttt ettt s st e sne e e s e e e nnnee s 6
26 *007650 SHAFT - FINGEr OPEIatiNg ......eeeeirieeiiiieeiiiie ettt ettt et e et e s s e e nneeesnnee s 1
27 001106 SCREW = 10-32 X 5716 ..eeiuiiiiiiiiie ittt sttt sttt sttt b e bbb e be e 6
28 017134 APRONASSEMBLY ...ttt ettt ettt ettt e bttt be e s b e e be e sab e e beesab e e nbeesnbeenbeennreas 1
29 072143 FINGER AND TUBE ASSEMBLY ...cutiiiitieiiieitt ettt sttt sttt sttt nbe e nb e nbeennne s 6
30 022761 CASTING - MaIN TI€ BAI ) c.viiiiiiiiieiiiieiiie sttt sttt sttt b e bt st sbe e s tb e e sbeesaneenes 1
31 080411 [N PP OP TP 1
32 018402 (101 o B - 1 i (o TSP PPRTP 1
33 100483 CLAMP - Cable, 1/8 1.D. ..iiiuiiiiiiiie ittt ettt ettt b e bbb et 1
34 250202 CLAMP - Cable, 1/8 1.D. ..iiiuiiiiiieitie ittt ettt b et nb et 1
35 122502 SCREW = 4-40 X 5716 .ueeiiiiiiieeiie ettt et sttt b et bbbt bbb 1
36 014372 SCREW - Set, 10-32 X L/4 oottt ettt b e bbbt st 2

*Not Procurable Separately
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FIGURE 46
Sucker Foot Assembly
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Index Part Figure 46 Units
No. No. Description Per Assy.
1 007601 TUBE ASSEMBLY = HEAUEK ...ceciiiie ittt ettt e te et e e st e e s naaeennnaeennneeean 1
2 *Q72710 [ SRR 1
3 001956 PIN - Taper, .155 0.D. X .968 O.A.L. coiiiiiiie ettt e rrae et e e e snaee s 1
4 073478 PLUG - HEAAEI TUDE ...ttt ettt e e et e e e s ettt e e e e e entaeeeeeeanees 1
5 *007602 TUBE = HEAAET .....ueiiiiiie ettt ettt et e e et e e e st e e st e e esae e e ssteeeantaeeasaeeennsaaesnnenean 1
6 191367 S L0 o (oYU o 1= OSSPSR 1
7 072712 I3 L PSR 1
8 403214 SUCKER TUBE ..ottt ittt et s et e e st e e e sste e e sstae e e tbeeeastaeesssaaeasteeeeaseaeesnseeeanseeeans 11
9 102031 B I = L] L SRRSO 22
10 102171 RO I = L] LSRR USSOPR 11
11 007563 SHAFT ASSEMBLY - FEEA RAISE .....eeiiiiiieiiiiiiiiie e ciiee sttt stee et e et e e sea e st eesnsaeeessaaaeanneeeenes 1
12 *072245 [ PSSR 1
13 101331 PIN - ROIl, .167 O.D. X .890 O.A.L. .iiiiiiieiiiie ettt ettt eee st e et e e s staeeensaaeesnnaaesnnaeean 3
14 *Q72717 LEVER ASSEMBLY = O.S. ..iiiiiiiiiieiiiie ittt ettt e e st e e tae e e aata e e s ae e e e ataeeesnteeesnbaeesnsaeeeanseeesnnes 1
15 000014 PIN - Taper, .146 O.D. X 1.094 O.A.L. weoiiiiiiieiie ettt eee e e et e e snae e nnaee s 2
16 *Q72720 LEVER ASSEMBLY - N.O.S. ittt sttt et e e s ee e ste e e sste e e st e e s staeeensteeesnnaeeannaeean 1
17 001495 BUSHING - .609 1.D. X .817 O.D. X .750 ..uutiiiiiieeiiieiiiee et e eseieeesveeesiveeenaaea e snveeesnteeennnes 2
18 014372 SCREW - Set, 10-32 = Q/4 oottt et e e s e et e e e st e e st e e st eeansaeeesnaaeeansaeennes 4
19 072748 COLLAR - Header TUDE N0 LEVET ......cciiiuuiiieei ittt e et e e e e e e e e e snnaaeeaaeanees 1
20 111055 SCREW = 10-32 X 9716 .oiiiiieeiiii e eiiee ettt e et s e et e e st e st e e st e e e nsteeessteeeasteeeasaeeesnseaennseeennes 6
21 150083 N L N 0 PSSR 6
22 076882 HOUSING ASSEMBLY - Feed Raise Shaft Bearing .........cccccveviiiiiiieeenieeicc e 2
23 101611 RING - Retaining, .756 L.D. X (044 ......ooooiiie ettt ettt e e st e snae e e st e e nnneas 2
24 076894 HOUSING ASSEMBLY ..oiiiiieeeiit ettt ettt e st e st e e et e e e sttt e e sstaaesnbaeeasaeeeasseaesnbeeeanseeennnees 1
25 073486 SPRING - Tension, .581 O.D. X 2.437 O.A.L. X (080 ......ccccveeiiiieiiiieeiiieesieeesee e svee e nieee e 1
26 072442 SPRING - Tension, .343 O.D. X 2.000 O.A.L. X 040 .....ccooiieeiiieeeiiieeiiee e siee e see e ee e 1
27 150085 N L I RSSO 1
28 084248 [ @@ I = U] o] o 1= PR SRS 11

* Not Procurable Separately

9970/9970D Parts Catalog 99



Parts Catalog

FIGURE 47
Vacuum Make and Break Control
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Index Part Figure 47 Units
No. No. Description Per Assy.
1 191844 ELBOW = VACUUM HOSE ..ouuniiiiii ettt ettt ettt ettt e e et e e e et e e e e et e e e e st eeesaaaeeseranaeeeens 1
2 072254 HOSE - Vacuum, 11/16" O.D. X 12-1/4" O.A.L. oo 1
3 193894 SCREW - VACUUM VAIVE .....ovviieiieiei ettt ettt et e e e e e e e et e e e e e e e e e e s esrabaaaeeeeeeaes 2
4 150085 I L I 2 S PR 2
5 076142 YN Y 7= (o U (Vo [N 1
6 012478 TUBE - Vacuum Valve/Vacuum Break - 7/16 I1.D. X 32-1/2 O.A.L. ccooiiiiiiiiiiieeeeeeeeeeeeeeeei, 1
7 072442 SPRING - Tension, .343 [.D. X 2.000 O.A.L. ..cciiiiiiiieeeeceee et e e 1
8 001047 RING - Retaining, .340 L.D. X .027 ...ttt et te e e e et e e e e s nnnaeeeas 2
9 001755 WASHER - .3851.D. X .625 0.D. X .047 .ottt 1
10 073497 STUD - VaCUUM BIrEAK LEBVET ....ueeiiiiiiieieeeee ettt e e e e e e e 1
11 150083 [N L 0 5 PR 2
12 073496 LEVER ASSEMBLY - VaCUUM BIrEAK .......ccceviiiiiiiiieiiee ettt e e e e aaa s 1
13 071570 LEVER - VACUUM BIEAK ....cvvvvuiiiiiieieiiieitiet e ettt e e e e e e e e e e e e sttt e e e e e e e e e e e esaabbaa e e eaeeaees 1
14 014369 1O 2 T A B D i < TR 1
15 003850 WASHER - 172 1.D. X .3750.D. X .059 ..ottt 1
16 072704 WASHER - Leather, .1721.D. X .322 O.D. X .063 .....cooiiiieiiiiee e 1
17 014811 I L I < 3 TR 1
18 014808 LI L I 0 TS 1
19 073498 PIN = VaCUUM BIrEaAK LEVET .....ueeiiiieeeieeeeee ettt ettt e e e e e e e e e e st e e e e eeeees 1
20 014808 [N L I 10 3 PR 1
21 072412 STUD - VACUUM BIEAK LBVET ....ueeiiei ettt e e e e e e e 1
22 073493 [ Y = S O T 1 = 0] 1= PR 1
23 001049 RING - Retaining, .227 1.D. X .027 ..ottt ettt e e st e e e e et e e e e e e nnsaeeeas 1
24 021203 WASHER - .254 1.D. X 500 O.D. X .029 ....oooitttiiiee et 1
25 001046 RING - Retaining, .283 1.D. X .027 ...coiieiieee ettt e e e e e e e et e e e e e nnsaeeeas 1
26 001750 WASHER - .3281.D. X 562 O.D. X .047 ..ot 1
27 073494 [N L S = Tt U U] o o [ ORRR 1
28 072734 STUD = CaAm ROIEE LEVET ....vvueeiee ettt e e e et e e e e e e e e e e e e e bt aeeaeeeaes 1
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FIGURE 48
Delivery Roller and Stripper Assembly
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Index Part Figure 48 Units
No. No. Description Per Assy.
1 001047 RING - Retaining, .340 L.D. X 027 ..cccuoeeeiiie et eee ettt e snvae e ataa e enaa e snaeeesnneeennneas 1
2 014727 WASHER - .3821.D. X .750 O.D. X .029 ...oiiiiiiiiiiiie et ee ettt 1
3 016378 GEAR ASSEMBLY = CD. .oooiitiieiiiieeitiee sttt e et e e e tve e e st e e s saaae s staeeeasteeesssaaeastseeansaeeessseeesnsenennes 1
4 001401 BUSHING - .3791.D. X .504 O.D. X .750 O.A.L. .iiiiiieiiiieeciie e cee e see e see e nanee s 1
5 080192 STUD - Follower LEVEI PIVOt, CD. ....coooiieiiiiiieei ettt e e e e e e e eeeaes 1
6 196388 STUD - CRAIN DEIVETY ...ceiiiiieiiiie ettt ettt et e st e e e e sane e e 1
7 150089 N L I 7 OSSR 1

*** Not Available as An Assembly
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FIGURE 49
Jam Detector Assembly
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Index Part Figure 49 Units
No. No. Description Per Assy.
1 016459 (2T A O (= I Y= o o P 1
2 000895 SCREW = 6-32 X 3/8 coooiiiiiii oottt e e e e e e e e et at e e e e e e e e e e e e e e e e e e 4
3 011506 PHOTOTRANSISTOR ASSEMBLY - UPPEI ..ottt 1
4 250256 CONNECTOR HOUSING = PlUQ «oiiieiiiiiiiie ettt ettt e e a e e et e e e e 1
5 250259 TERMINAL = SOCKEL ...ttt e e e e e e e e e eeeeaeeeeeeesesassnannnnenereees 2
6 100666 SCREW - Self-Tapping, 8-32 X 5/16 .....cccciuiiiiiieiiiiiieiiie ettt 2
7 250202 (o1 I S OF- T o] [T 1 £ U URPRPT N 2
8 001542 SCREW - Flat Head, 10-32 X 7/16 .....uuuviiiiiiiiiiiiieieiee et e e e e e e e e e e e e e e s e e e 2
9 150083 LI L I 0 5P 2
10 011507 LAMP ASSEMBLY - INfrar@d, LOWEN .....cooiiiiiiieieiei ettt e e e e e e e e e e e e e s e s e saanenanrnnees 1
11 250258 CONNECTOR HOUSING = SOCKEL .oeviiiiiiiieieiee ettt e e e e e e e e e e e e e e s e s annanraannnes 1
12 250257 TERMINAL = PN ittt e et e e e e e s et r e e e e e e e et eeaaaeaeaaseesesesasasssnsnsssnnnnnnnes 2
13 250077 TIE - Cable, 3-7/8 O.A.L. ot e e e e aaaaaaas 2
14 001541 SCREW = 6-32 X L/4 oottt e e e e e e e e e e r e et e e e e e e e e e e e e e e e aaaaaaan 2
15 016298 (2T YA O (i I 1= o o P 1
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FIGURE 50
Base Frame and Drive Motor
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Index Part Figure 50 Units

No. No. Description Per Assy.
* 403010 BASE ASSEMBLY - Complete with Motor, Pump, Compressor etc. (notillustrated) ................... 1
1 017545 BASE ASSEMBLY - WEIHEA ...ttt sttt be e s 1
2 150085 NUT = L/4-28 ettt ettt ekttt b e st b e e e bt ekt e s b bt ekt esab e ekt e ehbeebeessbeebeenane s 4
3 083392 I ST o - o =Y PP RTOURUPRRPRI 1
4 111074 SCREW = L/4-28 X 3/4 .ottt ettt ettt b bbb et 4
4 111091 SCREW = 5/16-24 X 3/4 oottt ettt bbb e 4
5 193647 WASHER - Plain, 1/21.D. X 1.000 O.D. X .059 ....coiiiiiiiiiiaiie ettt 2
6 014751 WASHER - LOCK, 172 O.D. .ottt ettt sttt be e s 3
7 101203 SCREW = 1/2-20 X 3/4 ettt et bbbt b e bbbt 2
8 083393 PLATE - MOTOI IMOUNT ..ttt ettt et e e e e e s e e e e e s et e e e e s nenneeas 1
9 191963 KEY = B/16 X L-1/8 ..ttt etttk h e bbbt bt ettt nb e bt nane s 1
10 001523 SCREW = Set, 5/16-18 X 3/8 ...ciciiiiiiiiiieiiieeitie sttt sttt ettt b e st et e e e 1
11 025123 PULLEY = 4.4 O.D. oottt ettt b et b e sttt e it e e bt e s mb e e bt e snbeenbeenane s 1
12 101869 SCREW = 3/8-16 X 1.000 ....coiuiiiiieiiiiaiiesiieeitieaite ettt steestbeesbeesaee e bt e sabeebeessbeebeesebeesbeesnneenes 4
13 001763 WASHER - LOCK, 3/8 1.D. ittt sttt sttt et be e rbe b e snne s 4
14 083394 PIN = PIVOE, 1/2-20 .ooiuiieitieiieeitie ettt b et sbeesab et e it e e be e snbe e bt e enbeebeenane s 1
15 101170 NUT = 172520 ettt ettt ekttt b ettt e bt e e h bt e sbe e sab e ekt eeab e ekt eembe e bt e anbeebeenene s 3
16 400613 BRACKET ASSY. ittt ittt ettt etttk et bttt b e s e bt e bt e sab e e ke e eab e e beeembeebeeerbeebeenabe s 2
17 001845 NUT = B/8-24 .ottt ettt bttt h e a bt e e bt e e ab e skt e e ab e e bt e e nbe e bt e e s beebeenane s 1
18 017542 GLIDER ...ttt b et Rt b e Rkt R bkt Rb e bt R bt e be e R b e beenareennes 3
19 101913 SCREW - Set, 1/2-20 X 2" O.A.L. oottt et 2
20 190129 SCREW - 5/16-18 X 1.000 ....cuueeiuiiiuiiesieeeieesieeateesieeateesiee st sbeessbeestbesnbeesbeeabeesaeesbeesenesnbeesees 4
21 011066 SPACER ...t b bbbttt E et et e bttt e bt bt e be e bt 4
22 196470 STUD = TrAY SUPPOIT ...eeiieiiittiiee ettt e ettt e e e s e e e e e s e et e e et e e e e e sasnnneeeeeasnnnneeeeenanree 2
23 111073 SCREW = 1/4-28 X 5/8 ..ttt bbbttt b e bbbt 4
24 402844 MOTOR ASSEMBLY - With COIU ...cotiiiiiiiiieiiee ettt b et 1
25 083389 MOTOR - 180 V.D.C. 1 HP (BY ItSEIf). weoeeiiiiiieiiieiiiieiee et 1
26 402845 CORD ASSEMBLY - (With [arge PlIU). ......coiiiiiieiie et 1
27 402883 CABLE ASSEMBLY - THEIMMOSIAL .....veiuveeitiiiiieiiie ittt sttt be e en 1
28 101374 STRAINRELIEF ...ttt ettt ettt b e bt esbe e s st esbeesabeesbeeenbeenneean 1
083819 BRUSH - Baldor 1HP (NOt HUSTrated) .........ccoueeiiiiiiiiiieiiiee et 2
083820 BRUSH - Magnetek 1 HP  (NOt HIUSEFrated) ........eeeiiiriiiiiiieiiiee it 2
083821 BRUSH - Kinetic Systems 1 HP (NOt HUStrated) ..........cceeeiiiieiiiieiiee e 2
083823 BRUSH - RAE Motors 1 HP (NOt HIUSTrated) ........cccvviiiiiiiiiieeiiiee e 2
083824 BRUSH - Scott Motors 1 HP (NOt HUSErated) ........coceveiiiiieiiiieiieie e 2
083825 BRUSH - US Electrical Motors 1 HP (Not [lustrated) .........ccceeiiiiemiieiiiiieesiiee e 2
083822 BRUSH - Leeson Electric 1HP (NOt HluStrated) .........ccceeiiuieeiiiiieiieeeiieeeeee e 2
083755 BRUSH - Leeson Electric 1-1/2 HP (Not Hllustrated) ...........cccoiiieriieiiiiieeniee e 2
083756 BRUSH - Baldor 1-1/2 HP (NOt HIUSTFrated) .......c.eeiiiiiiiiiieeciie e 2
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FIGURE 51
Feed Table and Paper Guides
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Index Part Figure 51 Units
No. No. Description Per Assy.

1 017682 FEED TABLE ASSEMBLY ...ttt e st s st e e e et e e aaaaaeaaeaaaesssasanssssenenanrenees 1

2 011431 SUPPORT GUIDE - O.S. oottt ettt et e e e e e e e e e e e e s s s s s bbbt e e e et e eaeaeaeaeaaeeeeensnannnans 1

3 011432 SUPPORT GUIDE - NLO.S. ittt e e s s bbb e et e eaaaeaeaaeeaeasensnannnnans 1

4 072029 TRUCK - FEEA TADIE ...t bbbt e e e s 4

5 001690 SCREW = 10-32 X 5/16 ..eeiuvietiiiiieesiee sttt sieesite e tee sttt et stee s st e sbeeanbeesbeeambeenbeeanbeesneesnbeenseesnseenees 2

6 073473 ] A O [ N I | USSP 2

7 111073 SCREW = 1/4-28 X 5/8 oottt ettt ettt ettt e et e e e e e et e e e e e et a e e e e e enabaaaaaeaaae 12

8 150085 N L I PRSPPI 12

9 011052 CHANNEL ASSEMBLY - N.O.S. ottt rr e e e e e e e e e e e e e e e e e s s s nnnnaes 1
10 011051 CHANNELASSEMBLY 0.5, ..ttt e e e e e s s bbb e e ee et e e e e aaaaeaaeasenanannnnaes 1
11 025147 PANEL - COVEr & MOTOr IMOUNT ...ttt e e et e e e e as 1
12 016327 SCREW - SNOUIAET, 10-32.....tiiiiiieiee it siie sttt sttt sttt e sste et e asteebeessbeesaeessbeenteesneeenees 4
13 016060 SCREW = 10-32 X 3/8 ..o iueeetitiiiiesiee st e steeste et eate e bt e s steesteessbeesbeeanbe e s beeanbeenbeeanbeesbeesnbeenseeenneenees 4
14 087266 GUIDE ASSEMBLY -N.O.S. (With MiCroLateral) ..........ccooiiuiiiieiiiiieiee e e e e 1
15 072069 GUIDE ASSEMBLY - 0.8, ittt ittt e e e e e e e e e e e s s s bbbt e e e e eeaeaaaaaeeeeaaesnessnnnnnnes 1
16 072024 CHAIN-Table AdJUSTEING, O.S. ..ottt e e s e e e s e tbea e e e e s satbeaaeeeannres 1
17 072037 CHAIN-Table Adjusting, N.O.S. ..ot e e s e e e e e s ea e e e e e s satbaaaeesanres 1
18 071576 LINK = IMASTRI <.ttt e e e e e et ettt b s e e e e e e e et et b tab e e e e e e e e e e e e eebena s 1
19 072063 BRACKET- GUIAE SCrEW BEANNG ....vvvieeiiiiiiiieeiiiitiee e e seiiit e e e e ettt e e e s st e e e e s staaa e e e e e snntaeaaeesnnsaaeeas 2
20 111089 SCREW = 5/16-24 X 5/8 ...oee ettt ettt e e et a e e e sttt e e e s et e e e e e esbaa e e e e s e satbaeaeeenares 4
21 001048 RING - RetainiNg, 463 1.D. ...ooiiiiiiiiiiii ettt et e e e e e e s et e e e e e s satbeae e e s snraeeas 2
22 013947 SPROCKETASSEMBLY -Table AQUSTING ....vvviiiiiiiiiieee ettt e e e e e siaree e e e 2
23 001980 PIN-ROIl, 135 0.D. X640 O.A.L. ettt ettt sttt ettt saee e e et 2
24 011077 BRACKETASSEMBLY - IN.O.S. .ottt e e e e e e e e e e e e e e e e s s s s ssssasnbnebaeenrees 1
25 007533 SCREW ASSEMBLY -Feed Table GUIAE ...........coiiiuiiiieiiiiiiic ettt 4
26 000024 PIN - Taper, .176 O.D. X L.14L O.A.L. oottt s s aanees 4
27 *072044 SPROCKET - 15 TOON ..o e e e s e e e e e e e e e eaeeeeeeeaeseseanannnes 4
28 *007534 SCREW ..ttt ettt e e et e e et et eeeeeeeeeet——————aeeeeeeetteta— i aaaaaaaeeaarne, 4
29 100119 RING - RetainiNg, .815 1.D. ...ueiiiiiiiiiiiii ettt e et e e e e ettt e e e e e e ntbeee e e e ennaeeeas 8
30 072064 BEARING - GUIAE SCIEW ...ttt et e e e e e e e e e e s e e e e e ettt e e e e e e e eeeeaeaeaeeeaaesssasansssssssenrnnens 4
31 084473 BEARING - GUIAE SCIEW ...ttt et e e e e e e e e e e s e e e s et e e e e eeeeeeeaeaeaaeeaeesssasannssssssssnrnrens 4
32 011076 BRACKET ASSEMBLY - .S, ittt e e e e e e e e e e et a e e e e e e e e e e eaasnnn s 1
33 001095 RING - Retaining, 245 1.D. ..oooiiiiiiiiie ettt ettt e e e et e e e s e bt e e e e e s ntbeeee e e nnsaeeeas 2
34 400546 MOUNTING BRACKET ASSEMBLY ....uiiiiiii ittt e et e e e e e e e e e e an e s 1
35 400584 [ P 1
36 001542 SCREW - PhIllIPS. oottt e e st e e e e ettt e e e s aatb et e e e e sasbeseeaeeannsaeeeeeennnres 1
37 150083 1 P 1
38 111053 ST O PSSR 1
39 150087 NUT = B/16B-24 ..ottt e e e e e e et e e e e e e e et bt e e e e e teeeteeeeeaaeaeaeeeesesesannsssssesanrnrens 4
40 017595 CRANK ASSEMBLY ..ottt s e e e e e ettt s e e e e e e e eeeaeaaaa e e aeeaeaeeesassenanaaaaaaaaaes 2
41 017594 L8 2 3 AN N 2 RPN 2
42 072052 [0 ] @3 QS o] 19T TSR 2
43 011371 HANDLE ..ttt ettt e e e e e e et e e e e bt e e e e eeeeeeee s e aaa e e e eeeeeeeearaenn e aaaaaaes 2
44 196244 SCREW - Special, 10-32 X 1.000 O.A.L. ..ottt e e s e eere e e e e s seaeee e e e anees 2
45 039642 RING - Vinyl, .1551.D. X .295 O.D. X (075 .ottt a e e 2

*Not Procurable Separately
Supply Items

9122 -11"x17" Paper Support Boards, 12 per carton
9123-8-1/2"x11", 14" Paper Support Boards 12 per carton
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FIGURE 52
Air and Vacuum Valve Assembly
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Index Part Figure 52 Units
No. No. Description Per Assy.
1 016897 AIRANDVACUUMVALVEASSEMBLY ..cooiiiiiii ettt et e e e e e e e e e e s e s e s e ssssssabeaaeanaees 2
2 013010 [ IO LR AN = Ta T IRV 2= Ve U [0 [ o AU 1
3 080481 SPRING - Compression, .400 O.D. X 2.437 O.A.L. oot 1
4 013007 VALVE SPOOL - ValVE BOAY .....coiiiieeiiiiee et cie sttt stee e ste et a e snteaestaeesnnaaeesnneaesnneeeanes 1
5 013434 VALVE BODY - Air QN VACUUIM ....cooiiiiiiiiiiiie ettt e e e e e e e e et e s e e e e e e s e eesaaaaaeeeeeanees 1
6 016898 ] VY o I AN =Y a (o Y £= (ot U LU {3 [ OO 1
7 001990 PIN - ROIl, 131 O.D. X 485 O.A.L. ettt a e e 1
8 021911 WASHER - 578 1.D. X 875 O.D. wetitiiiiiiiiiiieeeee ettt ettt e e e e e e e e e e e e e e s e e s aabaaaaaees 2
9 191473 N L I N T o SRS 2
10 072741 (o1 I = o T 1T N 6
11 072257 [ (O] = < 7000 T @ 7 RN 2
12 072256 HOSE - 35.000 O.A L. ittt ettt et et e e e e e e e e e e e s e e e et b e e reaeteteeeeesasaeeaeeesesesasssssraberenrens 3
13 017735 N[O I | = Ta Yo IV =Yoo R 2
14 196246 SCREW = DOWEL, 1/4-28 ..ottt et e e e ettt e e e e e e e s e s e e e e e e e e e s e s esessaaes 2
15 039642 LN LT 41 Y R L I TSRS 1
16 007672 HEADER ASSEMBLY ..ottt et e e e e e e e e e e e e e e e et bbbt e e e et e e e teeeeaeaeeeeeseesesesassssssaebararenrnes 1
17 111073 SCREW = 1/4-28 X 5/8 oottt e e et e e s e e e e e e e e e e e a e s e 2
18 195197 TUBING - 5/161.D. X .469 O.D. X 6-3/8 O.A.L. weuutriiiiiiiiiiiiiieeeeee et e e 6
19 076142 AV IV Y - Yol U U1 [ 1
20 012476 IO L] T T I b2 @ N N 1
21 196612 AV Y Y o 1O I 1O T 2
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FIGURE 53
Compressor Assembly
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Index Part Figure 53 Units
No. No. Description Per Assy.
1 054479 BELT - Compressor, (3L340) 34" 50/60 HzZ. .......ccoiiiiiiiiiiiiiee et 1
2 403092 PULLEY ASSEMBLY - 4" 50/60 HZ. ...coouiiiiiiiiiiitie ittt 1
3 101887 SCREW - Set Dog Point, 5/16-18 X 5/8 .....cciiiiiiiiiieiie ittt 1
4 111089 BOLT - Motor Mounting, 5/16-18 X 5/8 ......coiiiiiiiiiiiiiiiiiiiie et e e 8
5 041821 STRAIN RELIEF ..ttt ettt et e bbbt et e bt esae e et e e beeenbeeneee 1
6 025496 NUT PLATE .ottt ettt bt ekttt b e st e b e e e bt e eb e e sh bt ek e e e st e ekt e e mbeebeesbbeebeenane s 2
7 402145 MOTOR ASSEMBLY - Pump, 100/230V. 50/60HZ. ........ccccieiiiiiiiiiieiee e 1
8 025354 CORD MOOF, LL5V. .oiiiiiiiiiiiiiieitie sttt ettt ettt b et e bt et b e e bt e s bb e e be e sabe e beesabeesbeesnbeanbeenbee e 1
9 150087 NUT = 5716824 ..ottt ettt b et b e st e e bt e e h bt ek e e ab e e b e e e mbe e b e e sbbeebeenane s 4
10 008029 BASE = PUITID .ttt ettt b e bt be e st sbe e e et e e kbt e mb e e bt e e st e e nbeeenb e e beeenbeeees 1
11 014121 BOLT = 3/8-24 X L1-1/2 cueeeieii ettt ettt b ettt be et 4
12 072840 GROMMET ..ttt ettt bttt b e b bt e bt e s b bt ekt e shb e ekt e ehb e e bt e shbeebeenebeenbeennneanees 4
13 072838 NUT PLATE .ottt ettt ekttt b e s bt e bt e e h bt e bt e shb ek e e sab e e bt eembeebeesbbeebeenene s 2
14 402301 COMPRESSOR ASSEMBLY ...ttt ittt ettt ettt ettt b et e bbb beesba e e beesaneenns 1
15 072261 (€725 (4 = L TSP PRSP URTRN 2
16 072852 BOTTLE ...ttt ettt b ettt b ettt b e et e s bt e bt e she e ea bt e sbbeenbeebeeenneebee e 2
17 072161 (010 = PSSR PP 1
18 402300 VANE (NOt HTUSEFAEEA) ...ttt ettt sn e et e e s e e nnneas 4
19 072920 SHIM (NOt HIUSTFAEA) ...eeiieiiieeeiieee ettt e e s e nereeeas 1
20 072826 ELBOWV ...ttt ettt ettt h ettt a ekt hb ekt h et bRtk R bkt e ehe e bt e eRb e e b et b e e beennne s 2
21 402400 LY O ST PP P TP 1
22 102282 ]| = I PP UP TP 2
23 072265 FILTER ASSEMBLY ..ottt sttt ettt ekt b e he e bt e st b e e beesbb e e beesbeeenbeas 2
24 072855 FILTER oottt ekttt ekttt e b e e st e eb e e ab e e ket eab e e b e e e mb e e nbe e e st e e nbeeenbe s 2
25 016569 CAP = PIASHIC ...ttt ettt h et b e s ab ekt ab e bt a bt e b e bt e nae e enbe e be e aeenneean 1
26 190398 KEY = 3/16 X 3/16 X L1-3/8 ..ctiiiiiieitie ittt sttt sttt sttt sttt sttt et nb et nbe e st 1
27 403091 PULLEY = PUITID ..ttt ettt ettt et she et s bt et e et e e et e e nbeesbbeebeenane s 1
28 001523 SETSCREW - 5/16-18 X 3/8 ...iuiieitiiiiiieiiie sttt sttt sttt sttt sttt sbe e st sbe e s nb et e saneenees 1
29 014811 N L < T PP U PR UPPPIN 3
30 025194 (€101 4 TSR PPRTRO 1
31 001586 SCREW = 8-32 X 5/16 .eeueiiiiieiiieiiiie ittt ettt ettt ettt bbbttt e it e e be e e be e be e b saeenneeen 3
32 403357 BARB - 1/2 1.D., HOSE 10 3/8 NPT ....uiiiiiiiiiieitie sttt sttt sttt sttt st b e s 4
33 193810 SLEEVE GROMET - (NOt HUSIFALEA) ....oeeeiiiieiiiieiiiiee ettt 4
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FIGURE 54
Wire Harness - O.S.
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Index Part Figure 54 Units
No. No. Description Per Assy.
1 403451 HARNESS - Low voltage (Side FIrame) .......coooiiiiiiiiiiiieiiee et 1
2 017734 P.C. BOARD ASSY ... ottt ettt ettt bttt b et b e bbbtttk et b e h bbb et nnee e 1
3 403450 HARNESS - 115 VAC ((Side Frame) ......cccueiuieiiiiieeitie ittt ettt sttt 1
4 025658 HARNESS ASSY. ettt b bttt e s bt e e bt e sbe e e s bt e sbe e eabe e st e e embeesbeeanbeebeenane s 1
5 400887 HARNESS - Feed Proof SWItCh ........coiiiii et e 1
6 025329 RIBBON CABLE ASSY. ..ottt ittt ettt ettt b et sb e sab et esab e e be e s mbeenbeessbeenbeenane s 1
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SOL.

CENTER REAR
CHAIN DEL.CHAIN DEL.
GUARD GUARD
SW. Sw.

BLANKET

GUARD
SW.

J’P4ULAJ
L Jd_
a1l
PAPER
DETECT
SENSOR JsP4d
LOw 4 —  —"|rcs ‘
Evi O
JsP39 L/'
d O J/P46
\w “
5 A
6
PUMP MOTOR =~
BE
P2.
FIGURE 55
Wire Harness - N.O.S.
116 9970/9970D Parts Catalog



Parts Catalog

Index Part Figure 55 Units
No. No. Description Per Assy.
1 402673 HARNESS ASSY. = INK/AQUA ..ottt ettt sttt sttt nbe et e e enne s 1
2 403451 HARNESS - Low Voltage (SIde Frame) .........coiieieiiiiiiiiiee et 1
3 403442 HARNESS - Chain DEIIVETY ...ttt 1
4 017742 P.C. BOARD ASSY. ittt ettt ettt b ettt b et b e h bt b e e a bt ekttt bt e be bt b nbeenane s 1
5 403450 HARNESS - 115 VAC (SIidE FTAmME) ...ccviiiiiiiiieiiie ettt ettt ettt sbee b sbeesnne s 1
7 025239 RIBBON CABLE ...ttt ettt b et s bt e s ab ekt e et e e bt eembe e bt e s nbeenbeenane s 1
8 196635 WIRE ASSEMBLY . ..ttt ittt ettt ettt ettt et sae e bt et e e bt e s b bt e be e sabe e s bt e enbeenbeesnbeenbeennneas 1
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Index Part Figure 56 Units
No. No. Description Per Assy.
1 403420 CONTROLBOXASSY . ittt sttt ettt ettt ettt ekt e sab ekt e sab e e bt e sbbeebeesbbeeteesnneetes 1
1A 025355 POWER CORD ..ottt ettt b e bbb bttt b bt et e e sae e e bt e e abeebeesbbeenbeenenean 1
2 254504 FITTING - Strain REIET ....ooviiiieiiie e e 1
3 254507 LOCKNUT ettt ettt ekt h ekt e e ab e e bt e e skt e bt e sh bt ekt e sab e e nb e e embeenbeeanbeenneesnbeas 1
4 403443 FILTER ASSY . ittt ettt bbbttt e b e s s bt e bt e s h bt ekt e e et e e e bt e e abeenbeesnbeenbeesnbeas 1
5 111033 SCREW - HeX , WASHEI HD ......oiiiiiiiiiiiieitie ettt 6
6 001722 WASHER = LOCK ...ttt ettt bttt b ettt s bttt essbe et e snneennee e 3
7 401678 TRANSFORMER ASSY. ..ottt ettt ettt sttt sttt e bttt esbe e s b e sbe e enbeenbeeanteenbeean 1
8 403429 DIVIDER ASSY . .ottt b e h e b et e b e b bt bt sh bt e bt e eab e e e bt e e ab e e nbeesnbeenbeennbe s 4
9 001548 SCREW = PRIIIPS ..ttt ettt st nbb e te e ns 2
10 402855 RESISTOR ASSY. ittt ettt ettt bt et e b e s bt be e sh bt e bt e e et e e nbe e et e e sbeeanbeenbeesnbeas 1
11 254559 RELAY .ottt b ettt h et b e a e bt e R et bt R bt bt R bt b e e R b e b e et e e nbe e beennee b s 1
12 403439 COVER & CONTROL BOX ASSY. (Welded Shell) .........ccooiiiiiiiiiiiiieeee e 1
13 253952 POWER SWITCH = M&IN .ottt ettt st st st e e bt ennee b s 1
14 254285 (610N YO 1 = PP P PSRN 1
15 402238 DECAL - (OPPOSItE SIAE) ...eeeiirieiiiii ettt ettt ettt e et eenaneee s 1
16 402661 RECEPTACLE ASSY. - PUMP MOTOT ....uviiiiiiiieitie ittt sttt e snne i 1
17 402662 RECEPTACLE ASSY. - DIVE MOTOT ...ccuviiiiiiiieiiie ittt sttt nee e s 5
18 101151 SCREW .ttt ettt ettt bt bbbt bt R et Rt bttt e he e en b e beennneenes 8
19 254211 STANDORFF ...ttt sttt h et b e hb e e bt e sh bt e be e sebe e sbeeenbe e bt e anbeenneennbeens 21
20 402632 P.C. BOARD ASSY. = JL102/107 ...eoiieieieeiiie ettt ettt sttt e e b b e nneesnne s 1
21 253542 CIRCUIT BREAKER ...ttt ettt et sttt e e et eenbe e e 2
22 403418 DECAL - OPPOSILE SIHE ..oiuviiiiieitiiiiiteitie sttt ettt sttt sttt e b e b e b e e b e snbeenneesnneas 1
23 400845 MARKER = TSI .ottt ittt ettt ettt ekttt b e et e e b sh e e ke e sab e e s b et e nbeenbeesnbeenneesnneas 1
24 100529 SCREW = PRIIIPS ...ttt ettt b e sttt e nane s 2
25 400861 TERMINALBLOCK ASSY . ...ttt ittt beesae et esae e s bt e sbeesnbeesbeeanbeenanean 1
26 403456 P.C. BOARD ASSY. = SUPIESSOI ...oeiiiiiiiiiiiieeeaiireeee e e st e e s sineere e s s e e e e s asnnereeeesannnneeesaannne 1
27 111051 SCREW = HEX H D WASKET ...ttt ettt 1
28 100997 WASHER = LOCK ...ttt ettt sb e st e b e et eante e b e 1
29 100683 SCREW = SEMS, HEX. .eiiiuiiiiiiiiieeiee sttt sttt ettt be et sbe e st e sbeesn b e e nbeesnneenees 5
30 111071 SCREW ettt ettt b et h et e e R bt b e he et e he e bt e beeenneeees
31 014807 NUT - Keps
32 403419 DECAL - (OPPOSItE SIAE) ...eeeiirieiiiiieiiee ettt ettt ettt ettt e st e e naneee s 1
33 025481 RELAY ettt sttt sttt bt h et ekt a ekt e b b £t R bt e Rt oAbt e Rt e e b e e b e e et e e nbe e beennee b s 1
34 014812 N L =T o TSR UP PPN 1
35 100228 N L PRSP URTRRTIN 2
36 100457 SCREW .ttt et bt b e h e b e R et b e nhe e bt e he e b e bt e naneeees 2
37 401209 RIBBON CABLE ......oiiiiiiiitiite ettt bttt ettt sbe e s st et e e bttt e e sbe e nbeenneeenbeas 1
38 400700 P.C. BOARD ASSY. - Integrated INtErface .........cccoieiiiiiiiiiie e 1
39 401212 P.C. BOARD ASSY. - 5V Dist. G.T.P. (GreeN TaAQ) ...eccueerureiiierieeiiienieeeiee e eeeesieesieesieesneas 1
40 402615 P.C. BOARD ASSY. = SSR ..ottt sttt sttt sttt ettt sttt e et e st e et et e beenae e naeas 1
41 110035 SCREW = POZL ..ottt ettt ekttt b et ebe e et e st e e e nbe e nnneenes 1
42 402298 MTGLANGLE ...ttt b e bbbt bbbt e e ab e e bt e et e e nbe e snbeenbeenebe s 1
43 001641 SCREW = PRIllIPS .ttt sttt ettt ne et seeeenbe et 7
44 150081 LOCKNUT ettt ettt b et b e e et ekt e it e e b e s bt e bt e e h bt e e bt e eab e e eb b e et e e nbeeanbeenneeenbeas 1
45 402297 INSULATOR = COVET ...tieiiiiitieitie ettt ettt ettt bttt bttt ekttt esae e e bt e sabeebeesbbeebeenene s 1
46 253543 CIRCUIT BREAKER = 4.0A ...ttt ettt ettt sttt st et e snne et 4
47 253542 CIRCUIT BREAKER = 2.5A ...ttt ettt et snne e 1
48 250051 CIRCUIT BREAKER -10.0A ...ttt sttt ettt a e sttt st et sen e b e 1
49 253491 SSR - AC OULPUL MOTUIE ...ttt e e e e 6
50 253492 STS] 2 VL@ Y oo [ ST S (o] o PP PRPR P 1
51 254677 SSR - Module A.C. Output Buffered, DampPENEr ..........ccccciiiieiiiiiiiiiee e 1
52 253726 P.C. BOARD ASSY. - Speed Control, 1.0 H.P. ..o e s 1
53 022815 P.C. BOARD ASSY. - Digital Speed Control (E2 POL) ........ccocviiiiiieiiiiiesieee e 1
54 401212 DC POWER SUPPLY ASSY. .ottt ettt ettt sttt sttt ettt be e saee bt e s e e e beesbaeebeenene s 1
55 025481 RELAY ASSY. - SAfEELY GUANT ....ceoiiiiiiiiieitiee ettt 1
56 253468 RELAY = 120V COll vttt ettt sttt st et b e ab e e bt e snbeenbeesene s 1
57 403435 FILTER ASSY. = RF| .ttt sttt ettt b e b e bbb e nbee e s 1
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Control Box - Part Il
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Index Part Figure 57 Units
No. No. Description Per Assy.
1 402665 CABLE ASSY. - RIBBON CADIE ....cocvoviiiieiiieietceee ettt 1
2 403438 HARNESS - P23 TO PB & P7 ..ottt 1
3 401209 RIBBON CABLE ....ooviteeeieeeteeetee ettt ettt ettt ettt et ae st essetessste st ete s ete s eteeseneeteseeteneaaens 1
4 403430 HARNESS - LOW VOILAGE .......ovivieeiictceeee ettt ettt ettt en et es e sene e 1
5 250206 CLAMP = L2 oottt ettt ettt ettt ettt et et a ettt a ettt n ettt eae s enens 1
6 111033 SCREW - HEXWASHET HD ...c.ooovviviiictceeeeetetceee ettt ettt sn s nas 1
7 402665 RIBBON CABLE ....ooviuetceeetieet ettt ettt ettt ettt e se et eseete st ete st ete s ete s ete et ereetereeaeneeans 1
8 252842 CLAMP = RIDDON CADIE .......cvivieiieteticeeteteee ettt ettt es et s st seaeenenenas 1
9 001289 SCREW = #8-32 ..ottt ettt ettt ettt ettt ettt et ettt e ettt eas ettt as ettt et nenata 1
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Index Part Figure 58 Units
No. No. Description Per Assy.
1 111033 SCREW - HEX WASHEE HD ......ovviiieiceciciceee ettt ettt ae et eeeae e seseeanas 26
2 001722 WASHER = LOCK ..uviiieeeeeee ettt ettt ettt ettt ettt ettt ettt ettt ettt s s s s e 4
3 403426 JUMPER PLUG ..ottt ettt ettt ettt ettt ettt a ettt ettt ee et et s en s s s en e 1
4 250204 CABLE CLAMP - 5/18" ...oveeeeeececeeteteteeetetete e aeteae e ese sttt s sstete st sesesesesesesesesesetetesetesesans 5
5 403432 HARNESS - 230 VAC .o.oeieieiececececececeeeeeeececeeeeeeaesseseeeessassssssssssesssssssssssssss s s snssssnssnsnsnssesanens 1
6 111035 SCREW - #8 - 32 HEX, HD. ..oeeeeeeeeeeetete ettt ettt aene 2
7 253205 CLAMP = 3/1B" ..ottt e ettt ettt ettt ettt et ettt et e se s et et et e setetesetes et et esesetesesetesetatesans 3
8 001846 NUT = HEX, 1024 ..ottt e s s s s s e s s s s s s s s es s s s s s s snssenasanssenens 1
9 250202 CABLE CLAMP = 1/8" ..ottt ettt ettt ettt st s sttt te s st sens 6
10 403431 HARNESS = 115 VAC ..ooieieieieeececececeeeeeeeeececeeeeeeaeesesesseesasssssessssessssssnsssssssennssssssnsenssnanssesanens 1
11 250203 CABLE CLAMP = L/A" oottt ettt ettt ettt s ettt tet s st sens 6
12 250273 CABLE CLAMP = 7/18" ...eeieeeeeeceeeetete ettt eseae st s st tese st s eseseseseseseeesesetesetesesens 4
13 250206 CABLE CLAMP = 1/2" oottt et ettt ettt ettt ettt s st tetet st sesans 2
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Index Part Figure 59 Units

No. No. Description Per Assy.
1 250203 CABLE CLAMP = L/A" ..ottt ettt ettt ettt n s 7
2 111033 SCREW - HEXWASHET HD .......ovovieiiicieecceetetce ettt 13
3 403430 HARNESS - LOW VOILAGE .......ovivieiietetceeeeetctee ettt ettt se st ae s sene s 1
4 111035 SCREW - #8-32 HEX, HD ...coovieiieceieeteeee ettt b e s 2
5 250273 CABLE CLAMP = 7/16" .eoeeeieieeeeeeeeee ettt ettt e et ee ettt as ettt eas ettt esnae s esenis 3
6 250098 CABLE CLAMP = /8" ..ottt ettt ettt ettt ettt eas ettt ens ettt eseae s enana 2
7 250202 CABLE CLAMP = 1/8" ..ottt ettt ettt ettt ettt et ens ettt seae s et 1
8 250205 CABLE CLAMP = 1/8" ..ottt ettt ettt ettt sttt et eas ettt ess ettt seae s st 2
9 250206 CABLE CLAMP = 172" oottt ettt ettt ettt ettt as ettt sea e s e aa 1
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FIGURE 60
Control Box Harnesses
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Index Part Figure 60 Units
No. No. Description Per Assy.

1 403431 HARNESS = 115 VAC ..ottt ettt ettt ettt et an st s 1

2 403430 HARNESS - LOW VOIAGE .......ocvivieeieieiceeeeietctee ettt ettt ettt en et e s sene s 1

3 403432 HARNESS - 230 VAC ..ottt ettt ettt ettt e sttt s et sees 1

4 402661 RECEPTACLE ASSY. = PUMP MOLOT .....cuiuiiiitieieeveteeee ettt ettt 1

5 402662 RECEPTACLE ASSY. = DIVE MOTOT ......c.cevvitieieeeieteeeeeteeteee ettt es et sees e tess e 1

6 403438 HARNESS - PB -P7 TO P23 ...ttt ettt ettt ettt 1
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FIGURE 61
Control Box Ribbon Cables
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Index Part Figure 61 Units
No. No. Description Per Assy.
1 402665 CABLE ASSY. - RIDDON CADIE ......covivieiiiiiiecciceetec ettt 1
2 253987 CONNECTOR - Ribbon cable, 16 CKT ....oiiiiiiiiiiiiiicieeeeeeee s e e e e e e e e e e e e e e a e 2
3 253531 RIBBON CABLE ..ottt ettt ettt ettt ettt ss et et et esn e st etess e tene s 1
4 401209 RIBBON CABLE ASSY. - PUMP MOTOT ....c.ovovitieiecietieieecicteeeee ettt 1
5 253529 RIBBON CABLE ..ottt ettt ettt ettt ettt as ettt se et et et e s e st eteas s s sene s 1
6 253852 CONNECTOR - Male, 40 CKT, 20 DUEI .......coovvverieeeeieteeeeeeie ettt 1
7 253027 CONNECTOR ..ottt ettt ettt ettt ettt ettt s et et et et e st et et ese s et et esessss et etese e s tenees 1
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FIGURE 62
Sprocket Shaft and Paper Guides
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Index Part Figure 62 Units
No. No. Description Per Assy.
1 **016290  GUIDE ASSEMBLY = PAPET ..citiiiiiiiieiiieiieeitie ittt sttt sttt e sibe et e ssteebeesabeebeesebeenbeesaneenees 2
2 016291 GUIDE ASSEMBLY = UPPET ..ttt sttt sttt ettt bttt sttt te e bt e b e st e sbeessbeesbeesnneenees 1
3 016293 GUIDE ASSEMBLY = LOWET ...eiitiiiiieiee sttt sttt sttt sttt et sttt et et s sbeenbeessbeesbeesnneenees 1
4 041776 SPRING - Tension, .343 0.D. X 1.375 O0.A.L. X 047 oottt 1
5 001060 RING = RETAINING ..veeviiiitieitie ittt sttt sttt e bt e b seb e e bt shb e e nbeesrbeenbeeenneeees 1
6 111087 SCREW = 5/16-24 X L1/2 .ooiiiiiiieeie ettt sttt ettt b et nb et 1
7 014784 WASHER - Plain, .328 1.D. X .812 0.D. X .092 .....ciiiiiiiiiieiie ittt 1
8 111055 SCREW = 10-32 X 916 ..eeiutiiiiiiiiie ittt sttt ettt sttt ettt ab e e bbb be et nane e 6
9 016376 2] A | PP UPPRT 2
10 150083 NUT = L0-32 oottt ettt ettt et ekt bt ekt e bt e s bt e e skt e eh e e ea bt e e ket enbe e s beeembeenbeeanbeenbeeenbeas 6
11 016374 GEAR - SPIOCKET DIV ...ceiiiiieiiiie ettt ettt ettt e e st e e e snree e e 1
12 005620 WASHER - .254 1.D. X .625 0.D. X .059 ...ttt s 3
13 001731 WASHER - Lock, .256 I.D. X .453 O.D. X .046 .....cccceeiiiriiiiiieiie ettt 3
14 014219 SCREW - Cap, L/4-20 X 3/4 ..ottt ettt bbbt et 3
15 016367 SPROCKET AND SHAFT ASSEMBLY = DIVE ..cueiiiiiiiiiiiee sttt 1
16 102611 PIN - TAPEI, #4 X 1.25 oottt ettt b e bt b e s bt e be e st e e beeanbeenaee e 2
17 001784 RING - Retaining, .584 1.D. X .037 ...cooiiiiiieiieiitesiie ettt sttt seeenaee e 2
18 014761 WASHER - Plain, .628 1.D. X 1.000 O.D. X .029 ....ccciiiiiiiiiieiie it 2
19 016368 CAM ASSEMBLY = GFIPPET uteeiiiitieitieatee sttt stbeesbee sttt esabe e bt e sabeesbeessbeesbeesabeesbeesbeesbeeans 1
20 014608 BUSHING - .6291.D. X .754 0.D. X .875 O.A.L. cioiiiiiiiiecieeie e 1
21 001046 RING - Retaining, .283 1.D. X 027 ..ciiiiiiiiiieitie ittt be e b 1
22 196386 STUD - CAM SUPPOIT ceeiieiiiiieiee e ettt et e e e s e e e e e e e e e e s e e e e s e snnreeeesannneeeeeennnee 1
23 111054 SCREW = 10-32 X 1/2 ittt et sttt ettt nb et e e b bbb 1
24 016542 BEARING - O.S. (Machines w/Doubles Detector SWitCh) .........ccccccveiiiieiiiiiiiiec e 1
25 014327 SCREW - Flat Head, 10-32 x 1/2 (Mach. w/Doubles Det. SWItCh) .........ccccooviviiiiiiniieciiieees 1
28 016429 TAPE - NON TFACKING ..eietiiiiiiieiiiie ettt ettt nne e e s neee s 2
29 014741 WASHER - SPECIaAl, SPIING «..eeeeiiiiiieiiiie ittt e e 1
30 081664 PIN = GUIAE PIVOL ..ottt ettt b e sttt e st e e bt e et e e b e st e ebeenane s 1

***Not Available As An Assembly
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FIGURE 63
Gripper Bar and Chain Assemblies
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Index Part Figure 63 Units
No. No. Description Per Assy.

1 016381 CHAIN ASSEMBLY - GHPPEIr BAr #4L .....cccuiiiiieiie ittt

2 196473 LINK ASSEMBLY - Chain COUPIEr #4L .....ccceiiiiiiiiiiiie sttt

4 100976 SCREW - Hex Head, NYLOK 10-32 x 5/16

5 016690 GRIPPER BAR ASSEMBLY ...ttt sttt stttk st nbe e be e e nees

6 041750 SCREW - Shoulder, 8-32

7 016691 BAR - Gripper .....cccocooeeeeenne

8 007982 SPRING - Gripper Tension

9 001049 RING - Retaining, .227 I.D. x .027

10 196412 TRUGCK = €M FOIOWET ...ttt ettt e e e e et e e e e e anee e e e e e neaeeeas

11 016501 CAM FOLLOWER = GHIPPEI ...ttteteeitttestee sttt ettt ettt ettt et e sabe et e saneebeessneebeessneenneenane s

12 080564 STUD - Cam Follower

13 014504 RING - Retaining, 146 1.D. X 027 ...ccocioiiitiiiieeiie sttt ettt nneenee e

14 014164 SCREW = 8-32 X 7/1B ..ottt ettt ekt b et nae e b neenneean

15 081764 BEARING - Gripper Shaft

16 001046 RING - Retaining, 283 1.D. X 027 ...cceciiiiitiiiieeiee sttt ettt ettt b e sbeenee e

17 007727 SHAFT ASSEMBLY = GFIPPEI .eiitiiiitieiiee ettt ettt ettt ettt st ettt enan e nteesnnenane s

18 081762 GRIPPER - Paper .......cccccvvviivieneennens

19 014576 PIN - Driv-Lok, .093 O.D. x 9/16
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FIGURE 64
Idler Shaft Assembly
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Index Part Figure 64 Units
No. No. Description Per Assy.
1 150083 N L 8 0 SRS 4
2 001260 SCREW .ottt ettt et e et e et e ettt et — e et b e e e ettt e e a—— e e e taeeaasteeenateee e tteeanraeeeanreeeanreeeane 4
3 081528 SCREW - Tension AdJUStING, 5/16-18 .......coiiiiiiiiiiiieiiiie ettt 2
4 081527 (2] @ L @d QN (o ][] g =T £ T I RO ER 2
5 001840 N L Y I TSRS 2
6 081623 o AN N 4T Vo [ RSP S 2
7 081836 SPRING - Compression, .750 O.D. X 1.500 O.A.L. X .156 ..cccoovieiiiiiiiiee e 2
8 190157 SPACER - 1AIEF TENSION «...iieiiiiee ettt e e e ettt e e e et e e e e esbaeeaeeeannaeeaeessnntneeeaeannees 2
9 016397 LEVER - TenSion, N.O.S. ..ottt eee sttt ste e te e et te e e ssta e e st e e ataeeennsaeesnbeeeansaeennnes 1
10 001076 RING - Retaining, .815 L.D. X (044 ......ooooiiie ettt ettt e e e aae e e nae e stae e e annaeennneas 2
11 196410 LY B F (o SRS 2
12 016398 LEVER - TENSION, O.S. iiiiiiiiiiiiiiie sttt ete e etee st e e e st e e st e e et e e e ssteeessbeeeantaeeanaeaessaeeeanseeennnes 1
13 001784 RING - Retaining, .559 L.D. X 1037 ..cccuiieiiiie ettt e e tae e st e e enaa e snaeeesnsaeennneas 7
14 014761 WASHER - Plain, .628 1.D. X 1.000 O.D. X .029 ....cccoieiiiieeiiieesieeesieeeeiee e sree e snaee e snaaesnneas 7
15 016393 SPROCKETASSEMBLY ...oeiitiieiitiie e iiit e sttt eit e sitea e stteeesstaeessataeestbeeaasteeesssaeesssbeesasseeesssenesnseeennns 1
16 001420 BUSHING - .6291.D. X .754 O.D. X 1.000 O.A.L. coccuiieiiiieeieieeciee e stee e sve et saee e 1
17 150080 N L e SR SPS 2
18 016507 HUB ASSEMBLY = W/PIN .eeiiiiiiie ittt ettt e tae e stve e e st e e e sntaa e st e e ansteeesntaaesnbeeeansaeennnes 1
19 014247 SCREW - SEt, 10-32 X 1/ oottt ettt et e e st e e s tae e e taeeesnneaesnsaeeaseeennes 1
20 016502 ARM = ROHEI GUIE ....vveiiiiie ettt ettt e et e e ettt e s tte e e s st e e et e e enaeeeasbeeeansaeeannnes 1
21 101947 SCREW - Flat Head, 6-32 X 1-1/8 ....ccceeeiiiieiiiie e ciee e sttt e stee e stve et e e seaestaeesnnane s snsaaesnsaeennes 2
22 016504 CAM ASSEMBLY = REIEASE .....ovviieiieeiiiiie et etee st e st s e e stve e e st e e sntaa e s e e e ansaneesnseaeansaeennes 1
23 190220 SPRING - COMPIESSION ...ttt ettt ettt ettt e ek e e b b e e s e e e asbe e e sbne e e nnneeeanneeenaee 1
24 016396 Y TN I o |1 USRS 1
25 016391 ROLLER ASSEMBLY ...oeiiiitiie it stee sttt s ettt e e st e e st e e st e e et e e e asseaessbeeeantaeeansaeaessbeeeanseeennnes 1
26 016524 LI 2 ST OUR 1
27 001094 RING - Retaining, .394 L.D. X (044 ......ooooiiie ettt ettt e e e tae e e nae et e e et e e nnneas 2
28 081553 SCREW = DOWEI, 1/4-28 ....ooeeiiiie et ettt et e st e et e e e sste e e sntaeeatbeeeasseeesnseeeanseeennn 2
29 016363 )] A RSP 1

9970/9970D Parts Catalog 135



Parts Catalog

FIGURE 65
Back Jogger Mechanism - Part |
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Index Part Figure 65 Units
No. No. Description Per Assy.
1 101494 SCREW = 1/4-20 X 5/8 ...eeeitiiiieeeiie ettt ettt ettt 2
2 402639 COVER - ShI€IA BASE ....c..veeiiiiiieitie ettt sttt ettt bt ae e e ba e nnesbee e 1
3 100731 BUSHING - Flanged Nylon, .501 I1.D. X .562 O.D. X .078 ....cceeiiiiiiiiiieeiiiee e 2
4 016299 HOUSING - BACK JOUGET ....eeeeiiiiieitiee ittt ettt e e e e st e s b e e enneeenae 1
5 007575 I =Y A o PP PURTRRTIN 1
6 193601 SCREW - SNOUIAEN, 5/16-24 .....coiuiiiiiieiieeiie ettt ettt naee e 2
7 016431 ] Y e TSRO 2
8 001776 RING - Retaining, 273 1.D. X .027 ..oooiiiiiiiiieieeeitie ettt st 4
9 016430 O] W = e = (=T | PPV UPRRPR 1
10 196399 ROLLER - RACK, UPPET ...ttt 1
11 111052 SCREW = 10-32 X 3/8 .eiiiiiieitie ittt ettt ettt ettt bbbttt et e sab e b e s be e b b eaeenaeeen 4
12 016421 RACK ASSEMBLY = JOGUET ..evieiieiiiieiie et stie et e stee bt esiee bt sbtessbe e bbeebeesbb e s beesane e nbeesnneenbeenes 1
13 014808 N L e 0 7 TSP PP PPN 2
14 081107 (O | 1 o Vo [P UP TP P PURRTRTIO 2
15 050621 SPRING - Tension, .218 O.D. X 1.218 O.A.L. cceeiiiiiieiieiitie et 2
16 ok TINSEL oottt e bbbt it ekt a bt e b e oAbt e bt e b e Re e e bbb e e b bt e enbeenreennbe s AR
17 111054 SCREW = 10 32 X /2 ittt ettt ettt sttt b et sb e sttt st b e e be e sbb e e e s aaeebe e e 1
18 100960 CLAMP . = QJA oottt ettt b et b e Rt b e h bt be e san e b saae b e 1
19 016424 SHAFT ASSEMBLY = JOQGEN +.uttetttetieiiieestee et stee sttt e sttt e bt e sbb e beesabe e beesibeebeessbeenneesaee e 1
20 000009 PIN - Taper, .110 O.D. X .750 O.A.L. woiiiiiiiiiiieitie ettt ettt snee e 1
21 100521 PIN - Taper, .156 O.D. X 1.375 O.A.L. coiiiiiiiiiiie ettt 1
22 100969 RING - Retaining, .447 1.D. X 037 ..ottt bbb 3
23 196397 BUSHING - Special FIANGE .......oooiiiiiiiieiii ettt 2
24 101938 RING - Retaining, BOWEM ........ccoiiiiiiiiie ittt e et e e e e e saeee e e e e sntaeeeeeennnees 2
25 001541 SCREW - 6-32 X 1/4 (NOt HUSIIALEA ) ...eeeeiiriieiiiieiiiee ettt 2
26 111056 SCREW - 10-32 X 5/8 ( NOt HIUSErALEA ) .ecuvviiiieeiieiiie ettt 1

*** Order As Supply Item #670 (2 rolls = 12 yds. or 10.9M each)
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FIGURE 66
Back Jogger Mechanism - Part I
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Index Part Figure 66 Units
No. No. Description Per Assy.
1 014510 RING - Retaining, 483 1.D. X .044 ...ccciiiiiiiiieeie ettt 1
2 081789 WASHER - Plain, .630 I.D. X 1.000 O.D. X 064 .....ccooiiiiiiiiieniieiiee et 1
3 016376 BEARING - SProCket Shaft .........cocueiiiiiiiiiii e 1
4 111054 SCREW = 10-32 X 1/2 oottt ettt bbbt st b et e b b ne e naeeen 5
5 150083 N L e 0 7 VPP PPR VPPN 5
6 016486 LEVER = ASSEMBLY ..ottt sbe e sttt e b et e sae e et e e s beeenneeees 1
7 054350 ROLLER ...ttt et ettt ekttt b et e bt e e st e e he e e ab e s b bt e ab e e e b bt et e e b e e st b e e beenene s 1
8 001049 RING - Retaining, 277 L1.D. X .027 ..oooiiiieeiieiieeitie ettt sttt 1
9 016489 GEAR ASSEMBLY ...ttt sttt sttt st b et e bt h e b e b e sae e e b be e eneenaeean 1
10 081597 B I o 1 110 o OOV P R PPTOURRURROPI 1
11 149319 PIN - Spiral, 3/16 O.D. X L1/2 O.A.L. ceiiiiiiiieiieeiee ettt 1
12 027582 KNOB ASSEMBLY - Back JOgger AQJUSTHING ......coeiiriiiiiiieiieie ittt 1
13 016574 WASHER - .3151.D. X .687 O.D. X 047 .oiiiiiiiieiie ettt 1
14 016933 KNOB = BACK JOGUET .....eeieiititeiiit ettt ettt et e e s st e e st e s neeennreeennee 1
15 016494 LINK ASSEMBLY = DFIVE .utiiiuiieitie ittt ettt ettt ettt ettt be e sb e nbe e st et e sate et e ntesnneenees 1
16 196405 SPRING - Tension, 15/32 O.D. X 2-7/8 O.A.L. cocciiiiiiiieiie et 2
17 001472 BUSHING - .3151.D. X 439 O.D. X .250 ..ciiiiiiiiiiieiiie ittt ettt 2
18 001095 RING - Retaining, .245 1.D. X 027 ..uiiiiiiiie ettt 2
19 016472 CAM CRANK ASSEMBLY ...ttt ettt sttt sttt sttt ettt e be e st sbee s st e sbeesabeesbeeanaeesaee e 1
20 001956 PIN - Taper, .157 O.D. X 1.000 O.A.L. ccoiiiiiiiiiiieiie ettt 1
21 016441 BEARING ASSEMBLY ...ttt ittt ettt ettt ettt sie e bt s be e et e et e e e nbeesbeeanbeesbeesnbeas 1
22 001076 RING - Retaining, .815 1.D. X .044 ...ccciiiiiiiiieeiie ettt 1
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FIGURE 67
Dolly Raise Shaft Assembly
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Index Part

No. No.
1 017714
2 017715
3 003042
9 016399
10 194835
11 072035
12 071576
13 001054
14 072036
15 016409
16 000014
17 *016411
18 001983
19 *016410
20 014504
21 081720
22 101281
23 *016414
24 016412
25 196397
26 101938
27 196396

A28 197038
A29 400644

30 400579
31 400578
32 101165

Figure 67
Description

CRANK ASSEMBLY - Table RaAISE.......cocovviriiiieiiiieiiiee e
HANDLE - Crank ASSEMDIY .......cccuvviiiiiiiiiiieiiece e
SPRING LOCK - Crank Handle ...........ccccoiiiiiiiiiiiiiieeciiee e
WEIGHT ASSEMBLY ...ttt
HOOK - Chain WeIght .........oiiiiiieiiie e
CHAIN ASSEMBLY ...ttt bbb
LINK - Chain COUPIET ...ttt
WASHER ...ttt b e st
TABLE CONNECTOR ....ooiiiiitieiieeiee ettt
SHAFT ASSEMBLY - Table Raise Crank .........cccccoovveeiniiieniiieiiiee e
PIN - Taper, .146 O.D. X 1.127 O.A.L. ceooiiiiiiiiiee e
SPROCKET - Chain DIV .....cccoiiiiiiiiee ettt
PIN - Roll, .167 O.D. X 1.015 O.A.L. ceiiiiiiiiie e
MOUNT ASSEMBLY - Gear Pawl ........ccccocviiiiiiiiiieceiiiec e
RING - Retaining, .095 1.D. X 019 ...ccciiiiiiiiiiee e
SPRING - PaWl PreSSUIE .....ccoiiiiiiiiee it
PIN - Drive Lock, .250 O.D. X .750 O.A.L. .iooiiiiiiiiiiiee e
SHAFT - Table RAISE Crank .........coccviiiieieiiiieiiie e
GEAR ASSEMBLY - Crank Shaft .......cccocoeeiiiiiiiiii e
BUSHING - Special Flange .........cocoiiiiiiiiiiiiec e
RING - Retaining, BOWEd ........c.coiiiiiiiiiiiiiiiiie et
SPACER - .5211.D. x .687 O.D. X 1.252 O.A.L. .oociieiiiiiiiee e
NUT = L1/L6-24 ettt sttt ettt st sbe e
HUB ASSEMBLY ...ttt sttt sttt ae bbb
CHAIN GUARD - Guide N.O.S. (Not illustrated) .........ccceovrerieieiiiieeniiieenns
CHAIN GUARD - Guide O.S. (Not illustrated) ...........coceeviireriiieiiieeeniieens
SCREW (NOt ilIUSTFAted) .....ccouveeeiiiieiiiiee et

* Not Procurable Separately
A [f spacer 196396 is required, both 197038 and 400644 are used as replacements

Units
Per Assy.

.............................. 2

.............................. 1

.............................. 1

.............................. 1
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FIGURE 68
Dolly Raise Control
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Index Part Figure 68 Units
No. No. Description Per Assy.
1 016416 SUPPORT = WO GBI ....uveieiuiiieiiieessiteeeeieeesteaesstteeesssaeessseaestsesansseeessseeesssseeansasesssseesssenennes 1
2 001432 BEARING - .504 I.D. X .629 O.D. X 500 ...ccccuiieiiiiieiiiieeciie e st e esie e sveeestee e nnae e srve e e aneee e e 1
3 196398 2] N N L P T Vo 1= USROS 1
4 081553 SCREW = DOWEI, 1/4-28 .....eeeieeeiiie ettt ettt et tae et e e e et e e snaa e e ssbee e sntaeeeaeesnaeean 2
5 016418 SHAFT ASSEMBLY = WO GEAI .....eviiiuiieeiiieeeiiiee s stieeesiteeesteeesssteaessaeeesssaeesaseesaseeeesssaeesseeenn 1
6 001920 PIN - Taper, .149 O.D. X .750 ..icciiiiiieeiiiie et stee e s ste e et e e st e e st e e s sateeessaeeeantaeeennaeesnreeeas 1
7 001981 PIN - ROIl, 1199 O.D. X .827 ..eeiieiiieeiiie e et e et e stee e st e e st et a e st e e ssseaessbeeeataeeeseaesnraeean 1
8 081609 PIN = HANAIE LOCK ... .ttt ettt e e e et e e e e et e e e e e antaeeaeeeannees 1
9 016481 SHAFT ASSEMBLY - Table Control RAtChet ............oiiiiiiiiiie e 1
10 001978 PIN - ROIl, .135 0.D. X 765 ..ooiiiiiiieiiiieeiieeeiiee e steeeateeessaee e e snbeaestaeessseeessbaeessneessseaesnnenens 1
11 001095 RING - Retaining, .245 1.D. X 027 ..ccooiieiiiiieeie ettt et e e sta e sae e s e e stae e s naeesnneeennes 1
12 081575 LEVER = LOCKING .euttiiiitieeitiee ettt eeitee st e e ettt e et e et e e e astaeessaaaesstaeeansteaesssaeeasteeeasneeessaeaesnseeennes 1
13 016521 LEVER - Table CONIOl ...coiviieiiiiieiiie ettt etee et se e st e st eensta e e snsaaeataaeensaeeesnsaeesnseeennes 1
14 021369 SPRING - Tension, .250 O.D. X 1.062 O.A.L. X .033 ...iciiieiiiiieiiie e see e sree e 1
15 014248 N L I I Tor 0 RSP S 2
16 081604 RATCHET - Control LeVEr HOIAING ....couveiiiiiieiieie ettt 1
17 196403 LY Y O PSPPSR 2
18 111058 SCREW = 10-32 X 718 eeeeeeieiee ettt ettt s e st e e et e e e sta e e s b e e e ta e e e ansaaesnbaeessaeeensaeesnnneenn 2
19 001552 SCREW = 8-32 X 38 1iiiiiiiiiiieiitit ettt ettt e e e e e et e e et e e e sae e e ssb e e e antaeeasaaeesabeeeanteeennaaeennreeean 1
20 016921 KINOB = BIOWIN ..oeiiiiiieiitieeittee ettt e et e e st e e et e e ateaestteeeasteeeanseaesataeeeasseeesssaaessseeeansseesnnseeeanseeenne 1
21 001047 RING - Retaining, .340 L.D. X 027 ..ccooiieeiiii ettt et et e et e e ste e ae e e e saee e s naeesnraeennes 1
22 001755 WASHER - .3851.D. X .625 O.D. X 047 ..coiieieiiieeceee ettt 1
23 014461 RING - Retaining Bowed, .526 [.D. X 037 ...ccccieeiiiieiiiieeiieeeseeeeiee e s saee e steeesane e ssnaeeesnneeenes 1
24 196402 21U N [T = =T To =Y o R SPS 1
25 016477 MOUNT = RAICNEE PAWI .....evieeiiiii ettt et e nae e et e e e sntaeesnaeesnneeennes 1
26 014639 BEARING - .504 1.D. X .629 O.D. X .307 .iieiceieiiiieeiiieeiieeesitteessiaeesseeeestaeesnsanessnseeesnseeenes 1
27 081833 SPRING - PAWI TENSION ...ttt e e sttt e e sttt e e e s s tate e e e e e antaeeeaesasbeeeeennnees 1
28 081567 PAWL - RAChET HOIAING .....veeeiiiieeee ettt 1
29 001049 RING - Retaining, .227 L.D. X 027 ..ccoiiieeciie e eie e et stee e see e sta e s sae e snaae e saee e s naeaenaeeennes 1
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FIGURE 69
Paper Guides Chain Delivery
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Index Part Figure 69 Units
No. No. Description Per Assy.
1 195401 BUSHING - FIANGET ...ocieiieiiiee ettt ettt e e e st e st e e e st e e e sstaeesssaeeessbeeeanseeesnsaeeanseeennn 2
2 101023 RING - Self Locking, PUSh-0n 627 1.D.. ...cccciiiiiiie ettt see e sae e siae e snaeaesnaeeeenes 2
3 016450 (G O] T 1/4-282
4 016462 JOGGER ASSEMBLY = NLO.S. oottt e e e ettt e e e e e et e e e e e e etbaeeee s 1
5 016461 JOGGER ASSEMBLY - O.S. ..ottt e et e e e ettt e e e e e et e e e e e e etbaeeeeaan 1
6 016466 BN = = ORI 1
7 081553 SCREW = DOWEI, 1/4-28 ...ttt ettt ettt e e e e et e e e e s e tbea e e e e etbeeeeeaan 2
8 016452 RSy A i 1
9 001094 RING - Retaining, .394 1.D. X 044 .....uoooiiiii ettt e e e e e st e e s snaeeenreeennes 1
10 014712 WASHER - Plain, .5151.D. X .750 O.D. X .029 ...ttt 1
11 196443 SPRING - Compression, 33/64 [.D. X 2.000 O.A.L. ..ot 1
12 196397 21U N [T = =T To =Y o PSSP 2
13 101938 RING - RetainiNg, BOWEE ........coiiiiiiiiiie ettt e ettt e e e e s e neae e e e e e snnteeeaeeanees 2
14 196444 SPRING - Compression, .382 1.D. X 1-5/32 O.A.L. cueeeiiiii et cee e te e e saee e ie e 1
15 001080 RING - Retaining, .302 [.D. X .037 ...uoveiiieeeiiieeitie e sieeesieeesteeesstveeesstaeessseeestaeesssanesssseeessneeennes 1
16 001771 WASHER - Plain, .3851.D. X .8750.D. X .059 ..ot 2
17 016471 [ Y N ] /1 = T 2N 1
18 016470 ROLLER ASSEMBLY ...ttt e e et e et e e e e e e e e s e s e s bbb e e e e e eaeeeeseesasaeeeeeseesesassssssssrasrnrens 1
19 001095 RING - Retaining, .245 1.D. X 027 ..ccoiiieeiiieeiie et ee et e see e ste e ae e et e e st e e s naeaenaeeennes 1
20 196453 ST 1A i 1
21 001060 RING - Retaining, .208 1.D. X 027 ...ccciieiiiieeiiie st e et stee e stee e ste e snae e e s e e e saee e s naeesnseeennes 2
22 016458 SUPPORT ASSEMBLY = PiVOL c.cciiuiiiiiceiiciiie ettt ettt e e ettt e e e e e eatae e e e e s etbeeeaeeeares 1
23 111052 SCREW = 10-32 X 3/8 .ooeeiieiieiiiiee ettt ettt ettt e e e ettt e e e e ettt e e e e e e bt e e e e e s sabae e e e aeatbeeeeeaan 2
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FIGURE 70
Safety Guards and Switches - Chain Delivery
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Index Part Figure 70 Units

No. No. Description Per Assy.

1 402771 GUARD = CD VEICAL ...cceeieeeeie ettt ettt e e e e e e e e e e e e s e ettt e e e e e e e e e eaeaeeeeaaeeeeesaannnnes 1

2 402768 SHAFT - CD CAM = GUARD ..ottt ettt s e e e e e e s e e e e e e e e e eaa e e e e eaaaaes 1

3 402772 (107N { B I O N (o] o | SRR 1

4 402774 (17N B I OB I = | SRR 1

5 402776 CLAMP - WINGOW ..coiiiiiiiieiee ettt e e e e e e e e e e e e e e e e s e s e s e s bbb s b s aereeeeeeeeaeasaeeeeesssesannannnes 2

6 402777 K42 151 L S 1

7 022854 O A SRR 1

8 101689 SCREW - WINAOW CIAMP ...eiieiiiiieiee ettt ettt et e s e e s e e e annee e 8

9 100716 NUT - WINAOW CIAIMP .eeiiiiiee itttk et e st e e e e sane e e st e s 8
10 402779 RETAINER - GUAIA VEITICAI ......uviiiiiiiiiiiiiiiieiieee et r e e e e e e e e e e e e e e e s e e e e nnsnenenenrenees 1
11 111054 SCREW = RELAINET ...coiiiiiie et e e e e e e e e e e e e e e s e st e e e e eeeeeeaeaeaeeaeeseeesaannnnes 4
12 150083 1 L P 8
13 197458 £ 1 0 SRR 2
14 402761 L1 =l 2
15 402780 RETAINER = C.D. DUAI .. ..ottt e e et e e e e e eaeeeeaeeeessssesnnnsnessnssrnrees 1
16 074717 £ 1 0 SRR 2
17 402755 L1 =l S 2
18 190731 [T ¥ AN O 1 = P 3
19 254475 LN S 1 L AN I P 3
20 253211 SWITCH - SAELY GUAI ...oee ittt ettt e e et e e e s e sttt a e e e s anaeeaeeasnntneeaaeannees 3
21 100961 SCREW = 68-32 X 718" ..ottt e e e e e e e e e e e e s e e et r b e e r et e e e eaeaaeeeeeeeeeeaaaaaaaes 6
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FIGURE 71
Safety Screens and Back Stop - Chain Delivery
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Index  Part Figure 71 Units
No. No. Description Per Assy.
1 101944 BUMPER = VINYL .ttt e e ettt e e s ettt e e e e e e amnte e e e e annsbeeaaeeannees
2 016528 GUARD - Rear .....cccccccevveeeeennnn..
3 111071 SCREW - Thread@d, 10-32 .....ccciieeeeeeeeeeieeee ettt et e e e e e e e e e e e e e e e e e e e e eaat b eeeeeeeeeeeeesees
4 111055 SCREW = 10-32 X 9/16 ..covveriieee ettt ettt e e e e e e e e e et e e e e e e e e e e e e sasbb e e eaeeeaeeeeeenes
5 016572 WASHER - Flat, 1/4 1.D. x 7/8 O.D. x .059 ...
6 016469 DEFLECTOR ettt ettt et e e ettt e e et et e e e e et e e e eetaeeeeataaeesstan e eenaanaaaees
7 150083 U T = 10732 oottt oot ettt e e et e e e ettt e e e e et e e e eatta e e eetanaeeestan e e estanaeearaaaeeenaaanes
8 196454 SPACER - Guard Stop
9 111060 SCREW = 1032 X 1-1/8 .ottt et e e e e e e e et e e e e e e e e e e e e eaa it e e e eeeeeeeeeeeenes
10 111052 SCREW = 10-32 X 3/8 ..ceeeiieeiei ettt ettt e e e e e e e e e e et e e e e e e e e e e e ee st eaeeeeeeeaereeeanes
11 016480 ARM - Spring, O.S. ...,
11 016545 ARM - Spring, N.O.S. (Not lllustrated) .........
12 196449 SPACER ..o
13 014514 RING - Retaining, .094 1.D. X .270 O.D. X .017 ...ttt a e e e e 4
14 196450 5] VAN USRS
15 081553 SCREW - Dowel, 1/4-28
16 016466 (2 O] I T NSRRI
17 100969 RING - Retaining, .447 1.D. x .581 O.D. x .037
18 016365 DOOR ASSEMBLY ...oeniiiieeeeeeceee e
19 016450 [N O] R 7 o ORI
20 016584 STOP ASSEMBLY - PAPET ...ttt e e e e e e e e e e e e e e s s bbb e e e e e e e e e aaaeeeeeas

21 001080 RING - Retaining, .302 I.D. x .660 O.D. x .037
22 001715 WASHER - Lock 10

23 150085 NUT

24 402766 NOTCH GUARD - O.S. e e e e e e s e e e e e e e e e e e e 1
25 402767 NOTCH GUARD - N.O.S. e e e e 1
26 111036

27 111054

28 150083
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FIGURE 72
MODEL 9970 Covers and Frames - Chain Delivery
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Index Part Figure 72 Units
No. No. Description Per Assy.
1 402982 COVER ASSEMBLY - Chain DeliVery, O.S. ......ccoi ittt e e e e e 1
1 402982B COVER ASSEMBLY - Chain Delivery, O.S. (BIACK) .......cccuriiieeiiiiiiieeeeiiiee e siieee e

2 172850 DECAL - BaCK JOQ ....eviiiiiiiiiiiee et
3 172852 DECAL - Table Raise/Lower

4 016546 DECAL - Table Decent ..............

5 017018 DECAL - Feed Auxiliary ..............

6 402966 DECAL - Maximum Load .......cccccvvvvriirieiiiieieeeeeeeeeeeeeeeeenn
7 402981 COVER ASSEMBLY - Chain Delivery, N.O.S. .................
7 402981B COVER ASSEMBLY - Chain Delivery, N.O.S. (Black)......
8 402962 SOUND MATERIAL-0.S.andN.O.S. .....ccccovveeeeeeieeeneens
9 101144 CLIP - Speed NUt......cvveiieiiiiiiee e

10 016446 TRACK - Chain (Lower)
11 016445 TRACK - Chain (Upper)
12 025658 HARNESSASSEMBLY

13 250077 STRAP - CADIE TIE .eriiiiiiei ittt ettt e s n e e e e e e e snn e e e nnr e e e nnre e e e
14 250205

15 111035

16 150081

17 253002

18 253031  LENS ...,

19 400887

20 101941  SCREW......ccccevee

21 016401 FRAME-O.S. ..........

22 016402 FRAME -INLO.S. ettt e et e e e e e e e e e e e e e e e e e e es 1
23 831018 NAMEPLATE - A B.DICK ..ttt e 1
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FIGURE 73
Dolly and Frame Assemblies
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Index Part Figure 73 Units
No. No. Description Per Assy.

1 016389 DOLLY ASSEMBLY ..ttt e e et e e e s ettt e e ettt et e e e aaeaeaeeeeaeaaaa s naabnbbebanrennee 1

2 081516 CASTER - DOIIY, SWIVEI ...ceiiiiieiiiie ettt e et e e e e e sneee e e e e e nsaeeeas 2

3 197185 SCREW - Phillips, Flat HEAd ........coioiiiiiiiee ettt e e e 16

4 400900 YRS I B0 |V o o PRSPPI

5 400901 BASE - DOIlY, BASE ....eeiiiieiiiiii ettt e e e e et e e e e e anbaeaaeeaneee

6 081515 CASTER - Dolly, Fixed

7 014809 NUT L,

8 403475 L A NN I 2] - o1 PSR

8 403055 PANEL - Blank (For Black Maching) ..........c.cooiiiiiiiiiiiiieeiiee e 1

9 100871 N T I o RSP RPN 4
10 016438 CARRIER ASSEMBLY - N.O.S.. ettt e e e e e e e e e e e e e e e e e e eananaas 1
11 016437 CARRIER ASSEMBLY - 0.S. ittt e et e et e e e e e e e e e e e eeeeeeaaanannes 1
12 101943 N1 I e oo TR I 2 PSRRI 4
13 017542 GLIDER = YOKE ittt ettt e e e ettt e e e sttt e e e e e tb et e e e e e e nnnaeeeeeannnteeeeeeanres 2
14 001845 N 7 s RSP 2
15 016547 YOKE - €. D, ittt e e e e e oo oo oo e e bbb et e et e ettt e et e e e e e e e e e e e e e e e e e e abb b e bt b e bt et et e e aaeaaeeas 1
16 111091 SCREW = 5/168-24 X 3/ ..ottt ettt e e e ettt e e e et e e e e e tbe e e e e e s ssebeeaeeasnntneeaeeanees 4
17 150087 N T Y i G RSP 4
18 001060 RING - Retaining, 208 1.D. X .027 ...cii ittt ee e et e e e s sttt e e e e e snntaeeeeeesnnaeeeas 6
19 196390 O ]I =3 = e N 1 o o SR PEP 4
20 111073 SCREW = 1/4-28 X 5/8 oottt ettt e e et e e e e ettt e e e e e e neae e e e e e nntaeeaeeanees 2
21 016405 O] I O T ¢ =T PRSP 1
22 016401 FRAME ASSEMBLY - Carrier, O.S. ..o iiiiiiiie e iiiieiee ettt e e et e e e e s sttt e e e e s snnteeeeeesnnsaeeeas 1
23 016402 FRAME ASSEMBLY - Carrier, N.O.S. ... ittt e et e e e e e snnseee e e e e nsaeeeas 1
24 402891 COVER ASSEMBLY - C.D. LOWET, N.O.S. ..ottt a e e e e e e e e e e 1
24 402891B COVER ASSEMBLY- C.D. Lower, N.O.S (BIACK). .....utiiiiiiiiiieeiiiiiieee e e 1
25 402890 COVER ASSEMBLY - C.D. LOWE, O.S. ..ottt e e e e e e e e e e e e e e e s ainenes 1
25 402890B COVER ASSEMBLY - C.D. Lower, O.S. (BIACK) .......cuuiiiiiiiieieeiiiiiiee e eeieiee et e e e e 1
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FIGURE 74
MODEL 9970 Worklight Assembly
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Index Part Figure 74 Units
No. No. Description Per Assy.
1 402877 WORKLIGHT ASSEMBLY - FIEXIDIE, 115V ...ooivivvieiieicteeceeee et 1
2 253277 PLUG ..ottt ettt ettt ettt e a et ae et et et et et et et et et et et et e ne e tertetentete s ete e ete et eteetans 1
3 203602 PIN oottt ettt ettt ettt ettt ettt a et at ettt et et et et e ae et e re et eneeteneete e ete e et et ete et ereeteneetans 3
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Part Page Part Page Part Page

No. No. No. No. No. No.

000006 27 001413 35 001785 35, 37, 91
000009 45, 137 001416 15, 71 001797 39, 85
000011 35 001420 135 001804 25

000012 71 001427 45 001812 25, 35, 47, 57, 59
000014 25, 99, 141 001432 33, 143 001818 61, 77
000020 33, 97 001446 61, 77 001821 53, 61, 75
000022 71 001469 91 001824 81

000023 71 001470 91 001834 53

000024 71, 109 001472 91, 139 001840 75, 135
000666 35, 59 001493 87 001845 75, 107, 153
000884 5 001495 99 001846 123
000895 71, 105 001497 25, 35, 39, 47 001847 69, 87
001044 37 001523 69, 107, 113 001920 93, 143
001046 37, 47, 77, 87, 97, 001541 33, 59, 71, 105, 137 001936 93

101, 131, 133 001542 85, 97, 105, 109 001956 33, 99, 139
001047 33, 57, 83, 85, 87, 89, 001548 119 001976 39

95, 101, 103, 143 001552 7, 143 001978 17, 41, 43, 45, 143
001048 25, 39, 59, 91, 109 001555 11, 93 001980 41, 43, 55, 79, 109
001049 33, 63, 91, 101, 133, 001567 71 001981 75, 143
139, 143 001575 63 001983 141
001054 141 001577 9, 41, 43 001984 97

001060 13, 23, 33, 49, 55, 59, 001586 63, 113 001987 33, 67, 99
61, 63, 131, 145, 153 001588 63 001990 87, 111
001062 61, 87 001594 11 001992 55, 79
001065 67 001641 119 003042 7, 37, 91, 141
001066 67, 73 001649 75 003268 49, 61
001073 13 001661 9 003578 19

001075 47, 73, 87, 89 001690 109 003586 65

001076 37, 135, 139 001691 87 003850 101
001080 17, 19, 27, 39, 61, 77, 001694 33 004074 17, 19

91, 95, 97, 145, 149 001702 25, 55, 79 005071 63, 87
001094 27, 33, 37, 53, 91, 001715 149 005620 71, 131
135, 145 001721 33 006776 27

001095 23, 49, 59, 73, 91, 001722 87, 119, 123 006936 59

109, 139, 143, 145 001725 49 006987 91

001096 15 001729 33 007533 109
001097 37 001731 131 007534 109
001098 33 001740 3, 61, 77 007549 33

001099 17, 19 001742 27 007554 45

001106 97 001750 17, 19, 101 007557 39

001207 25, 47, 49, 63 001755 95, 101, 143 007559 39

001220 9 001763 107 007563 99

001259 5 001766 47 007565 43

001260 35, 57, 135 001771 145 007567 41

001279 9 001772 17, 19, 63 007568 25

001289 121 001776 137 007569 25

001401 103 001778 25 007570 25

001404 71, 89 001781 7, 69 007575 57, 81, 137
001412 83, 89 001784 131, 135 007576 25
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007577 25, 47 009540 97 013386 17

007580 25, 47 009548 65 013421 17

007581 25 009551 65 013434 111

007582 21, 57 009553 65 013494 57

007599 41, 43 009554 65 013495 57

007601 99 009558 67 013827 85

007602 99 009559 67 013947 109

007609 75 009651 73 014108 41, 43, 71
007613 73 009652 73 014111 51

007614 73 009662 77 014121 53, 75, 113
007628 53 009664 77 014149 87

007633 67 009665 77 014151 37, 65
007648 95 009667 67 014157 39, 65, 73
007650 97 009751 49, 51 014158 91, 97
007653 15 009770 49 014164 133

007661 3 009774 49 014165 73

007662 27 009791 51 014171 3

007663 27 009794 51 014172 53, 75
007664 73 010142 91 014173 75

007672 111 010148 19 014174 77

007684 15 010372 53 014180 33

007689 3 010378 13 014192 67

007727 133 010379 13 014205 73

007743 87 010388 13 014206 51, 53, 73
007745 57 011051 109 014207 39

007764 73 011052 109 014215 7, 37, 49, 73
007766 65 011055 81 014219 87, 131
007767 65 011056 81 014225 3

007809 3 011066 107 014234 23

007852 25 011076 109 014247 135

007856 19 011077 109 014248 27, 39, 77, 93, 143
007859 15 011229 81 014311 5

007862 3 011371 7, 17, 23, 27, 37, 83, 014313 65

007937 85 109 014327 131

007966 19 011405 83 014342 71

007980 55 011431 109 014350 21, 23, 59
007982 133 011432 109 014359 97

008007 25 011506 105 014369 97, 101
008024 21, 57 011507 105 014372 15, 17, 19, 23, 45, 59,
008029 113 011948 63 97, 99

008038 3 012141 15 014390 17, 19, 25, 47, 53
008156 9 012254 33 014461 143

009527 89 012422 17, 19 014504 27, 49, 73, 89, 133, 141
009530 89 012476 111 014507 9, 15, 41, 45
009531 89 012478 101 014510 139

009532 97 012705 67 014511 63

009535 97 012815 33 014514 149

009536 97 013007 111 014515 33, 63, 77, 89
009538 97 013010 111 014516 51, 73
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014517 53, 75 016205 81 016458 145
014518 15 016206 57, 59 016459 105
014523 25, 47 016207 57 016461 145
014525 35 016271 27 016462 145
014529 7, 87 016275 27 016466 145, 149
014570 65 016290 131 016469 149
014576 133 016291 131 016470 145
014605 27 016293 131 016471 145
014606 57 016298 105 016472 139
014608 131 016299 137 016477 143
014639 143 016327 109 016480 149
014646 35 016363 135 016481 143
014688 37 016365 149 016486 139
014703 89 016367 131 016489 139
014712 145 016368 131 016494 139
014721 67 016374 131 016501 133
014727 61, 63, 77, 95, 103 016376 131, 139 016502 135
014741 33, 131 016378 103 016504 135
014745 23 016380 71 016507 135
014748 67 016381 133 016521 143
014750 39 016389 153 016524 135
014751 107 016391 135 016528 149
014761 131, 135 016393 135 016541 63
014784 131 016396 135 016542 131
014793 27 016397 135 016545 149
014797 9 016398 135 016546 151
014799 69 016399 141 016547 153
014805 27 016401 151, 153 016558 47
014807 3, 57, 89, 119 016402 151, 153 016569 113
014808 21, 23, 59, 61, 73, 77, 016405 153 016572 95, 149
79, 87, 101, 137 016409 141 016574 7, 61, 87, 139
014809 153 016410 141 016584 149
014810 47, 85 016411 141 016690 133
014811 97, 101, 113 016412 141 016691 133
014812 119 016414 141 016739 63
014819 41, 43 016416 143 016741 63
014844 87 016418 143 016895 9
014902 33, 37, 71, 87 016421 137 016896 9
014909 91 016424 137 016897 111
014910 39 016429 131 016898 111
014912 41, 43 016430 137 016916 63
014921 7, 13, 39, 67, 83 016431 137 016921 143
014966 7 016437 153 016933 7, 139
014972 53 016438 153 016937 33
015034 83 016441 139 016941 59
015213 37 016445 151 016942 59
016060 109 016446 151 017018 151
016158 75 016450 145, 149 017077 53
016204 81 016452 145 017094 5
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017125 91 017702 37 018602 49
017133 97 017704 23 020138 65
017134 97 017707 17 020379 59
017150 93 017714 7, 141 021203 27, 33, 45, 63, 101
017151 91, 93 017715 7, 91, 141 021268 57
017159 63 017722 107 021369 143
017163 9 017734 59, 115 021457 47
017477 59 017735 7, 41, 43, 55, 111 021563 89
017478 71 017738 7, 87 021861 21, 23
017480 71 017739 7, 67 021911 57, 111
017481 59 017742 71, 117 022343 59
017484 71 017744 7, 59 022727 47
017485 71 017747 15 022728 47
017537 5 017750 7, 87 022729 47
017537B 5 017783 91 022731 47
017539 5 017787 7, 37 022734 47
017539B 5 017788 7, 37 022736 47
017541 5 017793 21 022739 47
017542 107, 153 017797 9 022740 47
017545 107 017799 9 022743 47
017582 7 017803 7 022744 47
017594 109 017806 7, 87 022745 57
017595 7, 109 017815 79 022746 57
017603 5 017816 79 022748 57
017604 5 017819 7, 59 022758 95
017605 5 017820 15 022759 95
017606 5 017840 67 022761 97
017607 5 017989 33 022762 95
017611 37 017990 33 022763 95
017613 37 017996 35, 57 022766 95
017615 37 018062 59 022767 95
017616 37 018314 13 022770 97
017618 37 018357 35 022771 97
017619 45 018358 35 022772 95
017620 45 018360 35 022773 95
017622 37 018362 35 022775 95
017623 37 018364 35 022777 9
017626 43 018366 35 022778 95
017627 61 018368 35 022779 95
017630 37 018378 35 022781 47
017633 33 018383 35, 37 022788 97
017636 35, 37 018402 97 022796 9
017639 33 018404 35 022802 63
017640 33 018405 65 022815 119
017644 91 018469 65 022824 89
017645 91 018575 65 022831 9
017647 91 018577 65 022833 77
017682 109 018580 65 022838 5
017693 37 018596 49 022839 57
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022842 95 050435 95 072125 95
022844 57 050621 137 072126 95
022845 57 054147 91 072129 61
022852 35 054350 139 072134 97
022853 35 054409 33 072136 97
022854 35, 147 054479 113 072143 97
025123 107 055535 45 072154 95
025124 57 057507 27 072161 113
025127 63 061452 63 072169 79
025136 9 063087 23 072175 87, 89
025137 9 063206 23 072176 87, 89
025139 9 064059 15 072177 89
025142 9 064189 17, 19 072181 71
025147 109 064234 59 072186 87
025194 113 064589 59 072189 89
025198 33 064590 91 072197 3
025237 63 064673 63, 77 072199 87
025239 117 070125 27 072201 87
025247 17 071398 7, 69 072205 87
025261 33 071561 77 072207 87
025303 71 071566 27 072210 89
025329 115 071567 27 072220 95
025347 33 071570 101 072230 89
025354 113 071576 93, 109, 141 072233 89
025355 119 071594 45 072239 89
025359 9 071596 59 072243 89
025381 17 071606 59 072245 99
025382 17 071610 59 072254 101
025386 11 071611 59 072256 111
025405 5 071648 45 072257 111
025450 5 071649 45 072261 113
025450B 5 072024 109 072265 113
025481 119 072029 109 072271 41, 43
025496 113 072035 93, 141 072272 41, 43
025658 115, 151 072036 141 072277 43
025667 13 072037 109 072278 43
025683 9 072038 61 072292 3
027582 139 072040 61 072333 71
039642 7, 41, 43, 55, 67, 87, 072041 93 072337 71
109, 111 072044 109 072338 71
040782 27 072052 7, 17, 23, 27, 37, 83, 072349 57
040868 15 109 072354 77
041291 85 072055 81 072357 61, 77
041750 133 072056 81 072358 61, 77
041774 77 072063 109 072362 77
041776 39, 95, 131 072064 109 072367 61, 77
041777 61, 85, 91 072069 109 072369 61
041821 113 072077 93 072370 61
043097 27 072124 95 072373 61
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072378 77 072748 99 073472 3
072382 87 072787 71 073473 109
072383 87 072790 87, 89 073478 99
072386 61 072826 113 073482 39
072388 61 072838 113 073486 99
072389 57 072840 113 073493 101
072394 53 072852 113 073494 101
072412 101 072855 113 073496 101
072413 77 072920 113 073497 101
072416 53 073004 25 073498 101
072424 57 073011 25 073512 35
072427 87 073012 25 073524 21
072442 61, 77, 89, 99, 101 073014 25 073540 15
072471 91 073029 45 073542 15
072472 91 073043 33 073551 55, 79
072478 83 073091 33 073710 39
072481 83 073094 33 073712 97
072482 83, 87 073097 41, 43 073894 39
072484 85 073098 41, 43 074323 57
072488 87 073107 33, 59 074324 57, 59
072491 87 073108 25 074717 11, 147
072504 91 073116 25 075537 59
072511 3, 61, 83 073120 33 075643 21
072512 91 073140 57 075644 21, 59
072534 89 073152 25 075836 91
072544 91 073234 25 075887 3
072561 85 073246 27 075888 3
072574 93 073248 27 075890 3
072575 93 073250 27 075931 39
072576 91 073252 27 075987 39
072579 91 073308 15 075991 39
072580 91 073316 41, 43, 47 076084 71
072586 91 073327 41, 43 076100 73
072589 91 073330 57 076124 41
072599 93 073333 87 076142 101, 111
072605 71 073338 25, 41 076194 25
072610 85 073339 25 076218 39
072620 7, 35, 91 073373 91 076386 45
072621 91 073381 91 076481 41, 43
072625 33 073385 3 076605 87
072626 85 073394 3 076727 33
072636 93 073443 43 076734 37
072704 101 073444 41 076856 67
072710 99 073445 43 076882 99
072712 99 073446 41 076887 3, 89
072717 99 073463 3 076889 3
072720 99 073464 3 076890 3
072734 101 073467 3 076893 3
072741 111 073469 3 076894 99
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076897 13 080397 83 081104 73
077301 55, 79 080400 83 081106 73
077459 33 080402 83 081107 137
077836 49, 55, 79 080404 83 081152 83
078337 55 080407 85 081515 153
078338 55 080408 85 081516 153
078346 53 080409 83 081527 135
078363 63 080410 85 081528 135
078445 71 080411 97 081553 135, 143, 145, 149
078520 67, 73 080414 71 081567 143
078524 67 080433 39 081575 143
078527 67 080447 53, 75 081597 139
078541 67 080448 55, 79 081604 143
078542 67 080449 55, 79 081607 93
078551 67 080452 55, 79 081609 143
078552 65 080473 39 081623 135
078556 65 080481 111 081664 131
078626 23 080486 75 081720 141
078628 23 080495 75 081762 133
078638 23 080496 75 081764 133
078646 23 080498 75 081789 139
078660 23 080504 15 081833 143
078669 23 080505 15, 17, 19 081836 135
078712 73 080522 69 082050 17, 19
078714 67 080524 17, 19 082057 53
078728 75 080536 15 082103 67
078744 73, 87 080539 15 082128 73, 75
079866 69 080541 15 082129 75
079905 39 080564 133 082131 73
079912 33 080581 15 082135 73
080032 83 080583 15 082172 67
080144 91 080591 17, 19 082421 23
080153 87 080599 17, 19 083313 53
080184 85 080621 75 083316 69
080191 69 080634 37 083389 107
080192 103 080694 25, 47 083392 107
080263 25, 47 080695 25, 47 083393 107
080295 25 080698 25, 47 083394 107
080297 25 080699 25, 47 083432 91
080298 25 080715 53 083594 47
080299 25 080718 67 083648 5
080317 25 080719 65 083755 107
080334 93 080814 51, 73 083756 107
080336 93 080820 51, 53 083819 107
080337 93 080910 51 083820 107
080349 33 080911 53 083821 107
080376 71 080956 53 083822 107
080378 71 080972 53 083823 107
080396 83 080979 19 083824 107
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083825 107 100815 23 102379 69

084248 99 100863 35 102611 131

084289 57 100871 153 110035 119

084291 57 100891 61, 77 111006 11

084407 57, 59 100960 137 111033 63, 77, 89, 119, 121,
084412 25 100961 11, 69, 147 123, 125

084413 25 100966 93 111034 125

084421 33 100969 45, 47, 137, 149 111035 89, 123, 151

084422 33 100976 133 111036 63, 81, 149

084473 109 100997 119 111051 35, 57, 119

087266 109 101001 49 111052 137, 145, 149
087496 25 101023 145 111053 33, 69, 109

100110 79 101033 43 111054 9, 57, 63, 77, 131,
100119 109 101051 25, 55, 79 137,139, 147, 149

100130 73 101086 25 111055 3, 31, 39, 67, 69, 71,
100131 53 101144 151 99, 131, 149

100141 53 101151 119 111056 137

100167 51 101165 141 111057 67

100177 3 101170 107 111058 143

100185 69 101193 49 111060 149

100201 51 101203 107 111068 27, 45

100228 9, 119 101281 141 111070 13

100296 75 101331 69 111071 119, 149

100392 65 101332 33 111073 17, 19, 25, 65, 81, 95,
100457 119 101494 137 107, 109, 111, 153

100483 97 101550 5 111074 19, 25, 47, 71, 95, 107
100485 5 101550B 5 111075 3

100490 63 101570 9 111076 25

100508 65 101611 99 111077 21, 25

100521 137 101689 147 111079 33

100529 119 101758 9 111087 131

100554 95 101869 107 111089 17, 81, 109, 113
100576 33 101870 19 111091 107, 153

100579 3 101876 55 111098 63

100583 3 101887 113 111099 57

100646 69 101913 107 112565 31

100647 67 101938 137, 141, 145 112652 9

100648 69 101941 151 122502 97

100649 67 101943 153 130033 97

100653 23, 51 101944 149 141573 79

100657 59 101947 135 149319 139

100666 105 101981 5 149385 93

100678 97 101982 5 150080 135

100683 119 101983 13 150081 9, 63, 81, 119, 151
100716 147 102029 69 150083 11, 31, 33, 63, 67,
100731 137 102031 99 71, 77, 83, 87, 99, 101, 105,
100740 63 102171 99 109, 131, 135, 139, 147, 149
100741 43 102282 113 150085 3, 11, 13, 17, 19, 21,
100814 23 102333 35 23, 25, 27, 33, 43, 47, 55, 57, 61,
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77, 79, 81, 83, 87, 89, 91, 99, 191482 67 195088 7, 69
101, 107, 109, 149 191586 15 195136 39
150087 109, 113, 153 191733 47 195140 3, 89
150089 53, 57, 63, 75, 85, 87, 191734 47 195142 79
103 191736 47 195197 111
154078 27, 63 191800 9 195296 81
172850 151 191844 101 195367 3
172852 151 191934 59 195385 39
172857 5 191939 59 195387 47
173627 41 191963 69, 107 195396 17
173628 43 192029 37 195401 145
190103 27 192142 3 195421 79
190107 73 192152 37, 43 195645 87
190110 87 192181 89 195681 23
190111 73 192202 91 195684 25
190116 81 192204 33 195686 23
190118 27 192206 33 195721 53
190129 107 192273 71 195837 49
190135 73 192323 61, 77 195930 43
190137 49 192763 45 196171 3
190148 61 192766 25 196219 7, 37
190149 33, 47, 73, 87, 89 192798 45 196221 69
190157 135 192855 63 196222 5
190179 69 192900 25 196231 3
190220 135 192997 49 196233 89
190236 65 193323 55, 79 196235 77
190254 33, 39 193383 73 196236 77
190329 49, 91 193397 59 196237 77
190382 45 193549 27 196244 7, 109
190383 45 193601 21, 23, 57, 59, 81, 137 196246 7, 41, 43, 55, 111
190387 25 193603 53 196247 7, 87
190398 113 193606 27 196248 7, 67
190483 63 193647 107 196249 7, 59
190646 35 193774 33 196258 37
190713 33, 63, 77, 89 193808 81 196262 9
190731 69, 147 193810 113 196264 35, 57
190768 79 193894 101 196318 73
191034 59 193917 43 196386 131
191173 17 194695 49 196388 103
191289 33 194804 73 196390 153
191360 73 194805 85 196393 81
191361 73 194808 53 196396 141
191367 99 194823 57 196397 137, 141, 145
191384 17, 19, 27 194835 093, 141 196398 143
191401 73 194868 91 196399 137
191427 57 194897 3 196402 143
191428 57 195006 49 196403 143
191473 111 195086 19 196405 139
191481 69 195087 19 196410 135
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196412 133 250273 123, 125 400656 3
196420 63 252842 121 400657 3
196421 63 253002 151 400658 3
196423 63 253025 63 400700 119
196425 49 253027 129 400822 9
196443 145 253031 151 400824 9
196444 95, 145 253205 123 400845 119
196449 149 253211 13, 147 400861 119
196450 149 253277 155 400887 115, 151
196453 145 253375 77 400900 153
196454 149 253383 9 400901 153
196469 89 253468 119 400975 69
196470 107 253474 63 400977 69
196473 133 253475 63 400978 69
196475 25, 47 253491 119 400979 69
196612 111 253492 119 400984 69
196633 69 253529 129 400989 69
196635 117 253531 129 401209 119, 121, 129
196662 27 253542 119 401212 119
196663 27 253543 119 401322 73
196664 27 253551 9 401678 119
196666 27 253561 5 401707 73
196769 47 253562 5 401708 73
196778 47 253563 5 401727 73
196780 95 253578 63, 89 401728 73
196783 95 253726 119 401997 7, 69
196784 95 253822 11 402016 13
196787 47 253830 9 402020 13
196790 95 253831 9 402023 13
197038 141 253832 9 402024 59
197043 25 253852 129 402145 113
197185 153 253952 119 402165 49
197425 49 253987 129 402173 49
197456 7, 59 254211 119 402176 49
197458 147 254285 119 402177 49
203602 155 254315 69 402178 49
211079 25 254475 11, 13, 69, 147 402179 49
250051 119 254504 119 402180 49
250077 105, 151 254507 119 402181 49
250098 125 254559 119 402182 49
250202 97, 105, 123, 125 254677 119 402183 49
250203 123, 125 400545 5 402184 49
250204 123 400546 109 402185 49
250205 71, 125, 151 400578 141 402186 49
250206 121, 123, 125 400579 141 402187 49
250256 105 400584 109 402188 49
250257 105 400613 107 402190 49
250258 105 400644 141 402238 5, 119
250259 105 400646 25 402297 119
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402298 119 402965 5 403940B 5
402300 113 402966 5, 151 831018 151
402301 113 402978 5

402400 113 402978B 5 v

402615 119 402981 151 VG90755 31
402630 9 402981B 151 VG90910 31
402632 119 402982 151 VG90920 31
402637 9 402982B 151 VG91111 29
402639 137 403010 107 VG91219 29
402661 119, 127 403055 153 VG91802 29
402662 119, 127 403091 113 VG91811 29
402665 121, 129 403092 113 VG91813 29
402673 117 403101 9 VG91816 31
402754 11 403103 25 VG91817 31
402755 11, 147 403104 33 VG91853 29
402761 147 403105 25 VG91867 31
402766 149 403175 35 VG91907 29
402767 149 403214 99 VG91910 31
402768 147 403292 69 VG91949 29
402771 147 403293 69 VG91956 31
402772 147 403294 69 VG91965 29
402774 147 403357 113 VG91997 29
402776 147 403412 5 VG92234 29
402777 147 403413 5 VG92236 29
402779 147 403415 5 VG92238 29
402780 147 403418 5, 119 VG92259 29
402784 13 403419 5, 119 VG92290 29
402785 13 403420 119 VG92291 29
402786 11 403421 9 VG92303 29
402845 107 403425 5 VG92304 29
402855 119 403425B 5 VG92370 29, 31
402877 155 403426 123 VG92401 29
402887 27 403429 119 VG92415 29
402890 153 403430 121, 125, 127 VG92460 29
402890B 153 403431 123, 127 VG92470 29
402891 153 403432 123, 127 VG92491 29
402891B 153 403435 119 VG92601 29
402926 151 403438 121, 127 VG92604 29
402941 5 403439 119 VG92740 31
402941B 5 403442 117 VG92750 31
402943 5 403443 119 VG92760 31
402943B 5 403450 115, 117 VG92765 31
402958 13 403451 115, 117 VG92773 31
402959 5 403456 119 VvG92778 31
402960 5 403473 5 VG92940 29
402961 5 403475 153 VG93466 29
402962 151 403486 5 VG93543 31
402963 5 403487 5 VG93555 31
402964 5 403940 5
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VG93601
VG93602
VG93613
VG93794
VG93799
VG93801
VG93805
VG93809
VG93811
vVG93814
vVG93818
VG93930
VG94136
VG94986
VG94987
VG94991
VG94992
VG94993
VG94994
VG94995
VG94997
VG94998
VG94999
VG95996
VG98750
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29
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